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s~cTI@~J 1. IXTRODUCTION AND CZ15::TATIC2: GUIDES

A. Toe Health Approximately 40,000 interviews are conducted over the
Inc. +o-view 1 course of a year, with households Ioca:ed in each of che
Suzvev 50 States, and the District of Colunbia.

Data collected in the Health Interview Survey provide a
statistical picture of illness and disability in the
civilian, noninstitutional, population of the nation as
well as information on related subjects such as time Los:
from work or school because of illness and medical care
received by persons who are ill. One of our nation’s

greatest resources is a healthy population. The health of
the nation may be evaluated in economic terms, such as the
loss of individual income or the reduction of total
national economic production because of illness or injury.
It may be evaluated in terms other than economic, such as
the extent of occurrence of particular kinds of illness.
Since the overall health of the nation is of vital
importance, it is necessary to be able to measure our
health assets and liabilities in terms of the entire
population.

The Congress of the United States, realizing the necessity
for national health statistics, authorized a continuing
National Health Survey (Public Law 652 of the 84th
Congress) which was signed into law by Che President in

1956. Since then several amendments ‘nave been made to the
initial legislation. Currently the survey is authorized
by the Public Healt~ Service Act 95-623. , ,- ,

,

The Health Interview survey, with other divisions of the
National Center for Health Statistics, is a part of the
Departient,of Healeh and Human Services. TineNCHS
contracts with the Bureau of the Census to conduct the
interviewing because of the Bureau’s function as an
objective fact-finding agency and because of its bread
experience in conducting surveys.- The findings of the
survey are analyzed and publixhed by the National Center
for Health Statistics.

B. IEW)~ tance
of t’ne
Medical
Codin*

Medical coding plays a very important part in the success
of the Health Interview Survey. All of the information

on the questionnaire about diseases, injuries, accidents,
deliveries, and operations must be translated into
numerical symbols. Mistakes in medical coding can
seriously affect the accuracy of data which will be
furnished to people who will base their decisions and
plans on this material.
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SECTION I. INTRODUCTION AND ORIENTATION GUIDES .. .

c. Codes Used

1. Diagnostic The diagnostic code for the condition causing the illness
or disability is derived from the Xinth Revision,
In~ernation al Classification ~ Disease a (ICD-9), and a
supplementary classification called the X-Code Q
Suecial I.muai~en ts. The X-Code is listed and described
in detail in Appendix I of this Manual.

2. Operations

D. Avoen dix III

E. The short

Zad.f2x
-;

, -),

Operations are coded according to the

modification, listed in Appendix II.
is consistent with the ICD-9 Clinical

2-digit HIS
This modification
Modification .

Appendix 111 contains the modifications which have
been made to ICD-9 for the purpose of coding HIS
condition data. It lists in numerical order all
diagnostic categories in 001-999 which have been
changed, moved, deleted, or added by HIS.

The Short Index, developed by the Health Interview
Survey, has been planned to stiplify the job of
locating the correct medical codes. It contains che
names of the more common diseases, symptoms, and
injuries of the Intern scion al Classification, and
all types of impairments and operations listed in
Appendices 1 and 11. It includes a number of
popular or lay temns not indexed by International.
Even more importantly, it contains most of the
terms affected by the considerable number of
modifications of the Internationa~ shown in
Appendix 111 of this Manual.

The Short Index MUST be con.sulred FIRST in order

to assign a diagnostic code. If the term co be
coded is not listed in the Short Index, the coder
will then look for it in Volume 2. “*en the
diagnostic code is found, in either the Short Index
or Volume 2, the coder must then check Volume 1 for
inclusions and exclusions. A final reference~
always be made to Appendix III in order to determine
if any modifications have been made by HIS to the
category. If the term does not appesr in the Shore
Index or Volume 2, then the coder should refer the
case to the supervisor.

— —---- -— -----
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SECTION I. INTRODUCTION AND ORIENTATION GUIDES

!

F. Abbreviations
and ~e$eyp~c~s -

1. Organizations

2. Certain
Classifications

and
References
To Them

3. Certain
parts of

the

Questionnaire
and Booklet

4. Time of
Onset of a
Condition

5. Other
Abbreviations
in Manual and

Short Index

To save space in che Manual hereafter, and in the Short
Index, abbreviations are used freely.

HIS
NCHS

ICD
CM3
E-Code

V-Code

X-Code
vol. 1

vol. 2
001-779

780-799

800-999

XOO-X99

Col
Cond. Page

Hosp. Page

Onset
-3 mos
3 Illos+
-2 wks

-12 mos
12 mos+

NOS

NEC

App. ~
ORTH IMP

OP

Health Inter-Jiew Survey
National Center for Health Statistics

International Classification of Diseases
ICD-9 Clinical Modification Volume 3
External Cause of Injury Classification of
ICD; not used for HIS
Supplementary Classifications of Factors
Influencing Health Status and Contact with
Health Services; not used for HIS
X-Code for Special Impairments (XOO-X99)
Tabular list of ICD
Alphabetical Index of ICD
Used in various discussions to indicate the
span of numbers of ICD from 001 through 779,
constituting the main body of the class-

ification for diseases.
The span of numbers for certain symptoms,
signs and ill-defined conc?itions.
The span of numbers
adverse effects.
Tne span of numbers

. ‘2

column ,.

for injuries and

for special impairments.

~.j
..

Contains facts about accidents, diagnoses,
ined,icalcare, disability, dates first
noticed, etc.
Where hospital admissions are recorded.

When a condi~icn-started
Within past 3 months

3 months ago or longer
Within past 2 weeks; “last week or the

week before.”
Within past year.
1 year ago or longer.

Not otherwise specified, or so stated-
in reference to a medical term.
Not elsewhere classified in a particular

listing or some other place in the various
classifications-in reference to a medical term.
Appendix
Orthopedic impairment of the lesser kinds in
X80-X89-not paralysis and not deformity;
“See ORTH IF!!,” in the Short Index, is e

referral to the listing unc?er Orthopedic
Impai~ent NEC.
OFeration: “See OP.NEC” is a referral in the

Short Index, to the listing under Operation,
NEC .
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G. Trainin~
Preliminary
TO Codin~

1

1. ICD
3 -digit
categories

2. Comparing

the Tabular
List, Vol. 1,
with
Appendix III

3. vol. 2 ,’”’.,

Persons u to medical coding should be given an
extensive preview of the main classes of diseases and
injuries of ICD, in Vol. 1, and muse be thoroughly
prepared to recognize all departures from ICD as shown ‘
in Appendix III of this Manual. WEETHER WQCODER IS——
EXPERIENCED OR INEXPERIENCED, ~Q IMPORTANCE OF KNOWING
WHAT IS IN AfiENDIX 111 CANNOT BE OVEREWHASIZED.—— — .— .

Review the listing on pp. 3-45, of Vol. 1. This will
give some idea of the large number of conditions chat
are possible with their technical medical names, and how
they are grouped as to type or the system of the body.
The E-Codes and V-Codes of ICD are not used by HIS.

The Tabular List begins on p. 49 of Vol. 1. Read the
explanatory notes for Appendix III. Next , compare each
category listed in Appendix III with that category as
listed in Vol. 1, Tabular List, beginning with 001 and
continuing through to 999, noting statements beginning
“For HIS;” these tell in what way the HIS method differs,
or call attention to some provision that is especially

important for HIS. This first reading is also intended
to acquaint the new coder with ❑ore detailed kinds of
diagnoses, both tn the technical language of Vol. 1 and
the more cotmnon kinds of terms discussed in Appendix 111.

Although mos~’of:,the terms reported will be found in the
Short Index, there will be need at times to consult
vol. 2. Read the Introduction to Vol. 2. References

to the E-Code and V-Code may be read buc neizher of
these codes are used by HIS.

Attention is called to the suecial ~ Q oarenthese~,
page X, a form that appears also in the Short Index.

Note that conditions combining with other conc?icions,

into one code, appear first in a listing under t;heword

WJ . This for= is also used in’.the‘S’nortIndex.

The paragraphs following “Neoplasms,” p. 338, will be
helpful, as the Short Index refers the coder co Vol. 2
for all sites and types of tumors. The HIS rules for
coding neoplasms are in Appendix III (140-239).

In using Vol. 2 or the Short Index, watch for iitdented
terms under the word multipl e, for here will be listed
codes t!-iatmay be used when two or more sites (parts
of the body) are affected by the same disease or injury,
but a single code may be used; this should be looked Cor
in all listings, but particularly under Fracture;
Wound, open; and other types of Injury.

.—
-*, .-. .,
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G. T7aini~ ‘
I
1 Preliminary -
I To C~din<

Continued

4. Dagger -

I

Asterisks

5. Appendix II

6. Appendix I

Dagger, asterisks ( ~ / * ) are used to designate

the “etiology” code and “manifestations” code
respectively for terms subject to dual
classifications . See under “code numbers”
p. IX of Vol. 2 for further explanation. For
HIS, only the dagger codes will be used.

For HIS, operations on the Hospital Page are coded
according to a classification of operations listed
,in Appendix 11 and ICD-9 CM3. Study Appendix 11
to become acquainted with the terms used and the
parts and structures included in the various
systems of the body.

Appendix I (X-Code for Special Impairments) should
be read and discussed during the orientation period.

(-z

. .

..



>ECTION LI. CLASSES OF CHRONIC MD ACUTE CONDITIONS

A. Gener& 1. Each condition to be included in the survey
Rule% statistics must be identified by the Medical

Coder as either chronic or acute, according
to HIS definitions and procedures set forth,
in this Section. The modifiers “acute” or
“chronic,” alone, which the respondent may
happen to use will not affect any of the
codes to be used.

2. All codable conditions will be given, in
addition co the diagnostic code, a supplementary
l-digit code as follows:

1.....Chronic
2.....Acute

(In the following instructions “l” will stand
for chronic, “2” for acute, in referring to
this supplementary l-digit code.)

3. For instructions for assigning the diagnostic
code for acute or chronic--see Item E, below.

A condition is assigned “l” when it meets one or

more of the following specifications:-,

‘(a)~had its onset 3 mos+, except complications
of a current pregnancy

(b) qualifies for a diagnostic code for an
impaiment with “X” in the first digit or

(c) is one of the selected conditions included
in Item C, below.

(Fox the coding of impairments, R Section v, and
Appendix I of this tinual. .) -

.....———...—?— ——
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SECTION II. CLASSES OF C~ONIC AND ACUTE CONDITIONSs
k

c. Selected Note: See exceptions listed below for certain ;vue~
Condici~nz and causes of allergy, arthritis, epilepsy, hives,
Coded “1”= hyper~ension,
ReQa rdless

or rheumatism--which will be assigned “2”,
if so reported. Otherwise, these diseases and all other

9f O~se~ conditions included in the following list of selected
conditions will be assigned “l”, regardless of onset--
i. e., w-nether 3 mos+, or -3 mos.

Absence (loss) of breast, ear, eye, kidney,

larynx (voice box), lip, limb(s), lung, nose,
or tongue

Alcoholism (as in 303)
Allergy, any, gxcen~ cases with onset in past

3 mos tidue to drugs (995.2), bee sting (989.5),
vencmous bites (such as snake and spider) (989.5),
chemicals (989.9), procedures in 996-999, to
contactants (including sunburn) in 692 or
substances taken internally (693) or radiation
(990).

Arteriosclerosis
Arthritis, any type or cause, Cxcev t when due to

current acute injury
Asthma, any’ type
Bronchiectasis .
Calculi (stones>, any,part of urinary sys~em.
Cancer, any type .. ! .,
Cardiac condition, any type
Cataract, any type or origin (as in 366)
Cerebral palsy (and synonyms) (as in 343)
Cerebrovascular disease (as in 430-435, 437)
Cirrhosis of liver
Clawfoot
Cleft palate ..
Clubfoot
Color blindness (in 368.5)
Congenital condition, any
Coronary condition (as in 413-414)
Cyst, any site or type
Deafmutism; other total deafness in X05
Detachment of retina (in 361)
Diabetes, any form
Drug addiction or dependence (as in 304)
Emphysema

Epilepsy (as in 345) excent when due to current
acute injury

Flatfoot, fallen arches
Glaucoma, any type or origin (as in 265)

Goiter
Gout, any type or cause
“Growth” (in) (on) any site
Harelip
Hay fever (any synonyms) (as in 477)

Heart or czrdiac tiisease, any ty?e or cause
Hemeralopia (day blindness) (in 368.1)
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C. Selected Hemorrhoids (piles)
Ccn ditions Hernia (or “rupture”) (as in 550-553)
~ ~ d ,,111,

Hypertension, except that arising in current
Re~ardles’~ pre~nancy

9f Onse< Loss--see Absence, pg. 7
cent inued }Iental deficiency, or retardation (as in X19)

Mental disorders of types in 300-306 (except 305.0),
310, 312-316

Mole (pi~ented) (nonpigmented) (benign) (malignant)

Mongolism (or synonym)
Multiple sclerosis
Neoplasm (any in 140-239)
Neuroses (in 300)
Nyctalopia (ni&ht blindness) (in 368.6)
Optic nerve disorders (in 377.0-377.2, 377.4-377.9)
Paralysis agitans (Parkinson’s disease) any cause

- Personality disorders (in 301)

Polyps, any site
Prostate condition, any

Psychosis, any type (as in 290-299)
Refractive errors (as in 367)

Retardation, mental (as in X19)
Retinal conditions (in 361, 362, 363,3)
Retrolental fibroplasia
Rheumatic fever, active or inactive
Rheumatism (muscular) exceuc due to curienr acxte

injury
Rupture mdaning Hernia (as in 55C-553)
Specific learning disturbances (as in X14)
Stones (calculi) any part of urinary system

, -,

Stroke or other cerebrovascular disease (as in

430-435, 437)
Thyroid (gland) condition, any
Trick knee
Tuberculosis , any site or stage
Tumor, any in 140-239
Ulcer of stomach, duodenum or jejunum
Varicose veins of any site .

..

In addition, such terns as atrophy, contraccure,
deformity, degeneration, dystrophy, fibrosis, sclerosis--
of any site-will be coded “l”, regardless of onset.

A codable condition is assigned “2” if it:

(a) had its onset in past 3 mos. and does not qualify
for “l” as in items B and C, above; or

(b) is a current delivery or currenc complication of
pregzancy 0= che puezperiw in 630-676.
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9 SECTION II. CUSSES Ol?CHFLONIC AND ACUTZ CCXDI:IO:L5

I

E. Assi.ni~ 1. Ccmditions v% th a third ICD c~c!e f?r Ul?s
T&

>ecified
whether ac’~c~ QZ chranic, as in bronchitis (Leo)

Diagnostic 9r me?hrit%s (583): HIS will use cnese
Code for “unspecified” codes only in rare cases in which

A&!Q&, the date of onset cannot be determined from any
Qronic, z source.
Uns13ecifie&

2. Tonsil (znd adeno id) cordit<ons: 46 (acute);
474 (chronic).

a. If on Condition Page only, 463 will be used if

-3 mos; 474.0-474.9, if 3 mos+

b. If on Hospital page only, or on Condition Page

I

and ~ on Hospital page--with or without
surgery--474.0-474.9 will be used, regardless
of onset.

3. Other conditions--not tonsil (or adenoid~

GQ~dition s--having one ICD diagnostic code for
acute, another for chronic:

The ICD modifiers “acute,” “subacute,” and “chronic,”
when stated will not determine the HIS coding of
the condition. Instead the following guides are to
be used: .

~ ,
Any condition.-which qualifies fo; a

J
a.

“supplementary code!’ of “1” re~ardle’ss of
onset, wi,ll receive the diagnostic code for

,.

the chronic state of the condition. (For
qualifications, see Item B, this Section.)

b. Conditions with such modifiers stated with

onset -3 mos will receive the diagnostic
code for the acut~’ state of the condition.

c. Conditions with such modifiers stated with

onset 3 mos+ will receive the diagnostic
code for the chronic state of the condition.
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SECTION III. GENERAL CODING PRINCIPLES AND PROBLEMS

1 1

-.

!2

This Section deals with general rules for selecting the
3 or 4-digit code for diagnosis. Special or additional

3
rules for hospitaL stays, and for impairments, injuries,

g
complications of childbearing, and for “combining and
merging” are in later Sections of this Manual. $

..::

The objective,
.-.

in diagnostic code selection, is to ❑ake
use of all of the information on the questionnaire. to

:..<
obtain the best possible description of the kind of

-..!

disease and the part of the body affected, avoiding if
...:,

possible the use of a symptom or ill-defined category,
and neit~er overcoming or undercoding.

A. &

Oblective

Whereas this Manual and the Short Index provide for most
of the cases you are required to code, there will probably
always be a small percent of unusual, complicated, or
vague diagnostic statements that may cause coding problems.
Coders and verifiers are urged to “spot” problems, and to

seek supervisor help for cases which may require special
knowledge or special judgment in order to assign the
proper code or codes.

B. ExDres’sions The intervi-k-wertries to get an adequate description of a
~ condition and i’ncertain cases asks for its cause and its
Doul)q kind. The medical coder uses these answers, and footnotes,

in determining the diagnostic code. If the respondent
expresses his-own doub~ or uncertainty by expressions such. . .
as “’possibly,” “probably,” or says “ or “ or that
something is “like!’ something, use the fol=;g restated
guides:

1 If the G9nditiou. is positively stated but the cause or
kind is not, or expresses doubt in any way, ignore the
cause or kind and code the send ie+~~ as stated.

..

2. If the condicion is not positively stated, but the
cause or kind is, make use of the cause or kind in
determining the code for the condicion.

3. If the Gondition_ expresses doubt in any of the
following ways, proceed as shown:

a. If qualified by “possibly” or “probably” or a
similar expression, acce?t the condition.

b. If alternatives are listed, i. e., “ or ,“
or “ like ,“ accept the first condition
given.
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SECTION 111. G5?{ERALCODING PRNCI?LES ND PROBLEMS

B. &press im.s, 4. Examples , using chronic conditions.
17,dicati.n9
Doubc <Ondicioa
Con?iEued

a. Back trouble

b. Back trouble

c. Bursitis or
Arthritis

d. Rash like
acne

e. Possible
asthma

f: Probably
asthma

g. Asthma

Caus~ Kc Code

Possible D.K. X80.Y (ignore
kidneys kidneys)

D.’K. Probably X80.Y (ignore
slipped

.. .

disc

Blank Blank

D.K. Blank

D.K. D.K.

Heart D.K.

Heart or D.K.

disc)

727.3 (code
bursitis)

782.1 (code
rash)

493.9 (accept
asthma)

428.1 (sccepc
asthma and cause)

493.9 (ignore
cause )

c. I)2Toe7 The Ninth Revision,~f the ICD contains a dual
~st~~~sk classification syst’em gOr approximately 15’O-,ca’tegories
Svstez of certain diseases. O~e of the codes-marked with a

dagger + --relates to the underlying disease process
and the other--mar”ked with an asterisk * --relates to
the organ system to which the complication relates.
See ICD, VO1. 1, page XXVI, for a detailed explanation
of this system.

While the dagger-asterisk s]sten is a unique coding
process in the Ninth Revisio-n of ICD, HIS WILL NOT
use the dual classification system of coding.

If conditions reported are classifiable to the dagger-
asterisk system, apply the following guidelines to
select a diagnostic code:

1. CONDITIONS MUST BE REPORTED ON THE SAM? CONDITION
PAGE TO QUALIFY FOR THE DAGGER-ASTERISK SYSTEY OF
CODLVG.

2. FOR HIS, TEE CODE MARKED WITH THE DAGGER WILL BE
USED SOLELY.

3. If a dagger code has been assigned and on a later
Condition Page the Interviewer conpletes a Condition
Fage which receives the sane ~-c?frit diagnostic code,

mezg e the information and use the dagger code.
Never use the game ?-dici~ diagnostic code zozz cha~
once per person.
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.:,.,;.:,’:
* .%
<*:.

C. Da~ver
?Y

EXAMPLE :
..
F;

Asre risk
-%

SVsteq
.,

Condition Page 01 Person 02
..

Continued -

3b . Arthritis 712. (F

)

Gout would be coded
3C . Gout 274.C+

Condition page 03 person 02
..

3b . Gout 274.9

}

Gout would be coded
3c. DK

-.

Since Gout (dagger code) has been coded once for Person
02, the data for these two pages must be merged.
However, if the Interviewer completes a later Condition
Page for Arthritis; Arthritis (716.9) will be coded also.

D. Overcodin~ Instructions will be given in Section IV, Combining
Undercodin@ and Merging, for using one code when two or more

diseases or .si&escan be combined into one condition
diagnostic code and one Condition Page.

,., -,
/ -, 1. Usicgcsepazate codes when one code is sufficient

is called ?’overcoming.”

If a condition is given and the cause of the
condition can be found as an adjectival modifier
for the condition, example--heart trouble with
cause of hypertension or a footnote on the
hypertension page of “same condition as. ,...,”
this can be combined into one diagnostic code

(402.9) and one Condition Page.

2. Failure to code separately conditions that do
not combine or conditions that do not get t’ne
same diagnostic code is called “undercoding .“
If a condition is given on one Condition page

(such as heart trouble, and hypertension is
given on another Condition Page) without any
footnote linking the &o Condition Pages (such

“same condicion as ....“) these two conditions
~~11 be coded separately (heart trouble (,429.9)
and hypertension (401.9)).

.:

‘i
.

:--.
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I SECTION III. GENERAL CODING P?.INCIHZ.S A>;D ?ROBLE>LS

E. Arrest d 1. HIS does not use iCD V-codes for arrested
Inacti~e conditions . For I?JO diseases OXLY, HIS
co~~~~t~d- has special codes for arrested conditions as
Chronic follows, as shown in Appendix III:
Conditions

019 Tuberculosis (pulmonary) (any site),
arrested or inactive

399 Rheumatic fever, inactive (old)

(history)
Includes rheumatic fever (and synonyms),
vi th no mention of rheu~atic heart diseas<.

These codes must be used when tuberculosis or
rheumatic fever is SAID to be arrested, inactive,
corrected, or cured--whether this is the condition,
the cause or the kind-- and whether or not surgery
is invo;lved.

2. For other corrected or cured conditions with
surgery involved, see Item I of this Section.

F. “Active”
Cause

L.ater
Condition
Pages

The Impairment Section and other places ‘in.the HIS
Coding Manual instruc~s. the coder to code the

~ of a condition also if the sause is a
present, active disease. (See Appendix I, Item D

for definition of active.)

If an “active cause” is to be coded and on a later
Condition Page the SAME condition is given; only
~ Condition Page will be coded. A separate
Condition Page will not be created for the “active
cause” as the Interviewer has already completed a
Condition Page.

If the Interviewer has rtot completed a Condition
page for the “active cause”, the coder will create
a Condition Page for the “active cause.”
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.’
::.

G. Svmptoms 1.

a
Troubles ‘
General -

2.

3.

4.

5.

7.

,-),

Many symptoms
‘,.

--particularly those expected to be
reported frequently are listed in the Short Index--
examples being cough, headache, pain, stiffness,
swelling, diarrhea, vomiting and weakness. An

extensive listing of “symptoms” is given at the end
of the Short Index.

The general rule is that a symptom is to be coded in
terms of its gause if the cause is given by the
respondent.

For “nerves” or nervous or mental trouble due to
various causes, and for conditions which are due to
“ne-rves,“ see Item H, this Section.

For symptoms, $roubles, and anything else, due to

injury, code the injury only. For complications of

surgery, see also Item I, this Section.

When symptoms and troubles, with onset of 3 mos+, are
to be coded as Impairments in the X-code, see
Section V.

For synptoms’, -3 mos and symptoms not mentioned in G,
1-4, use the following guides:

-,

S’??nPtOrnSduh +n:

a.

b.

c.

d.

e.

Old age: See Appendix 111, 797

Example: Ueakness (780.7) due to old age, code

7“97only

~enopause: See Appendix III, 627.2

Example: Headache (784.o) due to menopause,
code 627.2 only” -

. .

Other symptoms: Code the OTHER
of the codes is classifiable to
X-code.

Example: Dizziness (7S0.4) due

code 536.8 only.

only unless one
001-779 or an

to upset stmach,

Causes that are not medical conditions or are not
classified in ICD or by HIS: Code the’symptom only. {
Such causes as “having too many children,” ordinary
bad winter, or summer weather, getting feet wet, .
sitting in a draft, code the symptom only.

.?

Example : Headache (784.0) due ‘0

78L.O only.

?+!re s~ec<f”lC disease names: the

Cocie the disease only.

not ~eat~e~, COae

general rule is to

e~ilepsy, code
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SECTION III. GE?7EPJL CODING PRINCIPLES AND PROBL=S

G. S2YW?LQ=‘ 6. Mult iple Svmvtcms of Unkncwn Cause in the Same

Illness
Troub. es

GA Same illness may be determined as follows:

Multiple syaptoms are on the SAM-ECONDITION PAGE.

Interviewer WRITES a footnote of “same condition
as ...“ that links Condition Pages to~ether with
multiple symptoms- .

Some other evidence on the Questionnaire that
links symptoms together.

When multiple symptoms are involved, the rule will
be to select ~, as follows:

a. If one is tiby the respondent to be more
serious than the other, select j&.

b. “Prefer a code in 001-779 over one in 780-796.
Example: Pain in head (784.0) and eye (379.8),

code 379.8 only.

c. If bQth are in the same 4th digit series,
prefer the lowest number--i.e., 4th digits O,
1, 2, over3, 4, 5, etc.
Example: %cid. stomach (536.8) ‘and irritation

stomach (536.9)--code 536.8 only.

d. If both y~wer and ~ digestive system
synptoms are present, prefer those of the
lower site; if both g~~er and lower respiratory

symptoms are present, prefer the lower.
Examples: Nausea (787UO) and diarrhea (558),

code 55$ only.
Noseb’lee& (784.7) and wheezing (786.0),
code 786.0 only

e. If one is codable to the X-code, and the other
is not, select the X-code.
Example: Headache (784.0) and chronic stiff

back, code X80.Y only.

f. If none of these selecting guides seem to
apply, take the first one mentioned.
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Trouble s---kinds and causes:G. s&Eu.mEL
~
Tro ubles 7.
General
C~Finued’

8.

9.

.

%
,..

“Trouble,” “ailment,” “attack,” “condition,” “defect,” ‘%
“disease, “ “disorder” --of any site--is regarded as ‘“$

ill-defined although codes can be found for them. :%

For these terms the interviewer asks ‘%lhatkind of ..... ~
is it?t~ A more specific description--such as

...
:$

myocarditis, rather than heart trouble, or psycho- .:

neurosis, rather than mental disorder--is sought.
.::
,

Make use of all available information in order to
arrive at the most specific disease name. In case ,:
the questioning produces only a symptom cr something
else ill-defined, code to the “trouble,” as a
general rule.

a. Exceotio~: When the trouble is something in 799.2

and the cause or kind is a symptom in 307 or
something else in 290-316, prefer 290-316 over
799.2. Cause also must be considered when coding

troubles, especially when the cause is psycho-
genic or due to nerves. (See Item H, this Section)

Examples in coding symptoms and “troubles:”

Conditio~ caus~

/.,
a. Skin trouble-’ Nerves

,.., 5

b. Heart trouble ‘ - ‘

c.

d.

e.

f.

‘n.

i.

j.

k.

1.

m.

n.

●

Stomach trouble

Stomach trouble

Lung condition

not TB

Bronchial
condition

Gallbladder
trouble

Liver disease

Upset stomach

Nervous trouble

Weakness and

nervous

Indigestion

Headache

Thyroid trouble

uverworK

DK

Nerves

DK

DK

DK

DK

hangover

DK

Old Age

Old Age

Y~erves

DK

“~~n~”

Rash and Itching

DK

Acid stomach and pain

Pain

Cough; spits blood

?3ro~chiectasis

Can’t eat certain
foods

Jaundice

Blank

Hands shake

Blank

Blank

Blank

Feels jumpy

cm

306.3

429.9

537.9

306.4

518.8

494

575.9

573.9

305.0

799.2

290.9

535.8

78d.O

2L6.?
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SECTION III. GzNER+L CODING PRINCIPLES AND ?ROj3LZYS

H. Neyvou$ .
S~APpendix III, categories 290-316 and 7?9.2 for

!zL HIS ~odiiications and instructions. Note inclusions
Mea?a~ and exclusions in category 7S9.2 (nervousness, NOS).
Trouble

se also Short Index under such headin~s as: Addiccion;
Alcohol; Breakdovn; nervous; Depression; Disease, mental.
Disorder, mental; Disturbance, emotional; Drunkenness; ‘
Emotional; Excitable; Exhaustion; Hangover; Menopause;
Menta 1; “Mind bad;” Xerves; Old A~e; Psychosis; $eni~e;
Tension; Tic; Upset; Worry.

Following are descriptions of nervous conditions, with
codes :

1.

2.

3.

4.

5.

6.

7.

8.

9.

10.

Nervous trouble, can’t sleep ac night, feels like
something crawling on her: Code 307.4

Nervous, due to overactive and toxic goiter:
Code 316.6 and 242.0

Pains in head, upper back and shoulder, past year,
due to lack of sleep and nerves: Code 307.4

Nervous, depressed, due to epilepsy:
Code 316.8 and 345.9

Takes medicine ’’for.insomnia; has chrorii~ nervous
trouble, feels shak>: Code 307.4

..

~erves~ gets dizzy spells: Code 799.2

Diarrhea due to nemes: Code 306.4

Worry over personal pro~lems causes my fatigue:

Code 300.5

Nervous trouble, can’t remember things, due to
hardening of the arteries: Code 316.8 and 440.9

Migraine headache due to nerves: Code 346.9 only
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I. “Removal” Operations, removal of, repair of, complications
.*

and O ther resulting from surgical procedures with or wi’thout :,.“’.

0Perati9~
,i.

the disease or injury for which surgery was required, ~
Listedo~ and impairments resulting from surgery are often reported :,
Conditio~ on a Condition Page. Coding problems arise when this ,,
Pa9e happens. Use the following instructions as a guide for ‘

coding Condition Pages with any of the above mentioned
situations :

1. Condition Pazes. with surv.ical urocedures , which

Wll be delete d

a. Delete the Condition Page if a written entry
states that surgery was performed over 1 year
ago, and within the past year, there has been NO
complications, disability, limitation or
difficulty with the surgery and the disease or
injury for which surgery was required is not
mentioned.

Example: Cataract removed 2 years ago (no
complication, disability or trouble seeing in
past year due to the surgery or the cataract)
Delete the page.

2. Condition Pages with surv ical mote dures. which
Will be coded .

.
Note : U’kless a Condition Page states, as in 1
above , that surgery was perfomned over 1 year ago,
for HIS, it will be assumed that surgery was done
within the past year. A Hospital Page for the
surgery is not required.

a. Names of c29erations onlv (in Da ~t year

Names of operations- (in past year) on Condition
Page with no present surgical complications
mentioned and with no mention of disease or
injury which required the surgery will be
coded to 799.9 (unknown), except:

1. Circumcision, not routine: Code 605

2. Obstetrical procedures: Code as Delivery

3. Tonsillectomy (or adenoidectomy): Code 474.0

For example: Names of operations such as
hysterectomy--ith no surgical complication
mentioned, and without mention of the disease
or injury for which surgery was required will
be coded to 799.9.
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I. “Removal” 2. Condition P~~es ~i!-h su-~ic~l ~rccedur.s which

and ocher’ will be coded (continued)
Operations
Listed o~ b. Ooeracfons (in uast vear) with cause: no

Condition complications
Pa~e
Continued Surgical procedures on a Condition Page with the

disease or injury requiring the surgery given and
no complications or impairments resulting from the
surgery; code the disease or injury only.

c. Operations with comp lications. imuaiments , or

bQ th: no cause Eive~

For surgical procedures on the Condition Page with
resulting complications, and/or impairments; code
the complication, QZ the impaiment u code both
the complication and the impairment given.

Code all complications of surgery (See ICD,
Vol. 2, Complications, surgical procedures; ICD,
VOI. 1; and Appendix III), and code any resulting

impairment, following all instructions in Section
V, Imoai~ents and Their Cause s) for coding
impairments .

Example: Impairments may be a result of the

sur~ery --su”chas breast removed--, or a nature of
complication of’surgery--such as stiff leg, from
surgery on leg’-6months ago.

i ...

NOTE: Except for impairments, the precise nature
of the complication of surgery will not be coded--
such as nausea, due to surgery on intestine, code
only the complication (997..4).

d. O~eration s with comu.lications. im~ainents or
both; ~aus? $ziveQ’ -

Surgical procedures on the Condition Page with the
disease or injury requiring the surgery given and
resulting complications, impairments or both; code
the disease for which surgery was done, the
complication, and any resulting impairment as
instructed in 2C above.

If surgery was done for an old injury--such as
broken leg 4 months ago--, or an old infection-- “
such as kidney infections as a child--; do not
code the m injury or U infection as a
separate condition.

NOTE : Wien a Condition Page states that surgery

was performed over 1 vear azo and a complication

of surgery or an impairment has resulted from the
operation, code the complication and/or the
impairment; however, the condi:ion for wh<ch

sur~erv was Derformed will not be coded if it
has nor been present in the past 12 months .
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SFCTIO?l III. GE!GR.AL CCDING P?.IXCIPLES AXD PROEL=S

I. “Removal” ‘ 3. Examules , post operative tens on condition Page.

and other
Operations
Listed on
Condition

k
Continued

Rule Present Comp. Operation Cause Requiring Coc?es

Due to Surgery Performed Operation

a.

b.

c.

d.

e.

f.

g“

h.

i.

2a

Zb

2d

2d

~~

2d

2d

2d

2C

None

None

Nervous, due
to swollen arm

Stomach trouble

None

None

Stitch abscess

Trouble

walking

Nausea

Hysterectomy DK

Hip operation perthe’~ disease

Breast removal Cancer

Gallbladder
remove d

Cleft palate

repair

Leg remove;

Operation

Operation on

hip

Gallstones

Cleft Palate

,.
Diabetes ,,

Bowel obstructed,
due to cancer

3 TIIOS+fracture

..

Kidney surgery DK

799.9

732.1

X32.2;
457.0;
17L,9

574.2;
997.4

X91.9

X28.3;
250.0

998.5
159.0

998.8;
X89 .0

997.4



-.. — -4- --. .,.-. . . . .-

21

SECTION 111. GESE?AL CODING PRINCIPLES .ViDP?\OELa.S

J. Alle.~Vies 1 1. See the Short Index for reference to allergy under

such headings as:
Allergy; Asthma; Bronchitis; Conjunctivitis; Cystitis;
Dermatitis; Eczema; Gastroentericis; Headache;
Hay fever; Hives; liigraine; ?oiscn ivy; Urticaria.

2. In most cases, the present effects and causes of
allergies determines the code to be assigned. A
code will be assigned for each body system mentioned
in the present effects of an allergy.

Example: Q. 3b Allergies
Q. 3C sun, pork, melon, onions and bananas
Q. 3f Sick to stomach, difficulty breathing

and headache

Three codes are needed in the above example:
gastrointestinal allergy (558); respiratory allergy

(493.0) and allergic headache (346.2).

3. For allergy associated with shots see Appendix 111,
999.4, 999.5 and the Short Index under ALLERGY, due
to shots. If a skin reaction to shots is STATED to
be allergic, code as for DERMATITIS, due to vaccine
(693.0). .

,
4. For allergy due to d%ugs taken internally “for

treatment purposes --not preventive vaccines--code to
995.2.

a. If a specified type of allergic reaction is given,
code to the specified allergy.

For example: Rash aid itching due to taking

penicillin: See DERMATITIS due to drug, taken
internally (693.0).

K. Disc 1. See Appendix 111, 722 and 839; See also Short Index
Conditions under DISC.

2. The term disc, NOS, refers to the intervertebral discs
as in 722.0-722.9. If a report indicates a condition
involving some other disc--for example--optic disc--
code as reported.
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-

K. Disc 3. For specified conditions 3 mos+ with a disc injury
Conditions (839) as the original cause:
Continued

a. If dislocation, prolapse, protusion, ~pture,
\ slipped, injury NOS, or displaceaenc is given

as the original disc injury and the following
conditions are given as the present effect, code
as follows:

1. Neuritis, radiculitis, pain or trouble

2.

3.

4.

codable to X80-X89, code to 722.0-722.2,
by site in Short Index.

Sciatica, code to 722.1 if site is thoracic

(middle) or lumbar (1OV back); othezwise,
code sciatica without reference to disc.

Arthritis, paralysis, and conditions other
than those mentioned above will be coded to
the condition given, without reference to
disc.

In no case will the number 839 be used for
a 3 mos+ disc injury.

,.. ,

, .,

L. GrQwth3

4. For present conditions due to surgery for a disc

condition; see rules in Item I of this Section.
For efimple:

A stiff neck, 3 mos+, due to operation for a slipped
cervical disc, would be coded to X80, 997.9 and 722.0.

A slipped’disc said to have been treated surgically
more than one year ago, with no present complications
and no disability in the past year would Ng be
coded.

A slipped disc said to have been treated surgically
more than one year ago:”with disability in the past
year and no specified complication due to the surgery,
slipped disc gnlv would be coded.

& Short Index and Vol. 2, under Growth. Growth
with perhaps an ill-defined or vague reply as to
kind will notwithstanding be coded as for Neoplasm,
vol. 2.

Growth--fur:her explained to be something ciearly
NOT a neoplasm, will be coded as reported.



... --—. —.

23
SECTION 111. GE?WUL CODING PRINCIPLES AND PROBLEM

M. PrP:~ See ICD categories 630-676 and Section VII of this

MM1’ Manual for full instructions for coding conditions related
Hvpertensio~ to childbearing. The numbers 630-676 refer to certain

and ather conditions arising in a current childbearing ex~erie>ce,
Toxemias and are coded as “acute.” If the woman is no longer

pregnant, hypertension and other conditions included in
630-676 will be coded as they would be in the non-pregnant
state. If the woman is not pregnant, but says she h-
hypertension or any in 630-676 when she was pregnant but
does not have this now, tzeat the report as history, and

do QQL code.

X. SDelling The coder will refer to the supervisor any terms spelled
Problems in an unintelligible manner. If no one can determine

what was intended, and the episode is otherwise codable,

use 799.9 (unknown).

o. Tv~h oid These are classified by ICD to V02.O--VO2.9. HIS does
and O th~-r not use the V-codes. If a person is reported to be a

Carrfe~ CARRIER of a disease, do not code. However, if a
State% symptom or disease is reported along with the carrier

state, code the disease or symptom, not V02.

P. ?ihen tQ See ICD 799.8 (Other ill-defined conditions). This
UT code may be used ,if some disease process is stated--

ZXM. such as fibrosis tiOS:4but the site or type is not

u mentioned --and the inliexing shows no code for

u unspecified site or type.

Use 799.9 when an illness must be coded, but the disease
process is not stated and there is not enough information
to tell what the condition is.

..

Q. Tkara Consult the supervisor.
Not in thq
Shg rr Index

QL
Vols .1 o-r2
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SECTION Iv. “CCMBINING AND H.EEGIxG “

A. “Ccmiyining” -

1. General “combining” (a te~ of convenience) ~efer~ to the
procedure for assigning a single diagnostic code when
certain of two or more closely related conditions are
reported for the same person. me kinds of conditions
involved in this procedure have been established by ICD
and/or by HIS as shown in Appendix III.

Combining may involve two or more related conditions on

the same Condition Page; or it may involve related
conditions on separate Condition Pages; in the latter
situation ‘Merging” as shown in Item B of this Section
becomes in order.

Conditions which can be combined have their own code
numbers , but when combined the single code to be ~sed
may be different from that of any of the parts, or it
may be the same as one of the parts. For example:
cold is 460, sore throat is 462, but combined the code
is 465.8 but for cold (460) with cough (786.2), the
code is 460.

“Combining,” for HIS, includes also the selection of a
single condition when one or more conditions in the
same series are also reported; for example, as shown
in Appendix III, only o$e code in 140-239 is to be,coded.

./

2. Specific Follow all ICD and HIS rules for combining, selecting,

IU.lJXi or otherwise using one code when two or more related
conditions are reported for the same person on the same
Condition Page or on separate Coridition Pages. Consul~
@ne Short Index first and if the conditions to be
coded are not listed,’go to Vol. 2 of ICD.

a. Look for the word yitk indented direccly under a

term, or in parenthesis after it, in conjunction with

such terms as asthma; bronchitis; cold; diarrhea;
disease, heart; hay fever; iafluenza; pneumonia;
sinusitis; tonsillitis; ulcer, stomach; w~oopi.ng

cough; and many others; code as indicated.

For example: if a person has hay fever and also
asthma, code as for hay fever with asthma--using
the single code,493.O.
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SECYICH IV. “CC?IBIYIXGAND YJRGIXG”

2. spec~fi~ . b<

rul Ps

con ~~nued

c.

#

d.

In order to combine tens Lis:ed in the Short Index
in quotation mar’ks (“ “), the tern in quotes
must be either describing a condition or causing
the conditLon. The conditions may also be combined

if they are cn separate Condicton Pages and t’ne
interviewer describes them as being “same as.”
For example: heart failure due to arteriosclerosis
can be combined to 440.9. However, if heart
failure and arteriosclerosis are on separate Condition
Pages and the interviewer ~as no~ linked the two

conditions, code heart failure (428.9) and
arteriosclerosis also (440.9).

Certain diseases can be combined if they are the
SAME illness and not linked by the word WITH.

SAME ILLNESS can be determined as follows:

1. If conditions are on same Condition Page.

2. Interviewer WRITES a footnote “same condition
as ....“ that links two conditions together.

NOTE : ICD Or the Short I~dex must have a
diagnostic code that combines the two conditions.
For example,: heart disease on onec.~on$itian Fage
and hypertension on another Condit~qn page with
footnote “ -

!1 . .

same as condition. .. , would be coded
as dise”ase, heart, hypertensive (402.9).

Arthritis on one Condition page and bursitis on
another Condition Page with footnote “same
condition as..t’ would be coded as two separate
conditions . Arthri~is cannot be found linked with
bursitis.

3. Some other evidence on the Questionnaire that

links conditions together such as “same accident
as...” or other types of footnotes.

Combining certain acute infections

Acute infections or inflammations of the respiratory
system and other parts of the body Ns cociable to
001-136, which are reported as due to or with
infections codable to 001-136 will be combined and
coded to 001-136 only. For example: if strep
throat (034.0) and cold (460) is reported for the
same person, combine the two conditions and code
strep throat (034.0) only.
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A. “Combinin~’”
Continued

2. S~ecific

U
con.vinued

2.

e. Look for the word multiole in the Short Index untier

such headings as Allergy; ~urn; Contusion; Infection,
respiratory, upper; Injury, superficial; Pain; Sprain;
Trouble; Wound, open; and code as shown. Wnen there
is a code or a rule for “multiple sites” in the Short

Index, Appendix HI or in vol. 2, inake use of it.

3.

4.

“Merging” refers to the consolidating of che daza
about medical care, date of onset, disability, etc.,
when conditions or sites that can be combined are on
Separa~ Condition ?ages.

Determine the single diagnostic code co be assigned

(as she= in Item A of this Section) and apply this
to ~ of the conditions --usually the one showing the

greatest disability or providing the most complete
information.

For

a.

b.

data shown before “K2” of zhe questionnaire:

Talked to Doctor: record “yes” if any in the
merger * “yes.”

cut -down in uast 2 we~ks: record “yes” if any
did, and show the maximum nu~ber of “days” of
each type. If all conditions had no cue-down
days record “no.”

c. Date of onset: show the earliest date of onset.
..

For data bevond llT/*:l!

If this is shown for at least one of the conditions
to be combined, use it. If shown for 2 or more,
merge the data and record “yes,” and the larger,
or earlier, or more significant shown in the other
iterns.

I

I
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A. Genera L ~ Appendix I for: history and development of the
X-code; general characteristics of impairments: ICD
codes for impairments; how late effects of disease or
injury are coded for HIS; the list of etiologic (cause)
codeg; and the full numerical classification of
impairments by type and site (XOO-X99). The X-codes
for impairments are considered 4-digit codes, but the
“X” in the first digit serves only to identify a
condition as an impairment. The first digit is always
11 11.

x, the next two digits (00-99) tell the type and
site; and the 4th digit (O-9, X or Y) tells the cause.

The majority of impairments are coded to the X-code
only if present 3 months or longer. However,
conditions such as loss of eye or limb, structural
deformities of limbs, back, or skull, artifical
orifice (opening), mental deficiency (which are always
or usually permanent defects) are coded to the X-code
regardless of date of onset. Any condition to be
coded with ‘%” in the first digit is given the l-digit
supplementary code of “1” (chronic), as mentioned in
Section II of.this Manual.

,,

Generally, impairm&ts ‘are the present effects of
some past disease, coniition, or event.
-.

Ordinarily, when a present effect is coded as an
impairment in the X-codes, the cause will not be
coded; cause will be shown by the fourth digit
etiology code. For example, the etiology code “O”

would show accidental inju~y, and the old injury
would not be coded separately. However, if the cause
is an ACTIVE disease (see HIS rule in Appendix I,
Item D, for definition of ACTIVE), the disease will
be coded also. Instructions will be given in each
division of this Section for coding cause.

Impairments involving extremities and the trunk
will be coded by the site involved, with a body part
receiving only one code. See Items B, C, and D of

this Section for further coding instructions.

—
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SECTION V. IMPAIRMENTS AND THEIR CAUSES

B. F’rocedu~~ , Procedure for ASSi~nz X-C~des for Impaire d Extremities

- problems may arise in assigning X-codes for impaired
extremities .

The following is a summary of the procedure to be used:
With the exception of the X-codes for absence, all of
the X-codes for extremities include one X-code for the
part attached to the trunk (arm and leg) and another
for the remainder of the extremity (hand and/or finger(s)

(thumb) and foot and/or toe(s)).

1. When both parts have the same type of impairment,
code only to the part attached to the trunk of the
body. Thus, “partially paralyzed left arm and hand”
(and “partially paralyzed left arm and fingers”)
would be coded only to partial paralysis of the
arm (X53). The codes for the other parts of the
extremities (hand, foot, etc.) are used only when
the arm or leg is not reported to be impaired or
these parts have a more severe type of impaiment
than the arm or leg. (See 2 below.)

2. If the parts of an extremity have different types
of impairments proceed as follows:

a. First code ab~ence of finger(s) (thurnb’(sj’)

only (X22), spina bifida (X71.9), congenital
dislocation of hip (X75), flatfoot (X77), or
clubfoot (X78) if reported @

b. for the remaining or other parts of an
extremity (upper or lower) code to the part
with the more severe type of impaiment and
ignore any remaining part(s) of that extremity.

3. Where more than one extremity is involved, and
(1) they have the same type of impairment, a~

(2) they are both upper or lower, or interviewer
fails to state which side, assume both are on the
same side of the body and use the X-code for
combinations of extremities (i. e., “arms, both,”
“one side, hemiplegia,” etc.).

4. If finger~ or toes are given and the report
does ~ state if one or more hands or feet are
involved, assume ~ hand or foot.
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D. M~ltiple

Lmnainnents
Same persg~

p-< r~~v in ASS iz95rtz X-Codes For Diff~~e~t TvPes O. c

imgai~ents

A person may rzceive several X-codes, buc wtchin :he
code range of XCO-X19 only one code in each ca:egory
may be assigned for a person.

A person nay receive several X-codes in the cotie range
of X20-X89. T7nisrange of codes will be assigned by
body part with a body part receivin~ only one code
within this range. For example, a person may “nave a
paralyzed arm with the hand deformed, but for HIS only
the paralyzed arm would be coded. Tinemost severe

impaiment reported fcr a body part of a person will
be coded; using the priority order listzd below:

1. Absence (except tip of digit) X20-X3&

2. Complete (NOS) paralysis X40-X49

3. Partial paralysis X50-X59

4. Paralysis, complete or partial, sites except

extremities X60-X64

5. Specified defozmity X70-X79

6. Non-paralytic or&opedic impainent X80-X8,9 ‘
..

7. LOSS OT sensation X12

8. Absence of tip of digit (below first joint) X35

EXCEPTIONS to above priority order of coding body parts
are: absence of finger(s) (thumb(s)) only (X22), Spins
bifida (X71), congenital dislcrcation of hip (X75),
flatfoot (X77), and clubfoot (X78), which will always
be coded in addition to any other impai=ent code
assigned for a body part.

Guides for coding multiple impairzuents per person are
as follows:

1. A person may receive several X-codes.

2. With rare exceptions, no specific body part or site

may receive more than one X-code’. ‘l%ese exceptions

relate only to absence of finger(s), congenital
dislocation-of hip, clubfoot, flatfoot, and spina
bifida . These cases are discussed in more detail in
the sections related to them.
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D. Multiple Guides for coding multiple impairments,per person--
Impairmentq continued
Same Perso& ~
Con tinued 3. The use of certain X-codes prohibits the use of

other X-codes or a given range of X-codes. In the
range XOO-X19 only one X-code for each type of
impairment in this range may be assigned per person.
In the range X20-X90, X-codes which prohibit the use

of certain other codes are indicated by (1) stated
instructions to that effect, or (2) the term
“Prohibits X--” accompanying the designation of the
code.

4. Within a range of X-codes related to a type of

impairment (i. e., paralysis, absence, etc.) always

prefer the lower number X-codes (i. e., those which
appear first.) Thus, a person with “paralysis of
left side” and “paralysis of right arm” would N~
receive the X-code for paralysis of upper extremity,
both, even though both arms are paralyzed. This is
because the person should have been coded to hemiplegia
since that X-code appears first and use of that code
means that the left arm has already been coded.
Since it cannot be coded aga<.n, the person should also
receive the X-code for upper extremity, one. In this

way all affected body parts are coded and none has
received more than one code.

5. The ru+e for combining corresponding extremities
into one code (hemiplegia; legs, both, etc.) applies
only when each is classified to the same type of
impairment (“partial paralysis of right arm and
partial paralysis of left arm”). When the body
parts or sites have a different type of impairment,
each must be coded separately. For instance,
“paralysis of left arm and partial paralysis of
right arm” could N@ be coded to upper extremity,

both . Since two types of .+pairments are involved,

each arm would have to be coded separately
(paralysis of one upper extremity and partial
paralysis of one upper extremity.)

6. Unless two extremities can be combined into one

code as in 5 above, each impaired extremity will

receive at least one X-code, gxceu t when deformity

of extremity is involved.

Since the deformity codes for extremities’do not

distinguish between one or both upper or ’lower
extremities (or, one or both hands, finger(s) on

hand, feet, etc .,) two deformed extremities may
receive only.one X-code, if they are both upper or
both lower. However, two X-codes would be assigned

for a deformed upper extremity and a deformed lower
extremity. Also, two X-codes would be assigned for

a deformed right arm and a deformed left hand (or

fingers on the left hand).
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E. ImpaimeAts “ 1. Impairments are coded by using a L-digit code
and Their with X always the first digit to indicate an
Causes impairment. The next two digits show the type
Etiolozv and site; the 4th digit the cause (etiology) of

the impairment.

2. The following list of etiology codes will be
used for any impairment in XOO-X99:

.0 Accident or injury except at birth

.1 Cerebrovascular disease (stroke)
(with arteriosclerosis) (with hypertension)

.2 Neoplasm “

.3 Diabetes (with cataract or glaucoma)

.4 Poliomyelitis

.5 Cataract with glaucoma

.6 Cataract without glaucoma

.7 Glaucoma without cataract

.8 Other ”eye diseases
i, ,..,

.9 Congenital origin NEC or birth’ injury

.X O~her conditions not in .0 to .9

(non-traumatic) (non-congenital)
(hereditary) (old age) (“age” NOS)

.Y Unknown or unspecified origin

3. Determining etiology code for multiple causes of

a single impairment:

Determine the etiology code for each of the
causes and assign the one which is highest on
the list of etiologies. For exampLe: if an
accidental injury is at least one of the multiple
causes, the 4th digit code would be .0 since .0
is at the top of the list.

NOTE : The etiology code .0 (accident or injury)
can only be used for impairments occurring as the
result of a sudden, one-time injury or exposure;
thus impairments caused by continuous loud noise,
continuous heavy lifting, constant strain, etc.,
will not be considered one-time occurrences and
will be assigned .X for etiology.

—
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I

F. .Visu~l See Appendix 111, ICD categories 360-379, 743 and 871
Impaim.ents -for HIS modification~ of eye and vision conditions.

,

1. Visual Impairments

a. As shown in Appendix I, the four HIS categories

used for CODING various degrees of visual
impairments are:

XOO Blind in both eyes

XO1 Visual impairment in both eyes

X02 Blind in one eye, visually impaired
in other eye

X03 Blind or visually impaired in one
eye only; other eye good vision or
mentioned .

NOTE : One or more .ICD disease codes
condition is permitted, but only 0~
XOO-X03 will be coded per person.

,

for an eye
code in

,.

not

,,

b. An X-code for blindness or visual impaimnent
will b,eassigned only from entries on a
Condition Page; without reference to the
disease or eye condition of a person. The
fact that a person has an eye disease or
condition does not warrant assigning a
visual impairment code. *.Acode in XOO-X03
will be assigned only in the following
situation:

1. There is a WRITTEN or STATED indication
on a Condition Page that a person is blind
or has a visual impairment. The WRITTEN
or STATED terms which will be considered
visual impairments and coded to XOO-X03
are given in F3.



F. Visusl 2. Date of Onset

Imoatraents -
a. A Condition page for visual impairments

will only be coded if the visual inpaiment
has an onset of 3 me.+ with the exce?tion
of b and c below. For Condition Pages with

visual impairments indicated that are
-3 rnos (other than b and c below), the visual
impairment is not to be coded, only the
disease or injury causing the impairment
will be coded if the cause is known. If the
cause is unknown, 379.9 (unspecified

disorders of the eye) will be coded. For
rare cases of always chronic eye conditions
resulting from an injury -3 months, with
indication of a visual impairment also, the
eye injury code, the chronic eye condition
and an X-code for the visual impaimnent will
be coded.

b. Regardless of onset, eyes knocked OUL or
other STATED terms indicating loss of eye(s)
will be coded to XOO, X02 or X03. The code
used will be determined from Intervie~-er’s
vritten<entry on the Condition,P.age.

. ..

c. Catazact (366.-), Glaucoma (365.-), retinal
conditions (361.- and 362.-), are eye
diseases which are always chronic. If a
visual impairment is indicated with these

eye conditions, the visual impairment will
be coded also, regardless of onset.
Instructions for coding Color blindness

(368.5), night blindness (368.6) and day
blindness (368.1) are given in Item F4
of this Section.

NOTE : This rule does not apFly to conditions
such as cataract, detached retina or others

corrected by surgery, when the “surgery was
done .more than one year ago, with no
limitation or disability reported in the
past year. See Section 111, Item I.
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/

F. VJ 3. Selecting X-Code in xOC)-xf33

Impairments 1

Continued a. After determining that a visual iicpaiment is

to be coded, use an x-code in XOO-X03 co code
WRITTEN or STATED entries of blindness, terms
indicating visual impairments or defective vision.
Using Interviewer’s entries on Condition Page,

select a code from eye impairment table that best
describes the status of a person’s visual
impaiment. If there 1s no clear indication that

QiLlv on< eye is involved, 3ssume that both eves
are involved.

~~) , W, with clear indication
that a person cannot see, will be coded as for
blindness in one or both eyes. For entries of
visual impairment, other than blindness, code any
combination of the terms listed below to the
X-code which best describes the persons visual
impainent:

1. WRITTEN entries of blindness in one or both
eyes; half-blind, no vision, partially blind
or blind spot in one or both eyes; bad,
blurred, defective, limited, poor, double,

problem with, or trouble with----linked with
eyesight, seeing, sight or vision.

.. .
“.

Any active disease reported as causing a visual
impairment wiIl be coded also, if the disease
meets HIS definition of an Sctive disease (see
Appendix I, Item D, for definition).

4. Eye diseases eligible for ICD c~de @X-Code

a. Double vision (+3 mos), color blindness, night
blindness and day blindness will receive BOTH
an eye conditon diagnostic code (lCD) and an
eye impairment code (x-Code). Assume both eyes
are visually impaired when assigning the X-code

unless Qne eve is indic~.
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F. Visual ‘ 5. Ill-defined eye conditions
ImDaimnerlt~
Continued a. Disease(s) of the eye(s) and ill-defined

terms such as bad eyes, eyestrain, weak
eyes, eye trouble, with NO STATED visual
impairment will be coded to ICD disease
codes only. If a visual impairment is
indicated with ill-defined eye conditions,
code the impairment, omitting the ill-
defined eye condition.

b. Allergy or migraine causing any eye or
vision problem of any kind or onset:
code the allergy or migraine only.

6. Assigning Etiology

a. See Section V,

etiology codes

Code

Item E, for list of
and priority order for

assigning etiology.

,.,,
.
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G. Hearf~ See!
Imoaiments See

See

1.

Appendix III, categories 380-389 and 74A.O-744.3.
Appendix I, categories X05-X09
Short index, Deafness, Hearing Impainnenc

Degree of Hearing Impairment

a. Conditions that qualify as hearing impairments
will be classified to one of the five categories
listed below:

X05 Deafness, both ears
Includes persons who are reported “deaf” in
~tti ear$, or reported to have no useful
hearing in both ears, or can’t hear, both
ears .
Excludes terms such as “a little deaf,”
“partially deaf”; code as for hearing
impairment.

1
X06 Other hearing impainnenc involving both ears

Includes any bilateral hearing impairment
which cannot be coded to X05.

X07 Deafness or hearing impairment of *ny degree
involving ghe eaz.

X08 Deafness, NOS
Includes “deafness,” “deaf,” “can’t hear”
and unable’to determine whether one.or,both
ears are involved.
Excludes terms such as “a little deaf’,”
“partial~y deaf”; code as for hearing
impairment.

X09 Impaired hearing except as in X05-X08
(unable to determine whether one or both
ears are involved.) .

●.

b. In order to classify hearing impairments to X05-
X07, two thing must be determined:

1. Whether or not the person is deaf k both ears
2. Whether one or both ears are involved

Determinations in bl will be based on condition

entries such as deaf, deafness, deafmute., or
“can’t hear.’!

Determinations in b2 will be based on Interviewer’s

entries for condition stating whether one ear
(X07) or both ears (X06) are involved. Prefer the
entry in Item 3g of the Condition Page over others.
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G. Hearin< 1. Degree of Hearing Izpair=ent---Concinued

Imoai~ents
Continued b. Continued

X08 will only be used for entries of “deaf,”
“deafness,” “can’t hear,” with no indication

whether one or both ears are involved.

X09 will be used only when a hearing impairment
is indicated with no indication whether one or
both ears are involved.

2. Date of Onset

a. Conditions qualifying for X05 and X08 will be
coded as chronic, regardless of onset.
X06-X07, X09 will be coded only for conditions
3 rnos+.

b. Entry of “deafmute” will be coded to X05 and
Xll, regardless of onset.

C. Hearing, impairments -3 mos, with cause known
will be coded to cause only; if cause is
unknown, code 388.9 (unspecified disorder

of ear.) ‘J , $..,

3. Coding disease causing hearing impairments

a. Any 4CC iv% disease reported as causing a
hearing impairment will be coded also, if the
disease meets HIS definition of an active
disease (see Appendix I,-Item ~, for definition.)

4. Coding both X-Code and ear disease code

a. X06, X07, X09 due to or consisting of.tinnitus
(“ringing in ears” and synonyms); code X06,
X07 or X09 and tinnitus (388.3).

5. When X-Code not used

a. Hearing impairments codable to X07 or x09
caused by allergy will be coded to allergy only.

b. Hearing impairments codable to X07 caused by
“wax in ear” will be coded to 380.4 only.

6. Assigning Etiology Code

See Section V, Item E for list of etiology codes
and priority order for assigning etiology.

..
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H. S.Q&@l. See Appendix III, categories 307.0, 307.9, 315.3, 315.5,

Impairments 750. L, 784.4 and 784.5

I See Appendix I, categories X1O, X11 and X91.9

1. OnLy one speech defect per person is to be coded.
The

Xlo

Xll

two speech impairment codes are as follows:

Stammering and stuttering

Other speech defects
Includes persons with absence of larynx or
tongue even if speech defect is not reported.

2. Date of Onset

a. Absence of tongue or larynx will be treated as

chronic, regardless of onset, and coded to Xll
(whether or not speech is mentioned.)

b. Stammering, stuttering, and other speech
problems -3 mos will be coded per Short Index
or ICD; 3 mos+ to X1O or XII.

c. Deafmute persons reported: code X05 and Xll,
,reg~dless of onset.

3. Conditions not coded as speech defects

a. Cleft palate: code X91.9, regardless of onset.

4. Coding disease causing speech impairment

a. Any gctiv% disease reported as causing a
speech impairment willbe coded also, if the
disease meets HIS definition of an active
disease. (See Appendix I, Item D, for definition.)

5. Assigning Etiology Code

a. See Section V, Item E, for list of etiology

codes and priority order for assigning etiology.
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I. Sweci~ , See Appendix III, categories 781.1 and 782.0
Sense See Appendix I, category X12
ImDa~enCs
N=

1. Date of Onset

a. Code as follows:

1. Loss or impairment of smell or taste;
-3 mos, 781.1; 3 mos+, X12

2. Numbness and burning sensation;

-3 mos, 782.0; 3 mos+X12

b. The above conditions -3 mos, due to a
known cause will be coded to cause only.

2. With cause stated

a. For above conditions, 3 mos+, due to or
caused by specified conditions or disease
will be coded to disease only. (Ignore
Active and Inactive disease rule.)

b. Only one X12~Jwill be coded per person. ,If
any other X-code in X40-X99 has been , .
assigned for that person, omit X12.

3. Assigning Etiology Code

a. See Section V, Item E, for a list of

etiology codes and pr”iority order for
assigning etiology.

i
I
i
4

f .’.
,.--,
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SECTION V . IMPAIRMENTS AND THEIR CAUSES —

J. Special See Appendix III, categories 315.0, 315.1, 315.2, 315.5,

Appendix I, categories X14 and X19
Lenrning 317-319, 345 and 758.0
Disability See
azd Mental
D~ficiencv

.
1.

2.

3.

4.

Special Learning Disability

a. Conditions that indicate a specific learning
disability such as ICD categories 315.0, 315.1,
315.2 and 315.5, will be coded to X14, regardless
of onset, as specific learning disabilities are
considered to be chronic by HIS.

b. If mental deficiency or retardation is mentioned

as causing the learning disability, code to
X19 only.

Mental Deficiency or Retardation

a. Code entries of mental deficiency or retardation,
can’t learn, slow learner, etc. to X19 and treat
as chronic, regardless of onset.

“. ,.,

NOTE : Use only one “code per person in X14.and Xl?,
preferring X19 over X14.

Coding Causitive Disease

a. Any active disease repQrted as causing learning

disability or mental retardation will be coded
also, if the disease meets HIS definition of an
activ< disease. (See Appendix I, Item D, for
definition.)

Assigning Etiology Code

a. See Section V, Iten E, for list of etiology
codes and priority order for assigning etiology.



K. Absence of - See Appendix III, cate~ories 520.0, 525.0, 7L8. i, 7LE .2,
Extremities 748.5, 753.0, 873> 835-8S7, and 395-897
and Cer tatn See Appendix I, categories X20-X35, X90 and X92
Other Sites See Short Index, Absence

1. Date of Onset

a. Absence of extremities antibody parts, other
than teeth, will be treated as chronic,
regardless of onset.

2. Missing body parts which will -be coded to
X20-X35:

a. absence of eye(s): code as for Blindness.

b. absence of tooth, teeth: code per Short
Index.

c. absence of larynx, tongue or other oral

structures : code to XII, Speech defects.

d. absence of nose, lips or ears: code to X90.

3. Absence whic~;will be coded to X30-X35 ‘
‘- !<

a. absence of lung: code X30.

b. absence of kidney: code X31.

c. absence of breast: code X32.

d. absence of rib(s)t. bone(s), mUSCle(S) of

trunk: code X33

1. Includes: pelvic area, diaphragm and
vertebrae. If any in X33 are missing
due to surgery to remove a lung or
kidney, code absence of part involved.

2. Any in X33 with paralysis, deformity, or
orthopedic impairment of trunk, code to
paralysis, deformity or orthopedic

impairment, omit X33.

e. absence of bone(s), joint(s), muscle(s), of
extremity or extremities, wit’nout loss of the
extremity or extremities: cofieX34.

..,.
.-.-L
. . .

:..
. ... , -

. . .
. .

1. Any in X34 with paralysis, defomity or
orthopedic impairment of tbe SAME body
part, code to paralysis, defcnnity, or
orthopedic impairment, omit X34.
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K. Absence Oi 3.
Extremities
and Certai~l
Other site%
Con tinued

4.

5.

,. ~
,.. ,

6.

7.

Absence which Will be coded to X30-X35--continued

f. absence of tip(s) of finger(s) or toe(s) (below
first joint) only: code X35.

1. If any indication that more than tip(s) of

finger(s) or toe(s) is missing, code to
absence of that part, not X35.

2. If tip(s) of finger(s) or toe(s) are missing
and the SAME hand(s), arm(s), leg(s), foot
or feet has entry of paralysis, deformity or
orthopedic impairment, code to that impairment,
not X35.

Absence of extremity or extremities in X20-X29 with
other X-Codes

a. With any X-code in X40-X89 of SAME body part,
code absence only. Code each body part mentioned,
making use of multiple codes when possible.

Coding absence of body parts not included in X20-X35

a. Absence of body parts a included in X20-X35

will be coded per ICD under Absence; if the cause
is congenital, code the ICD code for congenital;
if the cause is unknown, code as for acquired
absence or disease NOS of that part.

Absence, any site, due to surgery

a. For absence of a body part resulting from surgical
procedures, follow rules given in Section III,
Item I, R& oval and Other ‘Sur~ical Procedures; and
Appendix 111, 996-998. .

.,

Coding disease causing absence

a. Any gctive chronic disease reported as the cause

of a body part being removed or missing will be
coded also, if the disease meets HIS
of an ??tiv< disease. (See Appendix

for definition. )

8. Assigning Etiology Code

definition
I, Item D,

a. See Section V, Item E, for list of etiology
codes and priority order far assigning etiology.



L. Paralvsis , See Appendix III, categories 343, 3LL, 348, 350-358,
Comolet% 430-438, 781.0 and 781.3

u - See Appendix I, categories X40-X64
Partial See Short Index, Paralysis

1. Date of Onset

a. Cerebral palsy (and synonyms) (X50),

“hangs limp,” and “drop” (paralytic) are
coded as chronic, regardless of onset.

b. Other paralysis, complete or partial, must

be present 3 mos+ in order to receive an
X-code .

c. For paralysis, -3 mos, complete or partial,
see Short Index, paralysis, -3 mos.

2. Problem Terminology

a. Paralysis, complete or partial, waist

@zg., lower bodv: code as for Paraplegia

or Paraparesis..

b. “Ataxia NEC,”” ‘“spastic ,“ “discurba;;e .,

of coordination o~ gait”: code as fcr

Paralysis, partial.

c. “Staggering, “ “stumbling”: code as for

Trouble, walking.

d. “Dead nerve NOS,” 3 mos+, due to polio or
some ocher cause and n~t further qualified:
code to X99 by etiology.

e. “No use,” “can’t bend,” “can’t straighten

up” or “can’t sit up,” in reference to back

or limb(s): code as for Trouble of these

sites. If 3 mos+ and due to stroke, polio,

or ocher disease of brain or spinal cord,
code as for Paralysis, by si:e. If parciat

is mentioned or there is an indication that
the person can move the part, code as for
Paralysis, partial, by site.

,.
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SECTION V.
~>

IMPAIRMENTS AND THEIR CAUSES ,.

L. Paralvsis 3. Paralysis, complete or partial, with other X-Codes
Comolete’

o~ a. Paralysis, compLete or partiaL, with other
Partial X-codes in X70-X89 invoLving SA~!Ebody part,
Continue~ code ParaLysis only, with one code for each

body part mentioned; making use of multiple
codes when possible. See Items B and C of

this Section for assigning X-codes and priority
order for X-codes.

EXCEPTION: Spina bifida (X71), congenital

dislocation of hip (X75), flatfoot (X77),
and clubfoot (X78) wiLl always be coded in
addition to paralysis, if reported.

b. Absence of a body part with paralysis of
SA.ME body part will be coded as for Absence.

EXCEPTION: Any in X33 or X34 with paralysis
of SAME body part will be coded to Paralysis

only, N~X33 or X34.

4. Paralysis, complete or partial, ilL-defined sites

r-

a. if o?,earm and one leg are affected and there
is no indication that they are on the same or

opposite sides of the body, assume they are on
the SAME side and code as for “one side of
body.” If both are completely paralyzed,

code X41. If the arm is partially paralyzed

and the leg is completely paralyzed, code X53
and X47. See also Item D for coding multipLe
impairments per person.

5. Coding disease causin~ pal!alysis

a. Any accivq chronic disease reported as che

cause of a body part being paralyzed, completely
or partially, will be coded also, if the disease
meets HIS definition of an aczive disease.
(See Appendix I, Item D, for definition.)

6. Assigning Etiology Code

a. See Section V, Item E, for list of etiology

codes and priority order for assigning etiology.
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SECTION v. IF!?.41?.XZ:{TSA!:il?XEIR CAL!SZS

M. Defomitv see Appendix 111, categories 709.~, 717, 723.5, 727,
Limb. Back; 729, 729, 734, 735, 736, 737, 738, 741, 754.5, 7L4.8,

Trunk 7~h.9, 75L, 755, 756 and 781
See Appendix I, categories X70-X79 for cenxs other
than Deformity which are included in X70-X79.

1. Date of Onset

a. Any condition qualifying for X70-X79 will
be treated as chronic regardless of onset
and coded to X70-X79.

2. Terms and causes not coded as Deformity

a. WRITTEN entries of “deformity,” “atrophy,”
“withered” with cause of stroke, polio, or
other paralytic disease of brain or spinal
cord: code as for paralysis, by body site.

EXCEPTION: Spina bifida (X71), congenital

dislocation of hip (X75), flatfoot (X77), and
clubfoot (X78) will always be coded as
deformities. If paralysis is reported with

these conditions, code both the defonity and

the paralysis.
.’.. ,..,

: .,
3. Coding X70-X79 i; priority order

a.

i

b.

c.

Spina bifida (X71), congenital dislocation
of hip (X75), flatfoot (X77) and clubfoot
(X78) will always be coded as deformities.
If absence or paralysis of the SAME body
part is also reported-, code absence or
paralysis in addi’tion to the deformity.

Conditions qualifying for X70-X79, other

than cases mentioned above , will be coded
to body part deformed. One person may

receive more than one code in this range.
However, codes in this range.should not be
used for a body sire which can be coded to
more serious types of impairments in the
range X20-X64, except when those types of
deformities listed in (a) above are
involved.

Absence Of the kind(s) in X33, ‘3L Or ’25
reported with a deformity of the SAM body
part will be coded as for Deformity
(X70-X79) only.
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SECT’ION V. IMPAIiQIENTS AND THEIR CALISES

.

De formitv
Limb, Back-,

Trunk
continued

4. Coding disease causing Defo~ity

a. Any active chronic disease reported as the
cause of a body Part being ‘efomed ‘iii ‘e
coded also, if the disease meets HIS

definition of an active disease” (See

Appendix I, Item D. for definition-)

5. Assigning Etiology code

a. See Section V, Item E, for list of etiology
code and priority order for assigning etiology.

, ,.,
,.
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SECTION V . IMPAIRMENTS AND THEIR CAUSES

I

N. Non -p~~alytic . See Appendix 111,
Orth~

categories 710-719, 720-724,
Pedic 725-729, 738 and 781.9

Impairment See Appendix I, categories X80-X89 for Inclusions
N~ and Exclusions

See Short Index: Limp, Orthopedic Impairment, Pain,

Stiffness, Swelling, Trouble, Walking difficulty
and’Weak.

1. Date of onset

a. Trick knee: Code X86 regardless of onset.

If due to a specified Strive disease, code
disease only. NOTE: If the active disease
causing the trick knee is also on a later
Condition page, merge the information on the
two pages, since a diagnostic code can only
be used once per person.

Example:
Condition Page 1 Person 03

3b . Trick Knee ) Arthritis would be coded
3C . Arthritis ~

Condition Page 4 Person 03

3b . Artliritis

{

Arthritis would be coded

3C . DK ‘, . ,.,
“- ‘J

Merge. the two pages and code only one Condition
Page with diagnostic code for Arthritis.

b. All other conditions codable to X80-X8”9
must have an onset of 3 mos+.

*.

2. Conditions codable to X80-X89 (3 mos+)

.

a. Limitation of motion NEC; stiffness;
instability of joint; flail joint; ill-defined
symptomatic conditions involving limbs,
muscles, joints, back or trunk of unknown
cause, due to injuries 3 mos+ or old sprains,
dislocations and sprains 3 mos+, will be coded
to X80-X89, by body site. If a body part

has been coded to any in X20-X79 and the sA~f
body part has an orthopedic impairment;
prefer the code in X20-X79 over any in
X80:X89 for the SAME body part.

Example: Paralysis, one side of body, caused

by stroke. Pain in arm, caused by injury,

3 mos+, code X41.O and code stroke also.



.—...—.—.-_. . . .. . . .:- -———- .—-.,.—.. . .. . .

,. -..., ... - ,. ., . .+!$,.. :. ’,....
. ,. ‘... ,- ‘ ;,:. -,’:-.” .<

-.iik~.~-~---- .-:+..,4,:s”-. --
- . . ..; -.77 :- :.. --- ..-; .: 2:+? -- . .. . . . . .

,L.ah>y.,>+: :.
——-. __ :: - -...,1 .- ‘... -L. ,,” ‘

-“=.U_: _- - ----- ..=;:, .4 ..- ~. ,- .--+-: - .+* ..-
—- .- -_. a ~ -- ---

48
SECTICHV V. WPAIP2WJTS AND THEm CAUSES

1?. Non-P aralvtic 2. Conditions codable to X80-X89 (3 mos+)--continued
Orthopedic
Impairment- b. Orthopedic Impairments mentioned on the
NEC preceding page due to or caused by specified
G tinued conditions or disease will be coded to disease

only. (Ignore active and inactive disease rule.)

Example: Conditions in X80-X89 caused by:

disc conditions: code disc condition

arthritis: code arthritis
bursitis: code bursitis
blood clot: code blood clot

c. When one person has multiple orthopedic
impairments in X80-X89, eliminate any body part
which has been coded in X20-X79, then code
remaining body parts to X80-X89, by site.

3. Conditions not codable to X80-X89 [3 mos+)

a. Conditions in X80-X89 due to or caused by polio,
stroke or ocher paralytic diseases .of b,rain or
spinal cord wiLl be coded as for Paralysis, by
site; if there is information that the person is
bed-ridden, chairfast, or unable to move the
part impaired, code as for Paralysis, complete,
by site; if no such information is available,
code as for Paralysis, partial in X51-X59.
(Code the causati-Je disease also, if the disease
uaualifies as an active chronic disease.) (See
Appendix 1, Item D, f6-rdefinition of active
disease.)

4. Assigning Etiology Code

a. See Section V, Item E, for list of etiology

codes and priority order for assigning etiology.
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o. Impairment See Appendix 111

N= . See Appendix I, categories X90-X99 for Inclusions and
Exclusions

E

1 1. Date of onset

[

a., Absence of teeth, acquired -3 mos: code 525.1;
if due to injury -3 mos, code 873. Acquired

} absence of teeth, 3 mos+, will be coded to X92.
L,:
; b. “Brain damage” NEC, -3 mos: code 3L8.9; if due

to injury -3 mos, code 85L; if due to birch
injury, code 767.0. “Brain damage” NEC, 3 mos+,

with no residual specified will be coded to X99.
If a residual is given, code che residual only,
omitting X99.

2. Conditions codable to X90-X93

a. Conditions in X90 and X92, involving teeth or
jaw, with a speech impairment pr,esenc, code the
speech defect also.

b. Cleft palate and harelip (X91.9); no ac?dizional
code for~speech defecz will be coded.

c. Deformity of-skull (X93): Ii m~~.tal retardation
is present, code the r.entai retardation alsc.

3. Conditions codable to X99

a.

b.

c.

X99 inciudes ill-defined i=~ai~en~s that

cannot be coded au 2riy ocher X-code. Entries

such as deformed NOS, cripple NOS, without a
body site specified; birth injury NOS, brain
damage NOS (over 3 months of age) without
specified type of injury or damage are coded
to x99.

Ill-defined after effects of tuberculosis,

encep”nalitis, poliomyelitis, crachcma,
toxoplasmosis, rickets, intracranial abscess,
will be coded to X99 also. If a specified

residual is given, code the residual only,
omit X99. (See Appendix I, Item D.)

Ill-defined after effects of sc=oke will be
coded to stroke, NOT X99.

4. Assigning Eciolosy Code

a. See Section V, Item E, for list of etiology
codes and priority order for assigning etiology.
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SECTION VI. INJURIES, ACCIDENTS AND THEIR EI’FECTS

\
A. I~iurV 1.

General -

2.

3.

4.

The interviewer asks additional questions about
accidents and Lnjuries and records them in a space to
be referred to as the Accident Section. In general a
filled Accident Section will indicate that the
condition is codable as an injury. Whether or not
the Accident Section is completed the medical coder
will apply all HIS rules and make use of all
information, including footnotes, in order to judge
whether the condition is actually to be coded as an
injury.

See Appendix III, categories 800-999, for notes and
instructions about injuries and their effects. Note
that complications of medical and surgical procedures
in 996-999 are counted with injuries, but they may
have arisen through no fault of the doctor or surgeon.

I?orHIS, injuries are defined as any condition codable
to ICD 800-999. They are divided into five groups as
follows;

a. “Injury” (fracture, laceration, etc.) codable to
800-959.

b. Tor HIS ‘effectsof drugs have been split into two
groups: :

... 1..,

OVERDOSE or TQISONING by drugs, ICD 960-979.
They will be coded to 977.9

Adverse effects of drugs 995.2. Includes any
effects of drugs, medicaments or biological
substances without mention of “overdose” or
“poisoning.”

.,

c. Toxic effects of venom &d adverse effects of
chemical substances, ICD 980-989. For HIS,
code to 989.5

d. Other effects
stroke, etc.)

e. Complications
medical care,

For HIS, injuries

and 989.9

of external causes (frostbite, sun-
ICD 990-995, (excluding 995.2).

of sur”gicalprocedures or other
ICD 996-999.

in groups a, d, and e above MUST
result from a single episode of exposure. Continued
exposure, for example, to loud noise or constant heavy
lifting will be coded as if non-traumatic. Injuries
in b and c, however, are coded regardless of length of
exposure or number of episodes.
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SECTION VI. INJURIES, ACCIDENTS AFTDTHEIR EFFECTS

B. p~t Injury conditions will be coded by onset according
~ to when they were “first noticed,” as shown on the

Condition Page. This may affect the diagnostic
code, and also whether to count as “acute” or
“chronic.” This will apply, regardless of when the
original accident or event occurred, as shown in
the Accident Section. For those conditions with
onset (of the injury) 3 mos+, code from present
effects of the injuzy. ” For those with onset -3 mos,
code from kind of injury except as in rules given
in Appendix III.

Accide&

-. 1. If a person reports more than one injury, ICD
800-999, as a result of a single accident, apply
any HIS or ICD provisions for combining these
multiples; otherwise, code each separately. See
also Appendix III, categories 800-999, for
references to multiples within various gzoupings.

2. Multiple accfdents same Persou..

The general rule will be to count each separate
accident a person may have, in terms of the
condition(s>,produced in each accident. However,
when two separate accidents produce the same
chronic condition or impairment, or add to the
extent or severity of it, code only the latest
state of this chronic condition or impairment,
using the circumstances (how and where) of the
latest accident report.
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SECTION VII. CONDITIONS RELATED TO CHILDBEARING

This section refers to: conditions of ch.enewborn;

deliveries (normal or complicated); abortions and
other complications of pre~nsncy; and complications
of the puerperium.

A. Infants As previously, well newborn infzncs, or infants born
dead, are not coded or counted by HIS. For instructions
for coding illness conditions of infants, w
Appendix 111, categories 760-779 (Certain causes of
perinatal morbidity).

If an infant stays in the hospital after the

mother goes home (has more nights than mother in
the hospital) and no reason is stated or indicated,
the Hospital Stay will be coded as entered.

Routine circumcision, for infants whose hospital
stays are to be coded, is not cotmted as an operation
and is not coded; if this infant has some other
operation during his stay, it will be coded, according
to the general rules for coding operations, in
Section VIII of this Manual.

J
,...

B. Pre252ncv “Pregnancy”
abortion or
630-676 for
pregnancy.

refers to the period of gesr.a~ion bef~re
delivery. &Appendix III, categories

notes applicable “to complications of
See also the Short Index and Vol. 2

under “Pregnancy”

c. Abortion Abortion is coded as per ~CD, vol. 1, categories

634-639. It includes any interruption of pregnancy
before 28 weeks gestation with a dezd fetus. SA

Appendix III, categories 630-676 for notes applicable
See also Vol. 2 under “Abortion.”to abortion.

“Miscarriage” will be coded as for Abortion,

spontaneous (634.-).

If the Hospital Page says that an operation Such as
“D and C“, or some other, was done to iriduce the

abortions , or to treat a spontaneous abortion, the
operation will be coded =s reported, accordLng to the
general rules in Section VIII.
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SECTION VII. CONDITIONS REIATED TO CHILDBEARING

D. Deliveries 1. See Appendix 111, categories 630-676 for notes
applicable to delivery. See also the Short Index
qnd Vol. 2 under “Delivery.*’

2. All hospitalized deliveries--on the Hospital Page--
will be regarded as having been treated surgically
even though the pers,onmay say no operation was
done. For HIS, “Delivery NOS” will be coded to
75 (Other Obstetrical Operations).

3. If the mother has some other operation after
delivery while still in the hospital--such as

“tubes tied” (66)--code it in addition to the
delivery code.

E. PuerDeral
ComDlicatiO~

F. p
UPP lementarv
Cod<

The “puerperium” refers to the 2-month period
(approximately) followin~ a delivery or abortion.
Complications arising during this period are

classified in 642, 646-648, or in 660-676. &
Appendix III, categories 630-676, for notes
applicable to puedperal complications. See alsQ
Short Index, and VO1;-2, under “puerperal;””

Use “2” (acute) for the l-digit supplementary code
for all conditions on the Condition Pages which are
codable to 630-676. Conditions complicating a currenL
pregnancy are coded as acute e;en though they may
have started in the ear~ier-months of thi~ pregnancy.
Conditions due to previous pregnancies are not coded
to the numbers 630-676, but to the numbers for the
conditions indicated. For example: varicose veins
“due to pregnancy,” in a woman who is not pregnant

now, and is not in the puerperal stage, is coded to
454.9 and as “l” (chronic). See also Section III,
Item M, for IIpregnancywith hypertension and ‘ther

toxemias.”
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SECTION VIII. i!OSPITA LIZATICN AND SURGERY

A. Genera 1 For conditions related to childbearing, u Seccion VII

of this Manual. Section VIII deals with general
instructions for cperation codes to be used in coding
che Hospital Page.

B. C~dabl~
Admissions

1. For HIS, codable hospital admissions or stays
must be:

a. Within the time reference period (limits of

which are defined elsewhere), Ax

b. For overnight or longer.

c. Codine See Appendix II, Classification of ODerati~ and
Ooeratio~ Non-Operative Procedures for HIS, and the Index Qi.

Ou&>eions and NOtl-Operacivq Procedures for HIS.
For

1.

2.

3.

multiple operations per person, see Item D, below.

For HIS, operations include not only incision

(cutting into), excision (cutting out), but the
setting of bones, the introduction of tubes for
drainage, “tapping” (drawing off fluid), terms

‘,scopy” (procedures fc.r”.i.nternalending in “
viewing and treatment) and others which, the person
and the coder may not think of as operations. These
will be coded as operations or surgical procedures
even though the person says “no operation was
performed.”

Operations for fractures and dislocations of bones

and joints: ~Appendix II, categories 76-79.
~.

a. If the diagnosis shows “rib” as the site, do
~code as if treated surgically unless the
report ~~ than”an operation was done.

b. If the diagnosis gives any site exce~k rib,
assume that surgery was done, and code as if
surgically treated.

Other kinds of operations and procedures: consult
ICD 9-CMS .and/or”Appendix II; code as reported. Ii
in doubt whether a procedure should be coded as an
operation, consult the supervisor.

D. Multi~l~ MultiPl e Oueratio~ , per person
Ooeration&
Per Person a. Code each operation up to three. If more than three

given, code first three. Implied operations will be

coded after listed operations have been coded.
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A~?~:[D~~ ~- X-CODE FOR S?ECIAL IXF’AIRXENS

A. Historv and Development of the X-Code

The X-Code foz Special Impairments, by Type, Site and Etiology, was
developed in 1955-1956 by the, at that time, Division of public Health
Methods of the Public Health Service. It had been tried and found.useful

in coding and tabulating various kinds of defects and deformities as
reported in household health surveys, and in certain ocher stutiiesof
handicapping conditions, requiring relatively simple detail for statistical
presentation. It provided a plan by which all three elements of type, site,
and etiology (cause) could be expressed by means of a single diagnostic
code , and it brought together similar types of defects by type and site;
etiology was supplied by adding an additional l-digit code to the code for
the type and site. HIS elected to use this plan for impairments, using
the ICi)revision in effect at that time for coding all ocher conditions.

HIS has continued to use this X-Code,
beginning of che Survey, and will use
the coding of impainents.

Appendix I, which contains t$e X-Code

making some changes in it since the
it instead of the present ICD for

and explains ii, has been rewritten
as of January 2, 1979 but the principles and methods are similaz to what
they were before that time. For the lists of etiological codes, and the
full classification of impairments by type, see E and i of this Appendix.

In developing the X-Code it had been necessary to make a selection of
conditions to be called “impairments.j’ The term “impairment” has no actual

definitive medical significance. . Carc!iac, mental, or arthritic Patients
are “impaired” as well as amputees, the blind, the deaf. However, defeccs

of the hedrt, lungs, other internal or respiratory argans are in general
excluded from the X-Code except when these sites are involved in paralysis>
absence of part, or postoperatively in the formation of an artificial
opening to the surface. Chronic progressive disease processes of all
systems are excluded (to be coded as per ICD), but the line between What
is a “chronic disease” and what is an “tipairmentt’ is, in scme areas,
admittedly thin. For example: speech defects, mental retardation,
cerebral palsy are included in the X-Code, but epilepsy, multiple sclerosis,
Parkinson’s disease, znd personality defects ar& to be co~ed as chronic
diseases in terms of ICD codes.

B. General Characteristics Qf Soecizl Impairments

1. Special impai~ents (,tobe referred to hereinafter= as b~ai~ents) a=e
often late effects of past and inactive pathological processes. (See also

Item D, following, for discussion of “late effects.”) But theY maY some-
times coexist with and be due to a currently active progressive chrOtlic

disease such as diabetes, arteriosclerosis, cancer.

2. Impairments are often, but by no means necessarily, permanent, and
some are relatively minor in na?~re. >!any resuond to corZecti-Jetherapy,

medical or surgical. Tdoweverj tk”eymust be c~ronic or long-continuing Or

of chronic type in order to be coded to the X-Code. For rules for coding
impairments in relation to date of onset, _see spec~fic instr’JcCionS set

farth elsewhere in the HIS Medical Coding Manual.
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APPENDIX 1. X-CODES FOR SPECIAL IMPAIRME??TS

B. General Ch~racteristics of Snecial lmuairme~ts ---continued

3. They represent decrease or loss of ability to perform such functions
as seeing, hearing, tasting, smelling, other sense perception, speaking,
understanding, reading, writing, use of symbols, locomotion, lifting,
or manipulation of body or extremities or making a presentable appearance.

4. They are, in summary, for the most part functional or structural
musculoskeletal and neuromuscular abnormalities or defects, and defects of
special senses, speech, intelligence.

c. ICD Codes for Impairment%

All conditions in the X-Code can be found somewhere in ICD, Vols. 1 or 2.
As a matter of interest to classifiers, ICD codes for impairments are
discussed here, although they are, of course, not used when the X-Code is
used.

For certain impairments the ICD code is specific for a particular kind of
impairment, while for others it may be one that includes also:

(1) conditions that are uclassed as impairments or (2) more than one
type of impairment. Strict comparability, therefore, code by code,

between the X-Code and ICD for all types of impairments is not possible.
However, listed below, in ICD numerical order, Vol. 1, are those IC~
categories which axe used exclusively for impairments with the X-Code
numbers to be used instead, at the right. These ICD numbers are not
used by HIS --as shown also in Appendix III.

It should be noted that ICD categories in the list below with numbers in
the 740-759 series include impairments specified or known to be congenital
in origin; categories with “8” in the first digit are traumatic in origin.
Whereas, to all impairments in XOO-X99 the coder must add the appropriate
etiological code, the etiological code is not’”shown in the following
listing with any of the X-Code numbers.
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APPENDIX I. X-CODE FOR SPECIAL IMPAIRMENTS

I ICD
CODE ‘
NUMBER(S)

317-319

342

343

344.0
344.2
344.3
344.4
344.5
344.6
344.8
344.9

369

389

520.0
520.1
520.2
520.5

521.6

524

718.6

728.4

728.6

734

735

736

737

NJWE OF IMPAIRMENT

Mental Retardation (various degrees)

Hemiplegia

Infantile cerebral palsy

Other paralytic syndromes
Quadriplegic
Diplegia of upper limbs
Monoplegia of lower limbs
Monoplegia of upper limb
Unspecified monoplegia
Cauda equina syndrome
Other
Unspecified

Blindness and low vision

Deafness
Deaf mutism

Anodontia
Supernumerary teeth
Abnormalities of size and form
Hereditary disturbances, tooth stricture

Ankylosis, teeth “

Dentofacial anomalies, including
malocclusion

Unspecified Protrusio Acetabuli ..

Laxity of ligament

Contracture of palmar fascia

Flatfoot

Acquired deformities of toe

Other acquired deformi&ies of limbs

Curvature of spine ,

X-CODE
NUMBER(S)

X19

x41

x5o

JX40-X49,

i

X50-X59,
X60-X63

1“

by site
and extent

XOO-X03

X05-X09
X05

x92
x92
X92
X92

X92

X92

x75

X80-Xt39,
by site

x74

x77

X76

x73-x76,

by site

x7o



—

4
APPENDIX I. X-CODE FOR SPECIAL LYPAIRMENTS

/

ICD
CODE
NUMBER(S)

738
738.0
738.1
738.2
738.3
738.4
738.5

738.6
738.7
738.8

738.9

741

742.0
742.1
742.3

743.0

743.1

744.0

744.1
744.2
744.3
744.5
744.8

744.9

749

750.0
750.1

753.0

NAME OF IMPAIRMENT

Other acquired deformities
Acquired deformity of nose
Other acquired deformity of head
Acquired deformity of neck
Acquired deformity of chest and rib
Acquired spondylolisthesis
Other acquired deformity of back and

spine
Acquired deformity of pelvis
Cauliflower ear
Acquired deformity of other specified

site

Acquired deformity of unspecified site

Spins bifida (congenital)

Encephalocele
Miczocephalus
Congenital hydrocephalus

Anophthalmos, one or both eyes

Microphthalmos, NEC

Anomalies of ear, causing hearing
impairment

Accessory auricle
Other Specified anomalies of ear
Unspecified anomalies of ear .
Webbing of neck ..

Other specified anomalies of:
face (disfiguring) NEC
neck NEC

Unspecified anomalies of:
face NEC
neck NEC

Cleft palate and cleft lip

Tongue tie
Other anomalies of tongue (with speech

defect)

Renal agenesis and dysgenesis

X -CODE
NiJMBER(s )

x9o
x93
x79
x79
x7o

x7o
x79
x9o

X70-X79,
X90, X92,
X93 by sit<
X99

x71

x93
x93
X93

Xoo, X02,
X03
Xol

X05-X09
x9 o
Xgo

x9o
x79

x9o
x79

x9o
x79

x9L

Xll

Xll

x31
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ICD
CODE ‘
NUMBER (S)

754.2
754.3
754.4
754.5
754.6

754.7

754.8

755

756.0

756.1

756.2
756.3

758.0

759.7
759.9 )

781.5

885
886
887

895
896
897

-NAME OF IMPAIRMENT

Congenital musculoskeletal deformities:

spine
dislocation of hip
bowleg(s), deformity leg(s)

varus deformities of feet
valgus deformities of feet:

flatfoot
other deformities of feet:

clubfoot NOS
other specified deformities:

chest wall
dislocation of elbow
chest, funnel chest
clubhand, hand
lower limb joints

Other congenital anomalies of limbs:
absence

deformity

Anomalies of skull and face bones:

face
skull, NEC

Anomalies of spine:
absence of specified segment of

spine
other deformity of spine

Cervical rib
Other anomlies of rib and sternum:

absence of rib, sternum
other deformity of rib and st;rnum

Down’s syndrome

Multiple congenital anomalies, type and

site not specified

Clubbing of fingers

Traumatic amputation of:
thumb(s)
other finger(s)
arm(s) and hand(s)

toe(s)
feet, foot
leg, one or both

X -CODE
NUMBER(S)

x7o
x75
X76
X76
X76
x77
X76
X78

x79
x73
x79
x74
X76:

X20-X29, X35,
by site
X70-X79,
by site

x9o
x93

x33
x7o
X79

X33
X79

X19

X99

X74

X22,X25
x2~,x25

X20-X24

X27,X2?
X27,X29
X26,X29
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)

ICD
CODE
NUMBER(S)

905.6
905.7
90.5.8
905.9

NAME OF IMPAIRMENT

Late effect of dislocation
Late effect of sprain and strain ‘
Late effect of tendon injury
Late effect of traumatic amputation

..

X-CODE
NLMEP.(S)

X80-X89
X80-X89
X80-X89
X20-X29 ,
X35

1’:,
1’
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D. Late Effects of Diseases, Iniuries, and Poisonings
/

A “late effect” is regarded generally as any abnormal condition
resulting from a pathological process after this causative process
has become inactive or healed. A late effect may consist of an
impairment as defined, or it could be any other abnormal condition.
For HIS, an impairment may be a late effect as defined above, but
it could be due to some active pathological process. By means of

the X-Code, impairments can be collected whether the cause is present
or not. Instructions for coding impairments in relation to active
diseases causing them are set forth elsewhere in the HIS Medical
Coding Manual.

For facts about the HIS method of coding late effects of injury
or poisoning, ~ notes for categories 800-999, in Appendix III.

ICD has a few categories specific for late effects of certain

diseases--ith “late effects” in the title.

Following are the ICD codes for late effects bf diseases, which
are not used by HIS for any purpose --as shown also in Ap?endix III:

137 Late effects of tuberculosis
138 Late effects of acuce poliomyelitis
139 Late effects of other infectious and parasitic

diseases
268.1 Late effects of rickets

326 Late effects of intracranial abscess or
pyogenic infection

438 Late effects of cerebrovascular disease

Since the above ICD late effects codes for diseases are not used
by HIS, the method for coding late effects is as follows:

1. When the late effect is a specified impairment, the appropriate
X-Code iS selected and the appropriate etj.ological code is adcied;
for example, “Blindness, both eyes, due to’bld trachoma” is coded
byIiIS tO XOO.8, Only.

2. Men the late effect is specified but it is not an impairment,
the condition is coded to the ICD code for the condition, out never
to the above-mentioned ICD late effects codes; for example,
“Personality disorder due to old encephalitis” is coded by HIS

to 301.9 only.

3. If the past disease is known, but the present difficulty is
ill-defined or not specified, the above ICD late effects codes will
not be used. Instead, if the past disease is one indicated in these
late effeccs codes, or is an old birth injuzy, Oi “Brain damage IJEC,”
X99 (with the appropriate e:iological code) will be used. ‘hus, for
exzm~le , “Post-polio” would be coded to X99.4. However, for “Afzer
effects of stroke,~! the stroke only will be coded.
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D. Late Effec~~ of Diseases , Inlurie s, and Poisonin~ ~--continued

Codinz Late Effect%, gther than those on the mecedin~ ~aoe, and the

Qri~inal disease

1. ICD does not have late effect codes for diseases other than the ones

mentioned on preceding page. However, HIS coding requires that late

effects of many diseases be coded; which is usually a special impairment.

When the disease causing the late effect or special impairment is given,
the question arises as to when to code the causative disease also. HIS
has devised a definition for an active disease and an inactive disease,
as described below. When a gausat ive disease meets HIS’ definition of
“active” disease, the disease will be coded in addition to any special
impairment.

Inactive disease processes will be zsed to determine etiology and will not
be coded as a separate diagnosis.

The terms “active” and “inactive” (i.e., past disease or condition) are
distinguished by considering ALL of the Condition pages for each person.

The

1.

2.

3.

The

1.

2.

3.

CAUSE is “Active” if:

it is reported in Item 1 or 3b of .aCondition page KND NO explicit
indication that the condition is cured or no longer present. “Explicit
indication’t would include: (1) Questions 10-12 completed and “cured”

is checked in Item 12b; (2) the person ~ the condicion is cured,
corrected, arrested, no longer present, or the equivalent; (3) the name
of the condition indicates it is no longer present (“childhood rheumatic
fever” and the person is an adult)

it is reported in Item 3C or 3e, tithe condition is on the list of
conditions which are coded as chronic regardless of onset, & there is
QQ explicit indication (as defined in #l above) that the condition is
cured, corrected, arrested or no longer present’.

it is stated in the footnotes or written entries of the Condition page(s)
for this person that the disease causing the impairment is still present.

CAUSE is “Inactive” if:

it is reported in Item 1 or 3b of a Condition Page Am there is explicit
indications (as defined in #1 above) that the condition is cured, corrected,
arrested or no longer present

it is reported in Item 3C or 3e, A= either the condition is N~ on the

list of conditions which are coded as chronic regardless of onset, or, if
it is on the list, there is explicit indication (as defined in #1 above)
that the condition is cured or no-longer present

there is no footnote or written entry on the Condition Pages for this

person stating that the condition causing the impairment is still present.
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E. List of Etiolozy Codes

Note : For complete instructions for coding impairments by
etiology, Gee HIS Medical Coding Manual.

These codes are listed in the order of priority in which they
shouLd be assigned when more than one etiology is given, none
of them is an accident or injury, a@ it cannot be detemined
which was the earlier cause of the impairment. Where the earlier
cause can be determined, that fourth digit is always assigned
regardless of the priority shown below. Accident or injury
ALWAYS has priority whether it occurred earlier Or later than

other causes.

.0 Accident or injury except at birth

.1 Cerebrovascular disease (stroke)
(with arteriosclerosis) (with hypertension)

.2 Neoplasm

.3 Diabetes (with

.4 Poliomyelitis

cataract or glaucoma)

.5 Cataract with glaucoma

.6 Cataract without glaucoma

.7 Glaucoma w“ithout cataract

.8 Other eye diseases (as in ICD)

(any infection of eye’)

.9 Congenital origin NEC’or birth injury

.X Other conditions not in .0-.9

(non-congenital) (non-traumatic)
(hereditary) (old age) (“age” ~Os)

,Y Unknowrl or unspecified origin
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F.. Classification of Impairments, bv TvDe and Site (XOO-X99)

Note : For complete instructions for coding all types of impairments
and their causes, ~HIS Medical Coding Manual, Section V.

XOO-X03 BLINDNESS AND IMPAIRMENT.OF VISION (Only one code in this

range may be used per person)

Xoo Blind in both eyes

Xol Visual Impairment in both eyes

X(I2 Blind in one dye, visually impaired in the other eye

X03 Blind or visually impaired in one eye only; other eye, good
vision or not mentioned

X05-X09

X05

X06

X07

X08

X09

DEAFNESS AND IMPAIRMENT OF HEARING (Only one code in this
range may be used per person.)

Deafness, both ears
Include K persons who are repor”ted “deaf” in both ears, or
reported to have no useful hearing in both ears, or can’t
hear, both ears. Excludes. terms such as “a little deaf,*’
“partially deaf”; code as for hearing impairment.

Othe~ hearing impairment involving both ear.? -
Any bilateral hearing impairment which cannot be coded to X05.

Deafness or hearing impairment of any degree involving only

9ne ea~

Deafness, NOS
IncIudes “deafness,” “deaf,” “can’t hear,” unknown whether
one or both ears are involved. Excludes such terms as “a little
deaf,” “partially deaf”;

Impaired hearing, NOS
Hearing impairment unknown
involved.

code as for hearing impairment.

whether one or both ears are
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F. Continued

X1O-X19

Xlo-xll

Xlo

Xll

X12

X12

X14

X14

X19

X19

IMPAIRMENT OF SPEECH, SPECIAL SENSE AND INTELLIGENCE

IMPAIRMENT OF SPEECH (Only one code in this range may

be used per person.)

Stammering and Stuttering

Other speech defects
Includes persons with absence of larynx or tongue

even when speech defect is not reported.

IMPAIRMENT OF SPECIAL SENSE, EXCEPT VISION OR HEARING

Loss or impairment of sensation
Include% taste, smell and loss or disturbances of
sensation (burning) and numbness of any body parts.
This code will NOT be used if a code in the range’of
X40-X99 has been assigned.

SPECIAL LEARNING DISABILITY

(prefer X19 if both X14 and X19 are present per person)

Special learning disability (reading) (mathematics)

(“mirror writing or reading”.) Does not include
learning disability resulting only from deficiency
in intelligence.

..

MENTAL RETARDATION

Mental retardation: Any degree or any type, includin%
“mongolism.” (“Down’s (Dowries)Syndrome’:)
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F. Continued

x2o-x35

X20-X25

X20

x21

x22

X23

X24

X25

ABSENCE, LOSS,——

ABSENCE, LOSS,——

Arms, both

Hands, both

EXTREMITIES, AND CERTAIN OTHER SITES

UPPER EXTREMITY

7 Code only one of these
codes per person, and no
other code in the range

r of X20-X25.
One or more fingers (excludes
tip only-below first joint
(timmb(s))

Arm, one
Person may

Hand, one
Person may

of botfihands

also have X24 or X25

also have X23 or X25

One or more fingers, (excludes
tip only-below first joint),
thumb, of only one hand.
Person may also have X23 or X24

X26-X3O ABSENCE, LOSS, LOWER EX~EMITY

X26 Legs, both
7

x27 Feet or toes (excludes
tip only-below first joint)
only, both \

x28, Leg, one
Person may also have X29

Code only one of these
codes per person, and no
other code in the range
.ofX26-X29.

X29 Foot or toes (excludes tip
only-below first joint)
only, one
Person may also have X28
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F. Continued

X30-X35

X30

x31

X32

X33

x34

X35

X40-X6i

X40”X49

x4 o

x41

XL2

x43

x44

x45

X46

x47

X48

x49

-ABSENCE, LOSS,

Lung

Kidney

Breast

Rib, bone, joint, ‘or muscle of trunk, one or more

Bone, joint, or muscle of extremity without loss
of extremity, one or more

Tips of fingers or toes (below first joint) only

PAIULYSIS, CCMPLETE OR PARTIAL

PARALYSIS NOS (CO}!PLETE)OF EXTREMITIES

Entire body or four limbs (Prohibits X41-X62)

One side of body only, including limbs; or “hemiplegia.”

(prohibits X42, XLU, x46, or x48)

Arms, both (Prohibits X43-X45)

AL-M, one (Prohibitg X44)

(men the corresponding body part on the other side has
been coded, “one” means “other.”)

Hands, both, and/or finger(s) (thumb) on one or both hands
only. (Prohibits X45) ..

Hand, one, andlor finger(s) (thumb) on one hand, only.
(When the corresD~nding body part on the other side has

been coded, “one;’means “other.”)

Legs, both; or “paraplegia.” (Prohibits X47-X49)

Leg, one (Prohibits X48)
(When the corresponding body part on the othe= side has
been coded, “one” means “other.”)

Feet, both, and/or toe(s) on one or both feet, only.
(prohibits X49)

Foot, one, and/or toe(s) on one foot, only.

(’fienthe corresponding body part on tne oti=er side has
been coded, “one” means “other.”)
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F. Continued ‘

X40-X64

X50-X59

x5o

x51

X52

x53

x54

X55

X56

“X57

X58

X59

X60-X64

X6O

X61

X62

X63

X64

PtiLYSIS, CCMPLETE OR PA?.TIAL----CONTI2KIED

CEREBP4L PALSY AND PARALYSIS PARTIAL OF EXTREMITIES

Cerebral palsy (and synonyms)
Includes “spastic” if present since birth (congenital)

(?rohibits X51-X64)

One side of body only, including limbs; or “hemiparesis.”
(Prohibits X52, X54, X56, or X58)

knS, both (Prohibits X53 :X55)

Arm, one (Prohibits X54]

(men the corresponding body part on che other side has
been coded, “one” means “other.”)

Hands, both, and/or finger(s) (thumb) on one or both hands
only. (Prohibits X55)

Hand, one, and/or. finger(s) (thumb) on one hand only.

(Wen the corresponding body part on the other side has
been coded, “one” means “other.”)

Legs, both; or “paraparesis,” (Prohibits X57-X59)

Leg, one (Prohibits X58)

(men the corresponding body part on the other side has
been coded, “one” means “other.”)

Feet, both, and/or toe(s) on one or both feet, only
(Prohibits X59)

Foot, one, and/or toe(s) on one foot, only

(men the corresponding body part on the other side has
been coded, “one” means “other.”)

PARALYSIS,

Trunk, any
If PARTIAL
X60 only.

COMPLETE OR PARTIAL, SITES EXCEPT EXTREMITIES

part except parts included in X40, X41, or X51
paralysis of ENTIRE body is indicated, code .

Face (Bell’s palsy or paralysis)

Bladder or

Paralysis,
trunk, nor

Pzralysis,

anal sphincter

complete or partial, sites NOT of extremities,

affecting special senses or speech

complete or partial, NEC
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F. Continued

X70-X7!J SPECIFIED DEFORMITf OF LIMBS, TRUNK ,

Includes : specified structural deformities of limbs, trunk,
back, described as: contracture; atrophy;
accessory (“extra”); short or shortness; crippled;
shriveled; “drawn up”; “twisted”; “withered”; and
scarring (with contracture) involving limbs, neck,
back, trunk.

x7o Curvature and other structural deformities of spine
or back, except as in X71.9
Inclu es . all structural deformities of spine or
back ~xc~pt spina bifida (X71.9).
Exclude s: chronic back conditions NEC in X80.

X71.9 Spins bifida (with meningocele) (always congenital)

x73

x74

x75

X76

x77

X78

x79

EXC ludes: X80

Deformity of shoulder or upper extremitY
EX?Iudes : deformity of hand(s), finger(s), thumb(s),
only
(Prohibits X74)

Deformity of hand(s), finger(s), thumb(s), only

Dislocation, congenital, and other deformity hJ
andlor pelvis .

Deformity of any site on lower extremity, one or both
Inc~udeg: genu valgum (knock ‘knee); genu varum (bowleg);
tibial torsion; hammer toe; hallux valgus or varus; any
deformity of ~; deformity QuNOS, ~NEC, k-.

Excludes X77 and X78 ..

Flatfoot (including weak or fallen arches and other
difficulty with arches)

Clubfoot (congenital)

Deformity, neck, trunk bones, NEC
Includes: pigeon breast; cervical rib; postural defect XEC



16
APPENDIX 1. X-CODE FOR SPECIAL IMPAIRMENTS

F. -Continued
I

X80-X89 NON-PM LYTIC ORTHOPEDIC IMPAIRMENT (CHRONIC) NEC

Excludes : “disc conditions” (ICD 722)

Includ~: Limitation of motion hiC; stiffness (complete or partial);
“flail joint”; instability of joint; symptomatic, but
chronic difficulty, weakness, “trouble”, pain, swelling,

“limping,” involving muscles, joints, limbs, back or

trunk, of unknown cause, 9r due to healed irtiuries 3 mos+

9r to uast and now inactive disease s; old (3 rnos+) sprains,
strains, or dislocations with effect not elsewhere
classifiable, or not stated.

NOTE : Orthopedic impairment NEC, as in X80-X89, is not to be coded

as a separate diagnosis if due to specified disease; code
disease only.

ORTHOPEDIC IMPAIRMENT NEC (CHRONIC) INVOLVING:

X8 O

X84

X85

X86

X89

Back, any part
Includes: neck

Shoulder(s) and/or upper extremity(ies)

Hip and/or pelvis
Exclude ~: congenital dislocation of hip (X75.9)

Lower extremity
Excludes: impairments involving arches of foot,
feet (X77)

,

Other and ill-defined sites
Includ~s .. rib; trunk, NOS; “side,.””NOS; joint, NOS ;

limping; staggering; stumbli~g; trouble in walking, NOS
Exclude%: jaw (X92); and ataxic gait, which if chronic,
is coded as for Paralysis, partial.
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CLASSIFICATION OF OPEF&TIONS AND

APPENDIX II. NON-OPEMTIVE PROCEDURES, FOR HIS

1.

2.

3.

.4.

OPERATION, TYPE UNtiOWN, SITE UNKNOWN

00 Operation, no site or type
Includes: operation NEC on gland NOS, or “side,” or other ~erY
ill-defined site. Use 00 when it is known
was performed, but there is no information
operation or about the body system or part

that an operation
about the kind of
involved.

cerebral meninges

OPERATIONS ON THE NERVOUS SYSTEM (01-05)

01 Incision and excision of skull, brain, and

02 Other operations on skull, brain, and cerebral meninges

03 Operations

04 Operations

05 Operations

on spinal cord and spinal canal structures

on cranial and peripheral nerves

on sympathetic nerves or ganglia

OPERATIONS ON THE ENDOCRINE SYSTEH (06-07~

06 Operations on thyroid and ?arathyrdid glaads

07 Operations on other endocrine glands

OPERATIONS ON THE EYE (08-16)

08

09

10

11

12

13

14

15

16

Operations on

Operations on

Operations on

Operations on

Operations on

Operations on

Operations on

Operations on

Operations on

eyelids

lacrimal system (tear ducts)

conjunctival
●.

cornea

iris, ciliary body, sclera, and anterior chamber

lens

retina, choroid, vitreous, and posterior chamber

extraocular muscles

orbit and eyeball
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CLASSIFICATION OF OPERATIONS AND

AppE~~x 11. NON-OPERATIVE PROCEDURES, FOR HIS

5. OPERATIONS ON THE E.4R(18-20)

18 Operations on external ear

19 Reconstructive operations on middle ear

20 Other operations on middle and inner ear

6. OPERATIONS ON THE NOSE, MOUTH AND PHARYNX (21-29)

21

22

23

24

25

26

27

28

29

Operations on the nose
Includes: operations on bone and skin of nose

Operations on nasal sinuses

Removal and restoration of teeth

Other operations on teeth, gums and alveoli

Operations on tongue

Operations on salivary glands and ducts

Other operations on mouth and face 4.

Includes: operations on lips, palate and soft tissue of
face and mouth, except tongue and gingiva.

Operations on tonsils and adenoids

Operations on pharynx

7. OPERATIONS ON THE RESPIRATORY SYSTEM (30-36) .
●,

30 Excision of larynx

31 Other operations on larynx and trachea

32 Excision of lung and bronchus

33 Other operations on lung and bronchus

34 Operations on chest wall, pleura, mediastinum and diaphragm
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CLASSIFICATION OF OPEFL4TIONS AND
ApPENDIX II. NON-OPERATIVE PROCEDURES, FOR HIS

8.

9.

10.

OPERATIOk ON THE CARDIOVASCUMR SYSTEM (35-39)

35 Operations on valves and septa of heart

36 Operations on vessels of heart

3.7 Other operations on heart and pericardium

38 Incision, excision and occlusion of vessels

39 Ocher operations on vessels

OPERATIONS ON THE HEMIC AND LYMPHATIC SYSTEM (40-41)

40 Operations on lymphatic system

41 Operations on bone marrow and spleen

OPERATIONS ON THE DIGESTIVE SYSTEM (L2-5L)

42

43

44

45

46

47

48

49

50

51

52

53

54

Operations on the esophagus

Incision and excision of stomach

Other operations on stomach

Incision, excision, and anastomosis of intestine

Other operations on intestine

Operations on appendix

Operations on rect& and perirectal tissue .
*.

Operations on anus

Operations on liver

Operations on gallbladder and biliary tract
Includes: operations on common bile duct, cystic duct and
hepatic duct

Operations on pancreas

Repair-of hernia

Other operations on abdominal region
Incl~deg: operations on epigastric region, flank, groin region,

inguinal region, loin region, male pelvic cavity, mesentery,
omentum, peritoneum and retroperitoneal tissue space.
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APPENDIX 11. NON-OPEMTIVE PROCEDURES, FOR HIS

11. OPERATIONS ON ‘THEURINARY SYSTE?i (55-59)

55 Operations on kidney
Include~: operations on renal pelvis

56 Operations on ureter

57 Operations an urinary bladder

58 Operations on urethra

59 Other operations on urinary tract

12. Operations ON ~LE GENITAL ORGANS (60-64)

60 Operations on

61 Operations on

62 Operations on

63 Operations on

64 Operations on

13. OPERATIONS ON THE

prostate and seminal vesicles

scrotum and tunics vaginalis

testes

spermatic cord, epididymis, and vas cieferens

penis

FEMALE GENITAL ORGANS (65-71)

65 Operations on ovary ,

66 Operations on fallopian tubes

67 Operations on cervix

68 Other incision and excision of uterus.. -

69 Other operations on uterus and supporting structures

70 Operations on

71 Operations on

vagina and cul-de-sac

vulva and perineum

14. OBSTETRICAL PROCEDURES (72-75)

72 Forceps, vacuum, and breech delivery

73 Other procedures inducing or assisting delivery
includes : spontaneous delivery with manual assistance.

74 Caesarean section and removal of fetus

75 Other obstetric operations
For HIS, inc~ud~s also “nornal delivery”
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CLASSIFICATION OF OPEMTIONS AND
APPENDIX 11. NON-OPEMTIVE PROCEDURES, FOR HIS

15. OPEMTIOt?S ON THE MUSCULOSSKELETAL SYSTEM (76-8fb)

76

77

78

79

80

81

82

83

84

Operations-on facial bones and joints
Excludes: accessory sinuses (22); nasal bones (21); and

skull (01) (02).

Incision, excision and division of other bones
Exclude=: operations on facial bones (76); joint structures
(80-81); nasal bones (21); and skull (01-02).

Other operations on bones, except facial bones
Excludes” operations on joint scruccures (80-81); nasal bones

(21); an; skull (01-02).

Reduction of fracture and dislocation
I~clude~: application of cast or splint; reduction with insertion
of traction device.
Excludes: external fixation alone for immobilization of fracture
(93); internal fixation without reduction of fracture (78);
operations on facial bones (76); nasal bones (21); orbit (76);
skull (02); vertebrae (03); removal of cast”or splint (97);
replacement of cast or splint (97); and traction alone for
reduction of fracture (93).

Incision and excision of joint structures
Includes: operations on capsule of joint; cartilage; con~yle;
ligament; meniscus; and synovial membrane.
Excludes : cartilage of ear (18); nose (21); and joints of
face (76).

Repair and plastic operations on joint structures
Includes: operations on ankle; knee; shoulder; elbow; wrist;
hip; vertebrae; fingers; and toes not codable elsewhere and
when condition is not specified and tissue (such as skin,
bone, etc.) is not apparent.

●.
Operations on muscle, tendon and fascia of hand
Includes: operations on synovial membrane and tendon sheath.

Operations on muscle, tendon, fascia and bursa, except hand
Includes: operations on synovial membrane and tendon sheaths.
E~clude~: hand (82); diaphragm (34); and muscles ’of eye (15).

Other procedures on musculoskeletal system



16. OPERATIONS ON THE IT~GL!!ENT.ARY SYSTE?!--- (85-E6)

85 Operations on the breast
Includes: operations on skin of breast and previous mastectomy
site (female or male).

86 Operations on skin and subcutaneous tissue
Includes: operations on hair follicles; male perineum; nails;
sebaceous glands, subcutaneous fat pads; and superficial
fossae.
Includes also: operations on regions such as arm; a~pit;
back; cheek; buttock; chin; feet; forearm; forehead; hand; head;
heel; leg; neck; scalp; temple; temporal region; and t~~gn

when specific tissue (such as bone; cartilage; joint; etc.)

involved is not mentioned.
Excludes: those on skin of anus (49); breast (85); ear (18);
eyebrow (08); eyelid (08); female perineum (71); lips (27);
nose (21); penis (64); scrotum (61); and vulva (71).
Excludes als operations on the head when a specific part
(such as bra~~) is mentioned.

17. MISCELLANEOUS DIAGNOSTIC AND THERAPEUTIC PROCEDURES (87-99)

87

88

89

90

91

Diagnostic radiology
Includes: diagnostic%-RAys .of face, head, neck, brain, skuil,
spine, chest, digestive trzc~, urinary system, genital orgacs,
abdomen and breast.
Exclude

..
s: angiography (88). “-

Other diagnostic radiology” and related techniques
Includes: CAT scan of abdomen; skeletal X-Rays of extremities;
arteriograms using contrast material; and X-Rays of veins
Excludes: angiogram of eye (95).

Interview, evaluation, consultation, arhdexamination
Include S: diagnostic interviews; neurological exams;
gynecological exams; dental exams; digital exams of rectum;
pacemaker checks; electrocardiograms and general physical exams .

Microscopic examination-I
Includes: microscopic examination of specimen from nervous
system, spinal fluid, endocrine glands, 2ye, ear, nose, throat,
larynx, trachea, bronchus, pleura, lung, of “sput~, and blood.

Microscopic examination-II
Includes: microscopic examination of specimen frcm li.~er,bile
ducts or passage, pancreas, peritoneal, retropericoneal, kidney,
ureter , perirenal, periureteral tissue, kladder, urezhra,
prostate, seminal vesicle., urine, semen, .znd iemale genital :=ac~.
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CLASSIHCATION OF OPE.UTIONS AND
ApPENDI~ II. XON-OPEEWTIVE PROCEDURES. FOR HIS

17. MISCELLANEOUS DIAGNOSTIC AXD THEWPEUTIC PROCEDL~ES (S7-99) CONTINUED

92

93

94

95

96

97

98

99

Nuclear medicine
Includes: scans radiation therapy (cobalt) (iodine)

physical thera”py,respiratory therapy, rehabilitation, and related

procedures
Includes: diagnostic physical therapy; physical therapy exercises
such as breathing exercises; manual traction; training in use of
prosthesis; whirlpool treatmen~s; heat therapy; skeletal traction;

speech and reading training for blind; play therapy; education
therapy; artifical respiration, mouth to mouth resuscitation;
oxygen and helium therapy.

Psychiatric interviews, consultations and evaluations
Includes: routine psychiatric visits; psychoanalysis; psychiatric
electroshock therapy and other nonoperative procedures relating
to the psyche

Ophthalmologic and otologic diagnosis and trea~ent
Includes: eye exams; functional tests of eye; fitting glasses,
contact lens; hearing tests; and fitting hearing aids.

Non-operative intubatio~ and irrigation
Include%: insertion of airway” tubes; ear packin%; vaginal ?acking;
insertion of vaginal diaphragm; rectal packing; ditation of rectum
and anus; manual reduction of “nernia; gastric latiage;irrigation
of ostornies; cleaning of eye, ear and nose; lavage of bronchus
and trachea.

Replacement and removal of therapeutic appliances
Include~: replacement of ostomy tubes; replacement of casts;
removal of nasal packing, removal of dental wiring; removal of
sutures from head and neck; removal of drainage zubes; removal of
IUD and removal of sutures from genital tract. -

Non-operative r~oval of foreign body
Includes: removal of foreign body from digestive system, ear,

nose, larynx, vagina, etc., WITHOUT INCISION.

Other non-operative procedures
Include s: blood tra&fusions,
or infusions of therapeutic or
pacemaker (battery and sensing
of dentures.

exchange transfusions, injections
prophylactic substances; cardiac
types), acupuncture and fitting
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A. D~fference~

?3etw.een ICil ‘

and ICL4,
Eighth
Revision

B. Purpose of
Appendix
III

c. General
Types of
Modifications

D. Fora of
A??endix
111

1. “Content”

2. ‘%’0:
Used”

3. “Hew
Code”

AP?9DIX 111

EX?LWATCRY NOTES

?lec?ica~ Code=s, supe~vcsors, and stZ!CiSCiCii3nS are refez:e~ co

Vol. 1, Introduction, for a discussion Of how lCD differs from
ICDA, Eighth Xevision. HIS will base its ciiagnoscic codes on
~hose of ICD, as of January 2, 1979 but wiil make use of nzny
of the same types of modifications it employed when ICDA was in
use--before January 2. These modifications are included in this
Appeadix.

Appendix III, completely rewritten as of January 2, 1979, lists
in numerical order all diagnostic categories in 001-9?9 which
have
make

lfarly

been chang.e2,moved, deleted, or added by US in order to
the diagnostic coding more useful for EIS puzposes.

of the modifications used by HIS for ICDA are needed also
for ICD and will be continued. 3%ese refez particularly ta
certain symptons and ill-defined conditions, all kinds of

inpai=ents, an~ late effects of disezses, ani injuries .

~ne fo~ of Appendix 111 has not been ch.zn~ed. Each ~age has
four divisions. ~ne broader one, under the heading “Categcr;~
Title,” lists the name of the conditions, cr class of
conditions, with notes ex?la~qing the nature of the
modification. Ac ttieleft are three colu=-~ns,show<zg t~e cctie
numbers involved under the follo=-ingkeac?icgs:

-. ...

Categories with ICD code nuinbers in this column have been
c.nanged in regard to some inclusion or exclusion, or nesd scz.e

explsnacion in regard :0 what ICD inch~des there. Ia a few

cases , the category title has been changeciby HIS.

●✎✎

The ICi)code numbers appearing in “th$s colwn are not used bY
HIS . A few of these refer to categories a~plic=ble ccl)’in
coding of deazhs and are therefore never used for ChiS Suzve:y.

some Of t~~ .2~e ICD categories for late effects Of d~SeaSeS

or injuries, and a large number inclu<e sites znd ty?es of
impairments ; for these the X-code is used instead. (~
AppeKtiix I for details.)

Categories with ~~~e=s in this column are HIS speci21 codes

w’nich have been given a number %-hich is not used by ICD.
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ENT

011.9

079.9

094.1

NOT
USED

009.1

009.3

137

138

139

019

APPE.XDIXIII
4

CATEGORY TITLE

INFECTIVE AND PARASITIC DISEASES (001-136) (137-139)
Note: For HIS, for acuce infections not in 001-136,
reported with or due to acute infections in 001-136,
code the latter gnlv as stated in rule 2d in Section IV,
*’Combining and Merging”, of the Medical Coding Manual.

coLITIs, ENTERITIS AND GASTR0E57TERITISOF 2RESUNED
INFECTIOUS ORIGIN
Invalid code for this
vol. 1 to 558.

DIARRHZi, OF PRESUMED
Invalid code for this
vol. 1 to 558.

country. Code listed terms in

INFECTIOUS ORIGIN
country. Code listed terms in

PULMONARY TUBERCULOSIS (011)
PUIMONARY TUBERCULOSIS
Includes: tuberculosis, NOS, tuberculosis respiratory, NOS
EXC1udes : tuberculosis, stated to be arrested or inactive--
now in 019, special code for HIS

TUBERCULOSIS (PUL’!ONARY) ‘{ANY-SITE) STATED
OR INACTIVE

VIRAL INFECTION, UNSPECIFIED
Inclu de~: virus (infection), NOS, type or
Excludes: any condition due to virus that
elsewhere. such as virus cold (46Q), virus

TO BE’ARRESTED

site not specified
can be coded
sore throat (462).

virus infection, throat (462)’,viral diarrhea (008.8), or -
intestinal virus (008.8)

NEUIOSYPHILIS (094)

GENIIML PARESIS
For HIS, ~ycludes general paralysis or paralysis of entire
body, cause unknown, code to X40.X. If child less than 2
months of age, code X40.9

LATE EFFECTS OF

LATE EFFECTS OF

LATE EFI%CTS OF

LATE EFFECTS OF

INFECTIOUS AND PARASITIC DISEASES (137-139)

TUBERCULOSIS

ACUTE POLIOMYELITIS

OW~ LINFECTIOL?SAIJD Pi&ASIZIC DISEASES
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G ;;:D ‘Eu ‘
S=

CODE CATEGORY TITLE

NEOPLASM (140-239)

~e~e are to be coded, by site, as per ICD.
Multiple sites and types in 140-239:

AS formerly, only one n~ber in 140-239, Per Person> iS tO
be coded, using the following order of preference, for type:

200-208 (Leukemia, Hodgkin’s disease> etc=)

140-199 (Wlignant neopla~s; cancer)

210-229 (Benign t~ors; certain cYsts)

239 (Tumors unspecified whether benign or
malignant)

If malignant, and the original (primary) site is known, code
it only. If reported as secondary or metastatic, and the
secondary site is known but the original site is Q known,
code to the seconda~ site, as per ICD, in 196-198. If’no

site is mentioned but the report says “full of cancer,”
code 199.0 or “tumors all over body,” Code 239.9 if
malignant or benizn i“snot s~ecified, or 229.9 if
benign is specified.’ .

,.,

I

.,

If two or more sites or types in 140-229, 239 are specified,
and none of the above is applicable, code only the first
one mentioned.

Notg: Cysts, or othex types of tumors, classified QS.AKZQ
than in 140-239, are to be coded separately as re?orted...

218 UTERINE FIBRCMA
For HIS, ~lucl es als~ fibroid cyst

230- CARCINOMA IN SITU (230-234)
234

235- NEOPLKM OF UNCERTAIH BEHAVIOR (235-238)
238 For HIS, conditions indexed by ICD to categories 235-238, wiLl

be coded to Neoplawn, unspecified nature, if not s?ecified as
benign or malignant’.

“.,

.-,
;,
-.:....4.,.-.,....:>-..,~-.:.......
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:oN -
I’ENT
-

261

263.9

269.9

278.0

NO?
USED

268.1

m
:ODE

1
CATEGORY TITLE

‘ENDCCRINE , NUTRITIONAL , AND METABOLIC DISEASES AND
IMMJNI~ DISORJXRS (240-279)

NUTRITIONAL MbMSMUS
For HIS ~ the listed conditions of any duration, in
persons of any age, if stated to be due to malnutrition or
other eating or nutritional problems. Excludes them if due
to cancer or other active disease; code the disease only.

OTHER AND UNSPECIFIED PROTEIN=QJ2RIE M~ITION (263)

UNSPECIFIED
IJg11.1des loss of weight or Unde=eight in persons of any
age, if stated to be due to malnutrition. E~ this
if due to cancer or other active disease; code the disease
only.

For low birthweight constituting immaturity in infants,
see X’D 765.1

VIZAMI.ND DEFICIENCY

RICKETS, LATE EFFECT

(268)

“.

,.,
.,

0TH12RNUTRITIONAL DEFICIENCIES (269)

UNSPECIFIED
Inc11& loss of weight or unde~eight in persons of any
age if stai?edto be due to eating or nutrition problems
(ocher than malnutrition). Exclude& this if due to cancer
or other active disease; code the disease only.

For low birthweight constituting immaturity in infants,
see ICD 765.1 -

OBESITY W OTHER

OBESITY
For HIS, ~udes
cause unknown (or

HYPEMIZKENTATION (278)

obesity or overweight, any onset with
familial or hereditary) in persons of any

age. Zxcludes alSO obesity or overweig~t due to any
specified active cause in persons of any age, regardless of
date of onset; code cause only.
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;GN -

E:JT

88.8

89.6

39.9

JOT
JSED

1

A??E:JDIXIII

~-,
t.G Id

:ODE CATEGORY TITLE

DISEASES

DISEASES

O’-IXER
For HIS,

OF BLOOD Ah~ 3LOOD-FORFIIXGORGANS

OF WHITE BLOOD CELLS (2S8)

OTXXR DISEASES OF BLCCD .WD BLOOD FOKMING ORGANS (zS9)

OTHER
For HIS, includes:

UNSPECIFIED
For HIS,
blood.

includes :

Excess or lack of red corpuscles.

1Ow

“.

blood count; “low” blood; “tired”

. . .

..
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Zgo-1

290.4

293

294.1

299.1

303

304

NOT
USED

A??EKDIX 111 8

CATEGORY TITLE

PSYCHOSES (290-299)

SENILE AND PRESENILE ORGANIC PSYCHOTIC CONDITIONS (290)

PRESEXILE DEMENTIA
Use additional code to identify the associated iieurological

condition.

ARTERIOSCLEROTIC D~EMENTIA
Use additional code to identify cerebral arteriosclerosis
(437 .0)

TMNSIENT ORGANIC PSYCHOTIC CONDITIONS (293)
Use additional code to identify the associated ~hysical or
neurological condition.

OTHER ORGANIC PSYCHOTIC CONDITIONS (CHRONIC) (294)

DF_j4J?~~~ IN CONDITIONS c~ssIFIED ELs~l~~~~
,

Use additional code to identify the physical condi~ion.

OTHER PSYCHOSES (295-299)
Psychoses classifiable to 295-298 associated with a physical
disease, injury or cond<tion affecting the brain; code to
295-298 and code the associated physical condicion also.

PSYCHOSES !?ITFlORIGIN SPECIFIC TO CHILDHOOD (299)

DISINTEGMTIVE PSYCHOSIS
Use additional code to identify any associated neurological
disorder.

NEUROTIC DISORDERS, PERSONALITY DISOP.DERS
NON-PSYCHOTIC MENI%L DISORDERS (300-316)

ALCOHOL DEPENDENCE SYNDROME
“Drunkenness” must be described as “acute” or “chronic”
in order to code 303..

DRUG DE?ENDEXCE
For HIS, addiction or dependence, or chronic ~oisoning ‘OY
drugs, is coded to the codes, by substznce, shovn un~er
“Dependence,” in Voi. 2. An additional code from the Table

of Adverse Effects, Section III, Volume 2, is w to be used.
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CON-
TENT

05.0

06

06.2

07.0

07.5

07.8

107.9

iOT
JSED

306.0
306.6
306.7
306.8
306.9

—- ,,. ,.~ ..-&&zds&

A?PINDIX 111

CA’IZGORY TITLE

(290-319) ---continued

NON DEPENDENT ABUSE OF DRUGS (305)

ALCOHOL
For HIS, includes : “drinking,” “drunkenness,” NOS, “hangover.”

FHYSIOLMICAL FLALFuNCTIO;{ARISING FRCM MENTAL FACTORS (306)

For HIS, only categories 306.1 (respiratory), 306.2 (carc?ia-
vasculsr), 306.3 (skin), 3C6.4 (gastrointestinal), 305.5
(genitourinary) will be used. Conditions indexed by ICD to
the other 4th digits in 306 as psychogenic or which are
described by respondents as being due to “nerves,” will be
coded as if h~ psychogenic or due to nerves. For HIS, if
allergy is also a factor in disorders codable to 306.1, 3C6.2,
306.3, 306.4 or 306.5, code only the ailergy--ignoring “nerves.”

CARDIOVASCULAR
For HIS, Cxrludes hypertension and specific heart and artery
diseases if said to”be due to “nerves;” cb,esewill be coded
without reference to “nervous,” or psychogenic origin.

‘, ,.,

“.

SPECIAL SYMPTOMS OR SYMROWS NOT ELSEWERE CLASSIFIED (307)
For HIS, amendments h“avebeen made, as shown below. Cate~ories
307.0-307.9 will not be used if the cause of any in 307 is
known to be a physical (body) disease or current injury,

STAMMERING AND STIJTTERING -3 Klos.. -
For HIS, code to X1O if 3 mos+, by the rules for Im~airments.
See also Section V, Impairments.

OTHER AND UNSPECIFIED DISORDERS OF EATING
For HIS, excludes loss of appetite NOS (783.0) and faulty or
improper diet among relatively stable persons (269.9)

PSYCHALGIA
For HIS, exclades tension headache (784.0), headache due to

“nerves,” “nervousness, “ (784.0) or nervous headache (784.0)

OTHER
Includes lalling and lisping -3 mos. If these ars 3 Gos-,
code to X11. See aiso Section V, Impaim.encs. For HIS,
includes disturbance of speech, psychogenic or dce :0
“nerves .“
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315.2

315.4

315.5

NOT
USED

315. C

315.1

315.2

CATEGOXY TITLE

‘(~90-319)--con~inued

SPECIFIC DELAYS IN DEVELOPMENT (315)

SPECIFIC READING RETARDATION
Conditions indexed to this category will be coded to X14,
regardless of onset. See also Section V, Impairments.

SPECIFIC ARITHMETICAL RETARDATION
Conditions indexed to this category will be coded to X14,
regardless of onset. See also Section V, Impairments.

OTHER SPECIFIC LEARNING DIFFICULTIES
Conditions indexed to this category will be coded to X14,
regardless of onset. See also Section V, Impaimnents.

DEVELOPMENTAL SPEECH OR LANGUAGE DISORDER
I~~ludes listed conditions -3 mos. If 3 mos+, code XII.
See also Section V, Impairments.

SPECIFIC MOTOR RETARDATION ,..

Illcludes listed conditions”-3 mos. If 3 mos+, code to
Paralysis, partial,.by site. See also Section V,
impairments .

MIXED DEVELOPMENT DISORDEII
If speech disorders involved, 3 mos+, code XII. See
also Section V, Impairments. If.lea’rning disorder

involved, 3 mos+, code X14. See also Section V,
Impairments. If motor coordination involved, code as
for Paralysis, partial in the X-code. See also Sectiqn V,
Impairments .
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, CON- NOT NEW
TENT USED CODE CATEGORY TITLE

1

(290-319)--continued

316 PSYCHIC FACTORS ASSOCIATED WITH DISEASES CLASSIFIED ELSEWERE

(316)

FOR HIS, THESE CODES WILL hTVER BE USED ALONE. ALWAYS USE
AN ADDITIONAL CODE TO IDEIJTIFYTHE PHYSICAL COXDITION.

For HIS, categories 316.0-316.9 include also “nerves” (and

equivalents ), and other emotional or psychiatric conditions
gxcegt Dsvchosis , if t5ese non -p~vch~tic nervous or mental

conditions are due to physical causes. Exception: As per
ICD, alcoholism (303) and drug dependence (304) and non-

psychotic nervous or mental conditions due to these specific
causes, will be coded to 303 or 304--not 316.8. However, ii
the alcoholism or drug addiction, itself, is due to a physical
condition--for example, cancer --use 316.8 and code cancer also.

For HIS, non-psychotic mental or nervous disorders due to the

following will be given only one code:

a. Menopause: code 627.2 only
b. Senility or presenility: code 290.9 only

316.0 MTJSCULOSKELETAL

316.1 RESPIRATORY

316.2 CARDIOVASCUIJLR

316.3 SKIN

316.4 GASTROIHTESTIXAL

316.5 GENITCILiiINARY

316.6 ENDOCRINE

316.7 ORGANS OF SPECIAL SEXSE

316.8 OTHER

316,9 UNSPECIFIED

ME,NTALRETARDATION (217-319)

317 M3!TAL XE’TARDL.TIO:;
318 For HIS, code all degrees of mental deficiency;:or retardacior.
319 to X19. See also Section v, Impairments.

.,
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333.2
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326

331.2

331.4

342

343
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-
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CATEGORY TITLE

DI%zASES OF THE NERVCLTS SYS?EM AXD SENSE ORGQIS (32!)-389)

(For Vascular lesions of CXS, ~ Cerebrovascular Disease,
430-435, 437, this Appendix.)

ENCEPHALITIS, MYELITIS, AND EliCEPHALOMYELITIS (323)

E’OSTXMMUNIZATZON ENCEPHALITIS

Includes current “complications” consisting of Wlce>halitis
or mveliti~ due to vaccination, immunization, preventive
shots, against smallpox, flu, tetanus or any disease.

LATE EFFECTS OF IN~ClQ4NIAL ABSCESS OR PYOGENIC INFECTION

Code residuals, 3 mos+, according to the type of residual
specified, using the X-code, if applicable, or the
appropriate code in ICD--gQ 326.

COMM?JNICATING HYDROCEPHALUS
For HIS, code acquired or congenital hydrocephalus to X93.

See also Section V, ltapairments.

OBSTRUCTIVE HYDROCEPHALUS
For HIS, code acquired or congenital hydrocephalus to X93.
See also Section V, Impairments.

OTHER EXTRAPY&WIDAL DISEASE AND ABNORMAL MOVEMENT

DISORDERS (333)

●.
MYOCLONJS

Includes jerk, jerking---any site

HEMIPIJXSA
For HIS, code to the X-code. See also Section V, Impairments.

INFANTILE CEREBRAL PALSY

For HIS, code the listed conditions, or any form of
“cerebral palsy” to X50, using the 4th digit etiology
code “9” if the condition is con~enital or due to birth
injury. If the cause is something else, or is not known,
use the appropriate” etiology code. See also Section V,
Impairments.
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cON- NOT

TENT USED

344.0
344.2
344.3
344.4
344.5
344.6
344.8
344.9

344.1

‘345.9

APPEXDIX III

CATEGORY TITLE

(320-389)--continued

OTHER PARALYTIC SYNDROMES (3L4)
For HIS, all farms of paralysis, 3 mos+, are coded to the

X -code. See also Section V, Impairments.

paralysis -3 mos, of specified cause, code cause rely. IIJ
-, and cause is not known, code as follows:

one arm, leg, hand, finger, foot (monoplegia): code 781.4

spine or spinal, NOS: code 344.1 as amended

two or more extremities (limbs): code to 437, as amended

other sites (bladder, face, larynx, etc.): See Vol. 2

paralysis of unspecified site (-3 mos) will be coded to
X64.X. If child less than 2 months of age, code X64.9.

PARAPLEGIA
For HIS, this category will be used only for paralysis, spine
or spinal, with no mention of extremities (limbs) or ocher
parts involved, with onset in past 3 months, and with cause
unknown. Paralysis, spine, or spinal, NOS, 3 mos+, is coded
to the X-code, according to the rules for Impairments. See
also Section V, Impairments.

EPILEPSY (345)
For HIS, code any injury, -3 mos, related to epilepsy (and
synonyms) to one of the codes in 800.-999, by type of injury
reported. If the epilepsy is of’recent onset (-3 mos) and is
due to injury, -3 mos do not code ”the epilepsy in addition.
If the epilepsy is due to an old injury (3 mos+), code only to
epilepsy, by type in 345.0-345.9.

If any mental disorder or deficiency is reported with or as due

to epilepsy, code the epilepsy, by type, and also the mental
disorder. For example: cociepsychosis due to epilepsy to 294.1
and 345.-; code non-psychotic mental disorders due to epilepsy
to 316.8 and 345.-; code mental deficiency due ,toepilepsy to
X19 and 345.-.

UNSPECIFIED
For HIS, includes also: repeated or chronic, 3 mos-, convulsions,
fits , seizures . Excludes “black out” spells (780.2);

convulsions, fits, seizures, -3 mos, cause unknown (750.2).
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(3~Q-3~9)--conti~~~d

MIGRAINE
For HIS, $nclude~ migraine due to “nerves” ~= allergY;
code 346.- only. Vision disturbances due to migraine;

code 346.8 only. Migraine and menopause: code each.
Migraine and sinus: code each.

Code headache as per ICD index, and the general coding
rules for HIS.

OTHER CONDITIONS OF BWIN
For HIS, ~cludes “brain damage,” or “birth injury,”

3 mos+, with no residual specified (X99).

For HIS, paralysis (cerebral or spinal), involving one “
or more extremities (limbs), is coded as explained in
344, this Appendix.

OTHER AND UNSPECIFIED DISORDERS OF THE NERVOUS SYSTEM

(349)

REACTION TO LUMBAR OR SPINAL PUNCTURE
Inclludes aiso headache or other condicion due co “spinal
tap”.

..
See also Complications of Surgical and Medical Care

(996-999) this Appendix and code according to
rules listed.
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(320-389)--continued

DISORD~S OF THE PERIPHEILiL NERVOUS SYSTZX (350-359)

For HIS, any type of residual palsy or paralysis listed in

350-359, or elsewhere, will be coded to the X-code, by the
rules for Impairments, if onset is 3 UIos+. See also
Section V, Impairments.

TRIGEMINAL NERVE DISORDERS (350)

OTHER TRIGEIIINAL NEUMLGIA
Excludes “tic NOS,” (307.2) and tic or “twitching” of
face or eye as in 307.2

FACIAL NERVE DISORDERS (351)

BELL’S PALSY

Excludes facial paralysis iz infants under 2 mos. of age
(767.5); and paralysis, face, 3 mos-+ (X61). See also
Section V, Impairments.

NERVE ROOT AND PLEXUS DISORDERS (353)

NE1.JMLGIC AMYOTROPHY
For HIS, code to X70-X79, by sire. iee also Section V,
Impairments.

MONONEb%ITIS OF UPPER LIMB AND MONONEURITIS MULTIPLEX
(354)

MONONEURITIS MULTIPLEX
Includes c~bina:ions of single conditions classifiable to

354.- or to 355.-
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(320-389)--continued

DISORDERS OF THE EYE AND ADN=XA (360-379)

NOTES :

a. -Medical Coding Manual, Visual Impairments, for

special rules for coding eye diseases and visual
impairments .

b. For HIS, Stated descriptive
vision, loss of vision, bad
will be coded to XOO-X03 by
loss in one or both eyes.

terms indicating poor
eyesight, poor eyesight, etc.
degree of stated visual

c. Category 369 (Blindness) will not be used. See
X-code (XOO-X03) for all Visual Impairments and

special e~iology codes.

d. For HIS, all congenital anomalies of eye in 743.0-
743.9 will be coded to the acquired diseases of the
same type and site in 360-379. See also 743, this
Appendix.

CATARACT
‘.

For HIS, if trauatic and 3 mos+, code to 366.2 only; -if

due to injury, -3 mos, code the original injury and the
cataract (366.2) also.

VISUAL DISTURBANCES
For HIS, includes the following terms: “amblyopia ,“
“double vision,*’ “light hurts eyes’’’.(ph~tophobia), “eye
strain,” “half vision,” ‘%lind spots”,” “color
blindness,” “night blindness,” and “day blindness.!’

For HIS, double vision, color blindness, night blindness
and day blindr.ess requires
Section V, Impairments.

BLINDNESS AND LOW VISION
S~Medical Coding Manual,

an additional X-code. See

Visual Impairments

STRABISMUS AND OTHER DISORDERS Or BINOCULAR EYE MOVEHENTS
For HIS, includes a~so “cross eye,” “lazy eye,”; paralysis,

weakness, or other disorders of muscles of eyeball .

OTXZR. DISORDERS OF EYE
For HIS, iqcludcs eye trouble, NEC; and congenital

disorders of eye aot includec? in 360-37S, as anenc!ed.
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(320-389)--continued

DISIMES OF THE EA.RM?D MASTOID PRWESS (380-389)

a. For HIS, colds and acute upper respiratory infections in
460-465 resulting in acute ear infections or earache in
381.0, 382.0, 382.9, 383.0, 383.2, 384.0 or 388.7 are
coded to the acute ear infection or earac”ne only,
according to HIS riles for 460-465.

b. Ear infections in 381:384 accompanying or due to
infectious diseases in 001-136 are coded to 001-136 only.

c. For HIS method of coding deafness and other hearing
impairments and their causes, WMedical Coding Manual,
Hearing Impairments.

DISORDERS OF EXTERNAL EAR
Excludes fungus infections of ear, assumed to be of the outer

ear or skin of ear, and coded to 110.8. Eowever, the term
“infection of ear” NOS will be coded as for Otitis ?ledia

(382.9) (inflammation of the middle ear.) Infection of outer
ear, code 380.1. T.nfe~tion of inner ear, cQde,38~.3.

MASTOIDITIS AND REtiTED CONDITIONS (383)

cJff~LJcATIoNs ~OLLowI~G” ~sTOI’EcT’y

See Complications of Surgical and Medical Care (996-999)

this Appendix and code accordingti,torules listed.

OTHER DISORDERS OF TYMPANIC MEMBRANE (384)

pJRF~T~()~ OF w~~~c ~p~~~~~ (~oN-TRA~jfQTIc)

(TRAUMATIC , NEC )
For HIS, includes also scarred or perforated ear &rum,

3 mos+, whether or not of TRAUMATIC ORIGIN; if due to injury,

-3 mos, code to 872. However, if 3 mos+, and this condition
has caused any degree of hearing loss, code to the
appropriate X-code only.
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(320-389)--continued

(380-389)--continued

OTHER DISORDERS OF EAR (388)

SUDDEN HE&RING LOSS, UNSPECIFIED
For HIS, code to X-code. See also Section V, Impairments.

UNSPECIFIED
For HIS, excl dez deformity (including absence) of ear,
acquired or c~ngenital (X90).
EXC ~ud~ any defect or deformity of ear (any part),
acquired or congenital, causing hearing impairment;
code these to X05-X09, by extent of hearing loss, but do
not code the causative defect or deformity in addition.
For HIS, includes conditions in 744.0-744.3 without
statement or indication of a hearing impairment.

DEAFNESS (389)
For HIS, code to X05-X09

.

.

. . .
./
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DISEASES OF THE CIRCULATORY SYSTEM (390-459)

RHEUMATIC FEVER (390-398)
Rheumatic fever will combine with heart disease, heart trouble
and other ill-defined heart conditions when ~tated to be of
rheumatic origin, or reported with rheumatic fever.
Hypertension and/or arteriosclerosis will not combine with
Rheumatic fever or Rheumatic heart disease.

RHEUMATIC FEVER WITH HEART INVOLVEMENT
For HIS, this code will not be used as both rheumatic fever and
heart disease are considered as always chronic and receive the
diagnostic code for the chronic state of the conditions.

RH.EU_PMTIcFEVER, INACTIVE (OLD) (HISTORy)
For HIS, includes rheumatic fever (and synonyms) Stated to be
inactive or cured.

‘) .,

HYPERTENSIVE DISEASE (401=405) ,,

NOTE :

if hypertension is mentioned with conditions in 414, 430-435,
437 an additional code for hypertension is required.

HYPERTENSIVE HEART DISEASE
Inc ludes conditions in 428, 429..0, 429.1, 429.2, 429.3, 429.8
and 429.9 described as “hvuertensive” or is due to (caused

by) hypertension.

HYPERTENSIVE RENAL DISEASE
Includes kidney or renal conditions in 585, 586 and 587 ii

hypertension

HYPERTENSIVE
Includes any

is also present.

HEART AND RENAL DISEASE

condition in 403, if a heart condition in 426,

429.0, 429.1, 429.2, 429.3, 429.8 or 429.9 is ZISQ present
and described as “hv~ertensive” or is due to (caused by)

hypertension,
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(390-459)--continued

ISCHAEMIC HEART DISEASE (410-414)
NOTE :

For HIS, categories 410, 411 and 412 will not be used.
Conditions indexed by ICD to 410, 411 and 412 will be
coded to category 414. Thus ischemic heart disease
(essentially coronary conditions), of any onset, will be
coded to category 414.

OTHER FORMS OF CHRONIC ISCHAEMIC HEART DISEASE (414)
For HIS, include% 31s0 any condition indexed by ICD to
410, 411 and 412, regardless of date of onset.

CORONARY ATHEROSCLEROSIS

This category must be described as “arteriosclerotic” or
due tQ (caused by) arteriosclerosis; otherwise, code the
heart disease and 440.9 also.

UNSPECIFIED
Conditions codable to 414.9 with others in 414.0-414.8:
prefer codes 414.0-414.8 over 414.9. If multiple
conditions codable to 414.0-414.8, code each condition.

CHRONIC PULMONARY HEART DISEASE ,(416)

KYPHOSCOLZOTIC HEART DISEASE
For HIS, includes &any condij+ions in 426-429, 785.0,

and 785.1 with mention of curvature of spine as ‘in X70,

Provialed the curvature is stated to be related to, or

causing, the heart condition. Code X70 also.

OTHER FORMS OF HEART DISEASE (420-429)

OTHER DISEASES OF ENDOCARDIUM

For HIS, conditions in 424 described as “arteriosclerotic”,
or arteriosclerosis is given as the cause of endocarditis,
code 424 only.

Conditions in 424 reported with rheumatic fever, rheumatic

heart disease or is described as rheumatic will be coded
to Rheumatic heart disease. Code arteriosclerosis also,

if present.
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(390-459)--continued

CARDLAC DYSRHYTHMIAS

For conditions in 42? described as due to or caused by a
heart condition in 410-414, code the heart condition in
410-414 only. See also category 410-414 ~his Appendix.

HEART FAILURE
Conditions codable to 428 described as “hypertensive” or
Hue tQ (caused by) hypertension will be coded to 402.9.

conditions in 428 described as due to or caused bv a heart

:ondition in 410-414 will be coded to the heart condition in
L1O-414 only. See also category 410-414 this Appendix.

:LL-DEFINED DESCRIPTIONS AND COMPLICATIONS OF HE4RT DISEASE

;onditions in 429 .0-429 .3, 429 .8 and 429 .9 descr%bed as
‘hypertensive” or due to (caused by) hypertension will be
:oded to 402.9.

~onditions codable to 429.0, 429.1 or 429.? include the
listed conditions with or without mention of arteriosclerosis.
iowever, code arteriosclerosis also, if present.

~onditions codable to 429.0, 429.1, 429 .3, 429 .8 or 429 .9
~ith r’neumatic fever or described as rheumatic, wil~ be
:oded as Rheumatic heart disease. Ii hypertension andfor
arteriosclerosis is also present, code each sep=r=tely.

~onditions in 429 described as due to or caused bv a heart

condition in 410-414 will be coded to the heart condition
in 410-414 only. Se- also cate$ory 410-~i4 this Appendix.

FUNCTIONAL DISTURBANCES FOLLOWII!G CARDIAC SURGERY
See Complications of Surgical and Medical Care (996-999) this
Appendix and code according to ’rules listed.

RUPTURE OF PAPILLARY MUSCLE
For HIS, code to category 4i4.



.

APPENDIX III 22

ON-
‘EhT

437.C

NOT
USED

436

438

EW
ODE,

●

CATEGORY TITLE

(390-459)--continued

CEREBROVASCULAR DISEASE (430-438)
NOTES :

a.

b.

c.

d.

e.

f.

g.

For HIS, categories 436 and 438 will not be used.
Conditions indexed by ICD to 436 will be coded to 437.
Thus, if specific lesions in 430-435 are not applicable,
only 437 will be used in this series, regardless of
date of onset.

If hypertension is mentioned with categories 430-435,
437, code hypertension alsQ.

As formerly, for HIS, no person will be given more than
one code in 430-435, 437 even though he may have had
more than one “stroke” or other cerebrovascular
condition, and whether or not he has one or more residuals.

If the person has paralysis 3 mos+, or any other
impairment in the X-code, due to a cerebrovascular
lesion, code these also, by the rules for Impairments,
with .1 for the etiology. For example: “hemiplegia
3 mos+, speech defect 3 mos+, both due to stroke,”
code X41.1, X1l.1 and 437.9.

Paralysis of a single extremity (one arm, leg, hand, or
foot), -3 mos, 9f unkzown cacse is to be coded to 781.4.
Paralysis o!?2 or more extremities (hemiplegia,
paraplegia, etc.,) ~, of Urlknown cause will be
coded to 437, as amended.

For psychosis and non-psychotic mental c?isorders, due to
cerebrovascular lesions, code’’29O.4, 294.1, 294.8 or
316.8 also, as appropriate.

Any condition in 430-435, 437 due to an old injury

(3 mos+) will be coded without reference to the original
injury; however, if due to a recent injury (-3 iaos),

code only to the causative injury.

OTHER AND ILL-DEFINED CEREBROVASCULAR DISEASE (437)

CEREBML ATHEROSCLEROSIS
This category must.be described as “arteriosclerotic” or
due to (caused by); otherwise, code 427.9 and 4L0.9.
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DISEASES OF ARTERIES, ARTERIOLES, AND CAPILLARIES
(440-448)

ATHEROSCLEROSIS (440)

a. Arteriosclerosis will not combine with any condition
unless stated due to (caused by) or descrilled as
“arteriosc lerotic”.

b. If arteriosclerosis is mentioned with heart conditions
in 429.0, 429.1 and 429.2, code the heart condition and
arteriosclerosis also.

OF ARTERIES OF TM EXTREMITIES
The term atherosclerotic gangrene must be so described or
gangrene must be due to (caused by) arteriosclerosis.

DISEASES OF
CIRCULATORY

VEINS AND LYMIT!!TICS,AND OTHER DIS-=MES OF
SYSTEM (451-459)

NQNINFECTIVE DISORDERS OF LYMFHATIC CHANNELS (457)

POSTMASTECTOMY LYIQHED_EMA SYNDROME

For HIS, include$ “swollen arm” or other lymph gland
difficulties following rernova’1of breast: code X32 @ 457.0.
Excludes present and specified ”’’complications” of breast
removal which are w part of the Lymphedema syndrome; code
these to 997 OR 998 &X32. See also Complications of
Surgical and Medical Care (996-999) this Appendix and code

according to rules listed, and see also Sectioc v, W=~ments.
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DISEASES OF THE RESPIRATORY SYSTEM (460-519)
For HIS, ~<clude~ certain symptoms referable to the
respiratory syszem (786.0-786.9); and “virus” NCS (079.9).
See also 079.9

For HIS, any codable ?cut~ infection in 460-519 (for

example, cold, pneumonia, acute bronchitis) reported with
or as due to an ?- infection codable to 001-136
(except 079.9)* will be coded to 001-136, (except 079.9)*
only.

ACUTE RESPIRATORY INFECTIONS (460-466)
For HIS, multiple acut@ UDDi3 r respiratory infections in
460-464, will be coded to 465.8 only; and any acute
conditions in 460-465 reported with or as due to the
following acute conditions, will be combined using only the

code listed below:

acute bronchitis and bronchlolitis 466.-

influenza in 487 487.0-487.8 by type

pneumonia in 480-486 480-486 by type

Any ~cut~ condition in 460-465 reported as due to or with an
~ear infection in 381.0, 382.0, 382.9, 383.0, 383.2, “
384.0 or 388.7 (earache) will be coded to the acut~ ear
infection or earache only.

Acute conditions in 466.- reported with or due to conditions
in 480-486 (pneumonia) and 487 (influenza) will be coded
to 480-486, 487 categories only. .. ‘

ACUTE NASOPHARYNGITIS (COMMON COLD)
For HIS, “~ cold, -3 mos NOS, or

or upset stomach, or other synptoms of
3 mos+, code 472.2. ~ the term

-diarrhea, NOS,
the cold, -3 mos; if
“cold,” -3 mos, on

or in eye, back, stomach, kidney, or other “oddt’site, but
if such condition is 3 mos+, code as for “trouble” of the
site. Includes alsQ “congestion, nose” NEC, acute or chronic.

ACUTE SIhWSITIS
For HIS, includes also sinus conditions (nasal) of specified

or unspecified sites, in 461.0-461.9, if -3 mos.
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(460-519)--continued

(460-466)--continued

ACUTE PHARYNGITIS

For HIS, include% sore, inflamed throat, or viral infection
throat, -3 mos; if 3 mos+, code 472.1. Excludes infected
throat NOS, code 478.2 (any onset).

ACUTE TONSILLITIS

For HIS, includes adenoids or tonsils, “bad,” diseased,
enlarged, or infected, -3 mos; if 3 mos+, see category
474, this Appendix.

ACUTE UPPER RESPIRATORY INFECTIONS OF MULTIPLE OR UNSPECIFIED
SITE
For HIS, -notes above 460.

ACUTE BRONCHITIS AND BRONCHIOLITIS

Includes the listed conditions, and “bror.chial trouble,” onset

‘3 mos, (with cold -3 UIOS). See also notes above 460. For
bronchitis, with bronchiectasis, or emphysema, .- 491, this
Appendix.

OTHER DISEASES OF U;2ER RESPIMTORY TMCT (470-478)

CHRONIC DISEASE OF TONSILS AND ADENOIDS
For HIS, if on Hospital Page only or ottCondition Page and also
on Hospital Page , with or withotrt su-rgery,code to 474
regardless of onset.

ALLERGIC RHINITIS
Includes elso allergy manifested by ear or upper respiratory
(nose, sinus, throat) conditions, and s>~.ptoms such as
sneezing, “nose itches,” runny nose. For multiple allergic

respiratory manifestations involving also those in 493.O-J?3.9,
code 493.0-493.9 only; if skin or ocher allergy is indic=ted,
code those separately.

ALLERGIES WITH MULTIPLE CAUSES
For HIS, includes ‘upper respiratory allergies with rru~tipie
specified causes in 477.0 and 477.8, w%:bout lower
respiratory involvement.
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(460-519)--continued
(470-478)--continued

OTHER DISEASES OF UPPER RESPIRATORY TRACT (478)

OTHER DISEASES OF PHARYNX, NOT ELSEWHERE CLASSIFIED
IncIude& infected throat NOS (any onset)
EXC lud~ “throat infection, viral’’--code as for
pharyngitis (462); and paralysis of throat 3 mos+ (X63);
if speech is affected, code as speech impairment
NEC (Xll), only.

PAIQiLYSIS OF VOCAL CORDS OR URYNX

Excludes paralysis of these sites, 3 mos+ (X63); if
speech is affected, code as speech impairment NEC
(Xll), only.

PNEUMONIA (480-486) AND INFLUENZA (487)
Code pneumonia, by type, as in Vol. 2
For HIS, acute conditions in 460-466, or pleurisy,

(511.0), with conditions in 480-486 will be coded to
480-486 only. See also notes above 460.

CHRONIC OBSTRUCTIVE PU1-’!OMP.YDIS-d.SE MD ALLIED
COi~ZIITIONS(490-496)

BRONCHITIS, UNQUALIFIED
ExcIll& bronchitis -3 mos (466,:O);’bronchitis 3 mos-

(491.9); for bronchitis, onset ur-lcaoa, described as
asthmatic, code 493.9. For bronchitis reported with

asthma , code asthma (493.0-493.9) and 490 also.

CHRONIC BROXCHITIS
For HIS, excludes also bronchitis of any onset descriked
as allergic or due to ~llergy (493.9). For bronchitis

reportzd with bronchiectasis, code 494 only; described ss
emphysematous or with emphysema, code the bronchitis, and
492 also. For bronchitis reported with asthma, coae asthma
(493,0-493.9) and 491.- also.

OBSTRUCTIVE CHRONIC BRONCHITIS
Includes chronic bronchitis described as asthmatic or

due Cclas:hma .
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(460-519)--continued

(490-496)--continued

EMPHYSEMA
For HIS, for emphysema with other respiratory conditions in
460-519, code the other respiratory conditions as
instructed by HIS, and code 492 also.

ASTHMA
For HIS, includes also:

allergy manifested by coughing, breathing difficulty,
wheezing, chest symptoms; for allergic pneumonia, however,
code 518.3 as per ICD.
multiple respiratory allergic symptoms, upper ~ lower.

E~ludes also allergy manifested by upper respiratory symptoms
but without symptoms of asthma: w 477.9 (hay fever).

For asthma (493) with ~ or other allergy also, code 4S3.-
AND the skin or other allergy separately. See als~ 69? and

693, this Appendix.

Excludes cardiac asthma (428.1) as per ICD. However, if a

heart condition is reported, and asthma NOS or allergic is

also reported, with no clear indication that the asthma is due
to the heart condition, code the heart contrition and coc?e

493.9 also.

ERONCHIECTASIS

For HIS, for br~nchiti.s of any onset wirh bronchiectasis, code
494 only. For brocchiectasis ’with other respiratory conditions

in 460-519, code 494 and the other respiratory condition(s),
as instructed by HIS.

OTHER DISEJ4SES OF RESPIRATORY SYSIZH (510-519)

PLEUPISY (511)

WITHOUT MENTION OF EFFUSION OR CURREST TUBERCULOSIS
For HIS, excludes also

code to pneumonia.

pleurisy as in 511 with pr.eumonia;
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DI&ASES OF THE DIGESTIYT SYSTEM (520-579)

DISEASES OF OML CAVITY, SALIVARY GLANDS, AND JAWS

(520-529)
For HIS, ~ X92 (Other Dentofacial Handicap) for types

of tooth (teeth) conditions to be coded as Impairments,
any onset.

ANONDOXTIA
SUPERNUMERARY TEETH
ABNORMALITIES OF SIZE AND FORM
HEREDITARY DISTUMANCES IN TOOTH STRWZUI!Z N_EC
ANKYLOSIS, DENTAL

DENTOFACIAL ANOMALIES INCLUDING MALOCCLUSION

OTHER DISEASES AND CONDITIONS OF THE TEETH AND
SUPPORTING STRUCTURES (525)

ACQUIRED ABSENCE OF TEETH
To be used by HIS only for absence or loss of tooth (teeth)
or broken tooth (teeth), when -3 mos, and ~ due to
injury -3 mos.
El~ acquired absence of teeth 3 EOS+ (X92.)

DISEASES OF THE JAWS (526)

UNSPECIFIED

For HIS, ~ pain in jaw} 3 m:s+ (X92).

HERNIA OF ABD~INAL CAVI’I”f(550-553)
Hernia will be coded by site as per ICD, if the site is

mentioned.
For HIS, ~cludes hernia, -3 IUOS, due to “one time” injury
NEC, heavy lifting, or strain (848). See alSO 848.
Hernia, 3 mos+, due to injury, will be coded to 550-553
without reference to traumatic origin.

OTHER DISEASES OF INTESTINES AMI PERITONEUM (560-569)

Paralysis (partial) of intestines or any part of digestive

tract, 3 mos+, code X63. See also Section V, Impairments.
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(520-579)--continued

FUNCTIONAL DIGESTIVE DISORDERS, NOT ELSEWHERE CLASSIFIED (564)

POSTGASTRECTOMY DUMPING S12?DRCME

Inclucje$ nausea and other digestive symptoms, faintness, etc.,
due to a previous operation to remove the stomach (or part of
it.) NO X-code is required to express absence of stomach. See
also Complicatiorts of Surgical and Medical Care (9$6+99)
this Appendix and code according to rules listed.

OTHER DISORDERS OF INTESTINE (569)

COLOSTCMY AND ENTEROSTOMY MALFUNCTION
For HIS, incluc?~ present difficulties following previous
surgery to create an artificial orifice (opening) for the
bowel; code X94 and 569.6. See also Complications of Surgical
and Medical Care (996-999) this Appendix and cade according
to rules listed and see also Section V, Impairments.

OTHER DISEASES OFDIGESTIVE SYSTEM (570-579)

OTHER DISORDERS OF LIVER (573)

HEPATITIS LTNSPECIF~Ei)
For HIS, includes hepatitis, unspecified type or cause, any
onset. HEPATITIS must be described as “acut~”, “chronic” or
“infectious,” ~r other Suecif%ed modifiers listed in Vol. 2,
in order to be coded to the various kinds of he~ati:is.

~,

OTHER
Include zhypertrophy of liver described as acute.

CHOLELI.lTdIASIS(574)

CALCULUS OF GALLBLADDER WITHOUT MENTION OF CHOLECYSTITIS
For HIS, includes also “disease of gallbladder NOS” with
gallstones.

OTHER DISORDERS OF BILL\RY TRACT (576)

POSTCliOLECT~Vf S’ilUIROME
This code wili be used only when the complication is stated as
“~ostcholec:omy syndrome,” See Complications of Surgical and
Medical Care (996-999) and code according to r’ulesiisted.
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CATEGORY TITLE

DISEASES OF THE GENITOURINARy SyST~ (580-629)

CHRONIC GLOMERULONEpN.RITIS (582)

UNSPECIFIED
For chronic nephritis described as “arteriosclerotic,”
see 403.

NEPHRITIS AND NEPHROPATIIY, NOT SPECIFIED AS ACUTE
OR CHRONIC (583)

WITH UNSPECIFIED PATHOLmICAL LESION IN KIDNEY
Use this category

OTHER DISEASES OF

only when onset is unknown.

URINARY SYS= (590-599)

OTHER DISORDERS OF BLADDER (596)

OTHER FUNCTIONAL DISORDERS OF BUDDER
For HIS, incluc!e~ paralysis, bladder, unknown cause, -3 mos.
If -3 mos, with known cause, code cause only.
Excludes paralysis, 3 mos+, code to X62.

DISORDERS OF BREAST (610-611)

OTHER DISORDERS OF BREAST (611)

OTHER
+.

For HIS, Sxclude% absence of breast (X32) and absence,

nipple (congenital) (X32.9).

OTHER DISORDERS OF FEMALE GENITAL mCT (617-629)

MENOPAUSAL AND POSTMENOPAUSAL DISORDERS (627)

MENOPAUSAL OR FEMALE CLIMACTERIC STATES
For HIS, includes non-psychotic nervous or mental

conditions due to menopause; code 627.2 only.
Zxcludes menopause causing psychosis as in 296.1,
297.2, 298.8; in such cases, code the psychosis only.
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CATEGORY TITLE

DELIVERIES AND
THE PUERPERIUM

Notes for HIS

1.

2.

3.

4.

{

COMPLICATIONS OF
(630-676)

Any hospitalization in past
Condition page.

On the Condition Page, only

PREGNANCY, CHILDBI?.TH, AND

2 weeks must have a

one code in 630-639
(Abortion) or 650-669 (Delivery) will be used
per person.

For conditions “due to pregnancy,” with a clear
indication that the person is currently pregnan~,
code to pregnancy codes only.

For conditions “due to pregnancy,” with NO indication
that the person is currently pregnant, code as for the
non-pregnant state.

See Vol. 1 for 4th digits to categories 63L-638.



coN-
TENT

192.9

NOT
USEE

Ew
:ODE

)

——

APPENDIX III 32

CATEGORY TITLE

DISEASES OF THE SKLi AND SUBCUTANEOUS TISSUE (680-709)

OTHER INFLAMMATORY
TISSUE (690-698)

CONTACT DERMATITIS

CONDITIONS OF SKIN AND SUBCUTANEOUS

AND OTHER ECZEMA (692)
For HIS, includes skin allergy due to any substance applied

to or in contact wit% skin (external).

If an allergic skin reaction is due to an external
substance in 692 and an internal substance in 693, see
693.2.

If multiple skin allergies are reported in 692.0-692.8,
code to 692.9. If multiple allergies involve skin,
respiratory, and other allergies, code the skin,
respiratory, and any other Cype of allergy separately.

If a skin allergy in 692 is “due to nemes,” code the
a11ergy ---ignoring “nerves.”

If a nervous condition is reported as due to a skin
allergy in 692, code 316.3 (see 316, this Appendix) for
the nervous condition and code the skin allergy also.

UNSPECIFIED CAUSE
For HIS, &lude %multiple allergies of the types and
causes included in 692.0-692.8. For multiple allergies
involving skin and also respirator-y system, code the
skin allergy and code the respiratory allergy separately.
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CATEGORY TITLE

(680-709)--continued
(690-698)--continued

DERMATITIS DUE TO SUBSTANCES TAKEN INTERNALLY (693)

Includes skin allergy due to ingested (swallowed) substances.

If multiple allergic skin reactions involving substance in

693 and 692 are reported, see 693.2.

If a skin allergy in 693 is due to “nerves,” code the

allergy---ignoring “nerves.”

If a nervous condition iS reported as due to a skin allergy
in 693, code 316.3 (see also 316, this Appendix) for the
nervous condition and code the skin allergy also.

For multiple allergies involving skin and other types,
see 692.

DUE TO FOOD
Exciudes allergy to food with gastrointestinal symptoms

(558), gastritis (535.4), and allergy to food with
respiratory conditions in 477.- and 493.-.

SKIN ALLERGIES W.ITHMULTIPLE CAUSE:
For HIS, jncludes skin allergies with multiple specified
causes in 692.0-692.9 and 693.0-693.9.

DUE TO UNSPECIFIED SUBSTANCE
For HIS, include= skin allergies with multiple specified
causes in 693.0-693.8.

PRUIUTUS AND RET.ATED CONDITIONS
For HIS, includes “itching” with dry skin; or “dry skin”
Nos .
Excludes itching (with dry skin) if any other skin

condition in 680-7C9 is mentioned.
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(680-709)--continued

OTHER DISEASES OF SKIN AND SUBCUTANEOUS TISSUE (700-709)

CHRONIC UIZER OF SKIN (707)

ULCER OF LOWER LIMBS, EXCEPT DECUBITUS
Includes also “open leg,” and “open” or “running” sores
of leg, onset 3 mos+; if these axe -3 mos, code as for
Infection.

CHRONIC ULCER OF UNSPECIFIED SITE
Itlc~ ulcer NOS, as per ICD, but if the questionnaire
indicates that stomach or duodenal ulcer is meant. code
as for Ulcer of

OTHER DISORDERS

DYSCHROMLA

fictse sites.
.

OF SKIN AND SUBCUTANEOUS TISSUE (709)

For HIS, includes also spots NOS on skin, and discolored
patches NOS on skin.

SCAR CONDITIONS AND FIBROSIS OF SKIN

Ekhi.fia:
Keloid scar, any site, code 701.4 as per ICD

SCAR, (disfiguring) of face, nose, lips, and ears,
code X90

SCAR (painful)
back, external
sites, code to
Impairments.

●✎

(tender) (contracting) of limbs, neck,
sites of trunk, or scar NOS of these
X70-X79, by site. See also Section V,
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DISEASES OF THE MUSCULOSKELETAL SYSTEM AND CONNECTIVE
TISSUE (710-739)

ARTHROPATHIES AND REIATED DISORDERS (710-719)

1. For HIS, any form of arthritis said to be due to injury

-3 mos will be coded to the injury codes only.
Arthritis, 3 mos+, due to injury will be coded to the
disease codes only.

2. If a specific deformity (in X70-X79) is reported wich

arthritis, code both. See also Section V, Impairments.

DERANGEMEii,TOF JOINT (717-718)
“Instability” (“joint slips out”), dislocation, “locking,”
fusion and sprain of joint -3 mos will be coded per ICD, ‘
If 3 mos+, and due to a specified chronic disease, code
the chronic disease only; otherwise, code to X80-X89, b;:
site. See also Section V, Impairments, Contracture of

joint, any onset, code to Deformity, (X70-X79) by site.
See also Section V, Impairments.

UNSPECIFIED PRO&USIO ACETANJLI
For HIS, code to X75. See also Section V, Impairments.

OTHER AND UNSPECIFIED DISORDER OF JOINT (719)
Swelling, stiffness, pain and other symptoms pertaining

to joints -3 mos and back (724) -3 mos wili be coded
per Short Index or Vol. 2. If of unspecified cause or
due to old injury (3 mos+), code to X80-X89, by site.
See also Section V, Impairmen.ts.-

DORSOPATHIES (720-724)
Swelling, stiffness, pain and other sympto~s pertzinin~
to ioints -3 mos and back (724) -3 mos will be coded as
per-
due
See

Short Index or Vol. 2, If of unspecified cause or

to old injury (3 mos+), code to X80-XS9, by site.
also Section V, Impairments.
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CATEGORY TITLE

(710-739)--continued
(720-~24)--continued

INTERVERTEBML”DISC DISORDERS (722)
For HIS, ~cludes also all “disc” conditions at any onset
of unspecified origin. If the “disc” condition is due to
an injury 3 mos+, code the “disc” condition to 722.0-722.9
without reference to injury. If the “disc” condition is
due to a current injury (-3 mos), code to 839. ~ 839
this Appendix.

POSTLAMINECTW” SYNDROME
This code will be used only when the complication is
stated as “postlaminectomy syndrome.” See Complications
of Surgical and Medical Care (996-999) and code
according to rules listed.

OTHER DISORDERS OF CERVICAL REGION (723)
E&deX: conditions codable to 723 due m intervertebral
disc disorders; code 722.- only.

TORTICOLLIS NOT SPECIFIED
TIWJXATIC
For HIS, code torticollis
code “stiff neck,” -3 mos
X80. See also Section V,

‘d

AS CONGENITAL, PSYCHOGENIC &

(contracture, neck) to X79;
to 719.5; if 3 mos+, code to
Impairments.

.
OTHER AND UNSPECIFIED DISORDERS OF B4ikK(724)
For HIS, conditions codable to categories 724.1, 724.5,
724.6, 724.7, 724.0 and 724.9, 3 mos +will be coded
as Orthopedic Impairment (X80-X89) by site.
~ : conditions codable to 724 #ue tQ intervertebral
disc disorders; code 722.- only.

RHEUMATISli,EXCLUDING THE BACK (725-729)
Swelling, stiffness, pain and other symptoms pertaining to
limbs -3 mos will be coded per Short Index or Vol. 2. If
of unspecified cause or due to old injury (3 mos+) code to
X80-X89 by site. See also Section V, Impairments.

“Instability” (“joint slips out”), dislocation, “locking,”
fusion and sprain of joint -3 mos will be coded per ICD.
If 3 mos+ and due to a specified chronic disease, code the
chronic disease only; otherwise, code to X80-X89 by site.
See also Section V, Impairments. Contracture of joint, any
onset, code to Deformity (X70-X79) by site. See also

Section V, Impairments.
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CATEGORY TITLE

(710-739)--continued
(725-729)--continued

OTHER DISORDERS OF SYNOVIUM, TENDON AND BURSA (727)
Code Short Achilles Tendon to X76 with appropriate 4th digit
etiology code. See also Section V, Impairments.

OTHEE
For HIS, Sxcludes contracture tendon, to be coded as for
Defo~ity, by site. See also Section V, Impairments.

DISORDERS OF MUSCLE, LIGAMENT AND FASCU (728)
For HIS, excludes atrophy, idiopathic muscular atrophy and
other contractures, of limb, back, trunk (and muscles and
ligaments) which are coded to X70-X79, by site and type.
See also Section V, Impairments.

MUSCULAR WASTING AND.DISUSE ATROPHY, NOT ELSEWHERE CLASSIFIED
For HIS, code to X70-X79, by site. See also Section V,

Impairments .
“I

.,

LAXITY OF LIGAMENT ‘
For HIS, code as for Orth. Imp., by site. See also
Section V, Impairments.

CONTMCTURE OF PM-MAR FASCIA (EUPUYTRSNIS CONTRACTURE)
For F.IS, code to X74. See also,S&ction V, Impaimnents.

OTHER DISORDERS OF MUSCLE, LIGAMENT AND FASCIA

For HIS, includes spasms, twitching, tremor, trembling,
involving muscles of limbs, back, and trunk, -3 F.OS. If

these are 3 mos+ and due to a specified chronic disease,
code the chronic disease only; othemise, code to X60-X89,
by site. See also Seccion V, Impairments.

OTHER DISORDEM OF SOFT TISSUE (729)

OTHIR AND Unspecified DISORDER OF SOFT TISSUE
For HIS, includes also pain and trouble -3 mos of multiple
sires in 719, 723, 724, 728 and 72$. See also Ge3ersl
Notes (725-729).
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CATEGORY TITLE

(710-739)--continued

FLATFOOT
For HIS,

ACQUIRED
For HIS,

code to X77. See 21s0 Section V, Impairments.

DEFORMITIES Ol?TOE
code to X76.

Code “dropped toe” as for Paralysis (X-code).
See also Section V, Impairments.

OTHER ACQUIRED DEFORMITIES OF LIMBS
For HIS, code to the X-code by type, site and cause.
See also Section V, Impairments.

CURVATURE Ol?SPINE
For HIS, code to X70 whether congenital or not.
See also Section V, Impairments.

If a heart disease in .426-429, 785.0 or 785.1 is

present, code the hetart disease also.

‘)
“J

OTHER ACQUIRED DEFORMITY
For HIS, code to the X-code by type, site and cause.
See also Section V, Impairments.

I
I

~

i
i“

I

!
I

I

..
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CATEGOF.YTITLE

COXGEXITAL ANG}LILIES(7L0-759)

Notes for HIS:

1.

2.

3.

4.

The phrase “since birth” can usually be interpreted
to mean “congenital origin” or “born with” or
“existing at birth,” but it should noc be so
interpreted when the defec~ is “speaking” NEC or
“walking “ WC or in some function that is not
developed at birth. When “since birth” is used,
and che cond%cion could not have been present at
birth, the etiologic code “ .X” (other) will be used.
“Since birth” can be taken to mean congenital origin
for conditions that are generally or always congenital.

Categories 740-759 will exclude the folloving which if
congenital , will be classified to the X-code with “.9”
in the 4th digit (signifying congenital origin or birch
injury):

absence of extzezities, eyes, ears, nose, jaws,
tee~h, larynx, lung, k~~ney, breas:

defects of vi~ion, hearing, speech, se?sa”tion,
intelligence .

structural defects and deformities of the skull,
ear, face, nose, neck, spine, ex~~e~i~ies, bones,

joints, muscles, tendons.

Congenital diseases of the’.~-and w will be coded
to the categories for acquired conditions of the same
nature in 360-368, 370-379 and 388 to facilitate the
count of disorders of eye and ear.

Congenital anomalies of internal organs (except
congenital absence of larynx, lung, and kidney), and
other congenital anomalies N@ classifiable to the
X-code, will be coded as per ICD.
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(740-759)--continued

ANENCEPHALUS AND SIMILAR ANOMALIES

SPINA BIFIDA

Code to X71.9. See also Section V, Impairments.

OTHER CONGENITAL ANOMALIES OF NERVOUS SYSTEM (742)

ENCEPHALOCELE

Code to X93.9. See also Section V, Impairments.

MICROCEPHALUS

Code to X93.9. See also Section V, Impairments.

CONGENITAL ~FU3CEPHALUS
Code to X93.9. See also Section V, Impairments.

CONGENITAL ANOMALIES OF EYE
For HIS, all conditions in 743 will be coded to their
counterparts among ~cauire~ diseases of the eye. See
also categories 360-379, this Appendix.

CONGENITAL ANOMALIES OF EAR, FACE AND NECK
For HIS, all conditions in 744.0-744.3 will be coded to

388.9 and/or che X-code. See also 388..9, this Appendix,
and Section V, Hearing Impairments’;

WEBBING OF NECK

Code to X79.9. See also Section V, Impairments.

OTHER SPECIFIED ANOMALIES OF FACE AND NECK
Code anomalies of face in 744.8 to X90.9
Code anomalies of neck in 744.8 to X79.9
See also Section V, Impairments.

UNSPECIFIED ANOMALIES OF FACE AND NECK
Code an~alies of face in 744.9 to X90.9
Code anomalies of neck in 744.9 to X79.9
See also Section V, Impairments.
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(740-759)--continued

CONGENITAL ANOMALIES OF RESPIIWTORY SYST’JM(748)

OTHER ANOMALIES OF NOSE
For HIS, gxcludes congenital absence or other congenital
disfiguring defects of nose structure (X90.9). See also
Section V, Impairments.

OTHER ANOMALIES OF LARYNX, TRACHEA, AND BRONChWS
For HIS, 9Xeludes congenital absence of larynx (X11.9).
See also Section V, Impairments.

AGEliESIS,HYPOPLMIA AND DYSPIMIA OF LUNG
EXC ludes.absence, agenesis and aplasia of lung. Code
to X30.9. See also Section V, Irnpaiments.

CLEIT PALATE AND CLEFT LIP
Code to X91.9. See also Section V,

OTHER CONGENITAL ANOM4LIES OF UPPER

TONGUE TIE
Code to X11.9. See also Section V,

OTHER ANOMALIES OF TONGUE
Code to X11.9. See also Sectio; V,

Impairments.

ALLWNTARY TMCT (750)

Impairments.

Impairments.

CONGENITAL HY?ERTROPHIC PYLORIC STENOSIS
For HIS, excludes pylorospasm NOS or acquired (537.8)

CONGENITAL ANOMALIES OF URINARY SYSTEM (753)

RENAL AGENESIS AND DYSGENESIS
Code to X31.9. See alSO Section V, Impairments.

—..
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(740-759)--continued

CERTAIN CONGENITAL MUSCULOSXELETAL

OF SKULL, FACE AND JAW
For HIS, exclude-:

Asymuetry of face (X90.9)
Ccmpressi.onfacies (X90.9)
Dolichocephaly (X93.9)
Plagiocephaly (X93.9)
Potters facies (X90.9)

DEFORMITIES (754)

Other disfiguring congenital defects of face and jaw
(X90.9) -
Other disfiguring congenital defects of skull (X93.9)

OF STERl?OCLEIDOMASTOIDMUSCLE
For HIS, gxcludes congenital torticollis (X79.9) and.

congenital contracture of neck muscles (X79.9).

OF SPINE
Code to X70.9

CONGENITAL DISLOCATION OF HIP
Code to X75.9

.
CONGENITAL GENU RECURVATUM MTb BOWING OF LONG B@NES
OF IJZG
Code to X76.9

VARUS DEl?ORlfITIESOF FEET
Code to X76.9

VALGUS DEFORMITIES OF FEET
Code to X76.9
Code Zlatfoot to X7?

GTHER DEFORMITIES OF FEET
Code to X76.9
Code clubfoot NOS to X78.9

OTHER SPECIFIED
Code to X-code by type and site. See also Section v,
Impairments.
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(7L0-759 )--continued

OTHER CONGEXITAL ANOMALIES OF LIIIBS (755)
Code to X-code by type and site. See ~lso Seccion V,

Impairments .

OTHER CONGENITAL MUSC’JLOSKELETAL ANOMALIES (756)

.
A??OMALIES OF S’KULLAND FACE BONES
Code to X-code by type and site.
Impairments .

ANOMiLIES OF SPINE
Code to X-code
Impairments .

CERVICAL RIB

Code to X-code
Impairments .

by type and site.

by type and site.

See also Section V,

See also Section V,

See also Section v,

OTHER ANOF??LIES OF RIBS AND STERNUM
Code to X-code by type and site. See also Section V,

Impairments. “

ANOMALIES OF DIAPHRAGM
Excludes absence of diaphragm (.X33.9)

+.

OTHER SPECIFIED ANOI-LALIESOF MUSCLE, lz].~oll,FASCH AND
CONNECTIVE TISSIJi
For HIS, excludes congenital absence of muscle or tendon.
See X33 and X34, Section V, Impai~ents. Excludes also
congenital shortening of tendon; code to X73-X76 or X79,
by site. See also Section V, Impairments.

UNSPECIFIED ANOMALIES OF MJSCULOS’KELETAL SYSTE2i
For HIS, any that are structural deformities will be coded
to X-code by type and site. See alSO Section V, Impairments.
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(740-759)--continued

CONGENITAL ANOMALIES OF THE INTEGWENT (757)

SPECIFIED ANOMALIES OF BREAST
For HIS, ~clude~ absence of nipple (congenital) (X32.!?)

and congenital absence of breast

CHROMOSOM#L ANOhlALIES (758)

DOWN’S SYNDROME
Code to X19.9. See also Section

OTHER AND UNSPECIFIED CONGENITAL

MULTIPLE CONGENITAL

Code to X99.9. See.

CONGENITAL ANOIMLY,

Code to X99.9. See.

ANOMhLIES SO

also Section

UNSPECIFIED

also Section

(X32.9)

V, Impairments.

ANOMALIES (759)

DESCRIBED
V, Impairments.

V, Impairments.
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CATEGORY TITLE

CERTAIN CONDITIONS ORIGINATING IN

(760-779)

Notes for HIS :

1. Births of well babies are not
Births of well babies with or

circumcision, on the Hospital

THE PERINATAL PERIOD

coded for HIS .
without routine

?age, are to be
deleted.

.. ~—–—-——————————_
/“

If an infant stays in the hospital after the

mother goes home (more nights in the hospital

than mother) and no reason is stated or indicated,
the Hospital Stay will be coded as entered.

\

2. For HIS, categories 760-779 will only be used
for infants no more than 2 months of age.

3. If an infant has a condition reported as due to

a disease or condition in the mother, see ICD,
Vol. 2 “Maternal Conditions Affecting Fetus or

Newborn” and code as per ICD. DO NOT create a
Condition Page for th~ maternal condition.

4.
‘4

Infants (or personsof any age) hav ng been
injured at birth, or affected before birth, to
the extent that they are deformed, paralyzed, or -
otherwise “impaired,” will be classified to the
X-code with “ .9” for the 4th digit. No additional
code is required for the cause of

4.

FETUS OR NEWBORN AIFECTED BY MATERNAL
PREGNANCY (761)

MA4TERNAL D-EATR UNSPECIFIED

the impairment.

COMPLICATIONS

OTHER AND ILL-DEFINED CONDITIONS ORIGINATING IllT-HE

PERINATAL PERIOD (779)

TEF.liINATIOl{OF PREGNANCY (FETUS)

For HIS, terrli.nationof preg~.ancy constituting an ahortior.,
will be classified only as abortion (fcr the r.c~her).

UNSPECIFIED

Excludes fetal dea~h of unknown cause.
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CATEGORY TITLE

SYMPTOMS, SIGNS AND ILL-DEFINED CONDITIONS (780-799)

For HIS, changes have been made in this Section for
the purpose of classifying symptoms with onset 3 mos+
to the X-codes for impairments.

These changes occur mainly in conditions affecting
speech, feeling, taste, smellj coordination and
locomotion. Instructions for coding these conditions
with onset 3 mos+ will be found in this Appendix and
Section V, Impairments.

SYMPTOMS (780-789)

GENEML SYMPTOMS (780)

CONVULSIONS
For HIS, code
fits, 3 mos+,

chronic or repeated convulsions, seizures,
to 345.9: See also 345.

.
,

MALAISE AND FATIGUE
IncIud(=s overwork, overtired exhaustion> worn out?
rundown, weakness of unknown cause or type. If these

are due to senility (797) or nerves (300.5), code
cause only.
Excludes: overexertion NQS (994.5) -

OTHER
&c ludes also loss of memory, “forgetfulness,” “can’t
remember well.” If these are due to old age, stroke,
arteriosclerosis or other chronic disease, code cause
only. If cause is not stated, and person is 65+, code
as for senility (797).
Includes also pain in side -3 mos; if 3 mos+, code as

for Orthopedic Impairment.

I
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CATEGORY TITLE

(7g0-799) --continued

SY1.!?TCMSIW;OLVING NERVOUS AND WJSCULOS:KZLETALSYSTP, (781)

ABNORMAL 1NV0LUNTAR% MOVEMENTS
This category includes symptoms such as athetosis XOS,

spasm, twitching, tremor, trembling and abciormalinvoluntary
movements , with part of body and cause noc known. Includes

~lsQ abnormal head movement, cause unknown.

If symptoms in this cacegory involve back, limbs, muscles, or
trunk, NEC, code as for Trouble of t~ose sites in Short Index.

The term “spastic” of unspecified site or with sites involving
limbs, back, trunk, 3 mos+, is coded as for paralysis, partial
of those sites. See also Section V, Impairments.

Excludes: “habit” spasm (any site) (307.2)
spasm NEC: eyelid (374.4); face or facial (351.3); of

pylorus (537.8); of tongue (529.8)

tic (any site) (due to nerves) (307.2)

jerks, jerking (m:;oclonus) (333.2)
.

DISTURBANCE OF SENSATION OF SMELL MD TASTE ‘
If 3 mos+, code to X12. See also Section V, Impairments.

ABNORMALITY OF GAIT
If 3 mos+, code to Paralysis, partial in the X-code. See also
Section V, Impairments. Excludes difficulty walking (719.7).

..

LACK OF COORDINATION
Code ataxia or muscular incoordination, 3 XOS+, to paralysis,
partial in the X-code. See also Section V, Impairments.

Excludes loss of balance or equilibrium, dizziness (7S0.4).

TRANSIENT PAPALYSIS OF LIMB -3 mos
Includes paralysis of ~ limb of unknot..mcause: If cause is

given, code cause only.
leg) in infants under 3
760-779 , this Appendix.

Excludes paralysis of one limb (am or

mos of age --see NOTES--category
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CATEGORY TITLE

(780-799)--continued
(781)--continued

CLUBBING OF FINGERS
Code to X74 with appropriate 4th digit etiology code. See
also Section V, Impairments.

oTHEPi
Entries of “poor posture,” “bad posture,” or other
“abnormal” posture given as a condition will be coded to
X79 regardless of onset. If a condition is caused by the
posture defect, code the condition only.

SYMPTOMS INVOLVING SKIN AND OTHER INTEGUMEN”WY TISSUE (782)

DISTURBANCE OF SKIN SENSATION
If 3 mos+, code to X12. See also Section V, Impairments.

LOCALIZED SUPERFICIAL SWELLING, MASS OR LUM2
Includes “knots,” “lumps,” and ‘~umps,” of unknown cause

and type of external sites. If due to current injury, code
to Injury, by site; if no site given, code 959.

Exclude s.“knots,” “lumps,” and “bumps,” of unknown cause
and type of internal sites; see LUMP or MASS, Vol. 2; if
described as “benign,” “malignant,” or “nonmalignant,”
code as for Neoplasms (140-239).

JAUNDICE
Jaundice

SYMPTOMS

(7s3)

ABNORMAL

UNSPECIFIED, NCT OF NE~ORN-
of newborn (age less than 2 mos.), code 774.6

CONCER:$ING NUTRITION, METABOLISM AND DEVELOPMENT

WEIGHT GAIN
See 278.0 this Appendix.

ABNORMAL LOSS CF WEIGHT

Includes loss of weight, cause not specified. If cause
is given, code ca,useonly.
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83.4

84.0

84.2

‘84.3

‘84.4

‘84.5

‘84.6

.

CATEGORY TITLE

(780-799)--continued
(7S3)--continued

L4~K OF EXPECTED NORMAL PHYSIOLOGICAL DEVELOPMENT
Includes underweight, cause not specified. If cause is
given, code cause only.

SYMPTOMS INVOLVING HEAD AND NECK (784)

HEDACHE
For HIS, includes tensioh headache; headache due to “nerves,”
or “nervousness ,“ or nervous headache.

SWELLING, MASS OR LUMP IN HEAD AND NECK
For HIS, includes also, interna~ “knots,” “lumps,” and “bumps”
of head and neck. Lf these are due to a current injury, code
to Injury, by site. If described as “benign,” “malignant,”
or “non-malignant!’ code as for Neoplasm (140-239)

$&-s ~

If 3 mos+, code to X1l. See this Appendix and “v’01.2 for

specified types of aphasia. See also Section V, impairments.

VOICE DISTIiJJMiCE ‘
Code listed conditions, 3 mos+, to XII. See also Section V,

Impairments.

OTHER SPEECH DISTURBANCE
Code listed conditions 3 mos+.to ill. See also Section V,
Impairments.

OTHZR SYMBOLIC DYSFUNCTION
Code agnosia NEC, agraphia and apraxia, 3 mos- to X11. See

also Vol. 2 and Section V, impairments. Code aca:culia and
dyslexia, 3 mos+ to X14. See also Vol. 2 and Secticn V,
Impairments.
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785.1
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785.5
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(780-799)--continued

SwT@lS INVOLVING CARDIOVASCULAR SYSTEM (785)

TACHYCARDLA, UNSPECIFIED
This code will not be used if a more specific type of
tachycardia is given or a heart condition in 414-429 is
linked with or given as the cause of tacnycardia. If due
to a known cause other than 414-429, code the cause only.

PALPITAIXONS
This code will not be used if a more specific heart
condition in 414-429 is linked with or given as the cause;
code 414-429 only.

FUNCTIONAL AND UNDIAGNOSED CARDIAC MURllS
This code will not be used if a more specific type or site
is given. If conditions in 390-398, or 424 are linked with
or given as the cause, code 390-398 or 424 only.

SHOCK WITHOUT MENTION OF TMUMA

If physical state of shock is reported with current injury,
code the injury only. Excludes nervous, mental, or
emotional shock (308); and paralytic shock or stroke (437.9)

SYMPTOMS INVOLVING RESPIMTORY SYSTEM AND OTlilRCHEST

SYMPTOMS (786)

SWELLING, MASS OR LUMP IN CHEST”
For HIS, j.ncludes alsQ “knots,” “lumps,” and “bumps” of
internal chest area, except breast (611.7). If these are
due to current injury, code to Injury, chest. If these are
described as “benign,” “malignant,” or “nonmalignant”;
code as for Neoplasms (140-239).
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CATEGORY ‘TITLE

(780-799)--continued

5W.PTOXS INVOLVING AEDCIMEN

KEPATOMEGALY

AIJD PELVIS (789)

Excludes hypertrophy of liver STA7ED to be acute.

ABDCMINAL OR PELVIC SWELLING, MASS OR LUMP
For HIS, incl”udes “knots” and “bumps” of internal abdominal
or pelvic areas. If these are due to current injury XEC,

code to Injury, by site. If these are described as “benign,”

“malignant,” or “non-alignant”; code as for Neoplasms

(140-239).

RADIOLOGICAL AND OTHER
(793)

For HIS, this catesjory

EXAMINATIONS

will be used

X-rays, themagrapny and ultrasound
a specified condition.

Skull and head

Lungs

Other intrathoracic organ

Biii,ary tract

Gastrointeatiaal tract ●.

Genitourinary organs

OF BODY STRUCTURE

for conditions of:
examinations WITHOUT

Abdominal area, including retroperitoneun

I?usculoskeletal system

Breast

Other

---- . .—.—— *- -. .— ...-v----
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(78U-799) --continued

ILL-DEFINED AND UNKIJOWN CAUSES OF MORBIDITY MD
MORTALITY (797-799)

SENILITY WITHOUT MENTION OF PSYCHOSIS

Includes “old age” in persons 65+ with symptoms such as
debility, weakness, trembling and loss of memory.
Excludes the following:

mental or nervous disorders or trouble due to
senility or “old age” (290.9)

depression due to senility or “old age” (290.2)

conditions of the heart, stomach (body pares and

organs); code to the specified condition only

“Age” or “old age” causing impairments in the X-codes;
code “.X” for etiology. Do not code 797 separately.

SUDDEN DEATH, CAUSE UNliNOWN

Not applicable.
“.

,

OTHER ILL-DEFINED AND UNKNOWN CAUSES OF MORBIDIH AND
MORTALITY (799)

NERVOUSNESS
Do not use this category if any in 290-3\6 has been coded
for the same person. ..

For HIS, include~ “bad nerves,” “jitters,” “worry,”
“nervous trouble,” “nervous condition,” ‘Inervous disorder,”

and ‘rnervous tension” of unknown cause or ty?e.

Exeludes such conditions as:

nervous breakdown (300.9)

nervous or mental condition except osvchosis (non-
psych~tic) when due to or associated with physical
disorders, see cztegory 316, this Appendix.

I

I

t
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CATEGORY TITLE

(7S0-799)--concinue~

(799)--continued

OBSERVATION WITH NO CONDITION FOUND

Use this code -when it is known that the specified

condition being treated or observed was NOT found. If
a condition was found, code it, not 799.5.
If the condition is mentioned, but there is no mention
of what was found, code the condition, not 799.5.

OTHER ILL-DEFINED CONDITIONS

Use this code if some disease process is stated, such as
fibrosis NOS, but the site or type is not mentioned, and

the indexing shows no code for unspecified site or type.

OTHER UNISllOWNAND UNSPECIFIED CAUSE
Use this code when an illness must”be coded, but the

disease process is not stated and there is not enough
information to tell what” the condition is.

.
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CATEGORY TITLE

INJURY AND POISONINGS (800-999)

General Not~s:

1. For HIS, the codes E800-E999 (External Cause) will

not be used.

2. Ad & ...
~gs, pols

will be coded to FOUR categories o;ly:

4
“Overdose” or “poisoning” of drugs 977.9

/-”——. Toxic effects of venom 989.5

Adverse effects of chemicaI substances 989.9

3.

4.

5.

6.

Adverse effects of drugs 995.2

In these notes, the term “injury” will refer to

types in 900-959.

For HIS, ICD 4th digits for 800-904, 910-959 will
HOT be used.

Present effects 3 rnos-f-that are NOT impairments

will be coded to the ICD condition code as
indexed by ICD or in the Short Index.

Present effects 3 mos+ that ARE impairments will

be coded as tipairments only. No code in 800-9?9
is reauired.

Injuries in 800-959, 3 mos+-,’with no s~ecified

P~esent effects will be coded as for Lace Effects.
See VO1. 2, Late EffecCs of specified type of

injury.
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806

825
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CATEGGXY TIT’LE

(900-999 )--contiaued

FMCTU3ES (800-829)

1.

2.

3.

4.

See also General Notes for 800-999, this Appendix.

As per ICD, fracture due to specified clisease: code
disease only. Fracture due to unspecified c!iseasz,
and NOT due to injury, wi 11 be coded to 733.1 only.

For HIS, fracture includes “broken,” or “cracked,”
if it is clear that one or more bones are involved.

For fractures in 800-829, 3 mos+, with no present

effect indicated except delayed healin~ or noncnion,
code to 905.0-905.5.

FRACTURE OF VERTEBML COLIMJ WITH SPINAL CORD LESION
For HIS, excludes all types of paralysis, z mos+, due
to injury; code these to X-code with .0 in 4th digit.
See also Section V, Impairments.

,

FRACTURE OF ONE OR M3RE TARSAL AND METATARSAL B@N5S
For HIS, includes “broken arches,” -3 mos, if due to
injury.
Excludes “broken arches,” 3mos+,. code to X77. See
also Section V, Impairments. ‘.
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CATEGORY TITLE “

(800-999)--continued

EFFECTS OF FOREIGN BODY ENTERING THROUGH ORIFICE

(930-939)

1. See also General Notes for 800-999, this AFpendix.

2. Foreign body, 3 DOS+, with no present effects

9Pecified, will be coded to 908.5

NOTE : Foreign material in parts of body NOT a natural
opening or passageway (from the outside) is to be
coded as for Open Wound of the site. S= General Notes

for 870-897, this Appe~dix.

BURNS (940-949)

1. See also General Notes for 800-999, this Appendix.

2. For bur~s, 3 Eos+, no PresePt effects soecif<eti,

code 906.5-906.9.

“,

1NJUR% TO NERVES MD. SPINAL CORD (950-957)

1. See al~ General Notes for 800-999, this Appendix.

2. For HIS, categories 950-957 include blindness,

deafness, and paralysis, due to nerve injury, -3 mos.
E~clude& these conditions 3 mos+; to be coded to the

appropriate X-code, with .0 iri4t’ndigit. See ~~so

Section V“,Impairments.

3. For nerve and spinal cord injury, 3 cos+, n~
p~esent effect s~ecifted, code to 907 with

appropriate 4th digit from ICD, Vol. 1

CERTAIN EARLY COl,iPLICATICNS OF TRAUMA

For HIS, code the injury only.
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CATEGORY TITLE

(600-999)--continued

INJURY, OmER AND UNSPECIFIED (959)

1. For injury codable to 959, 3 mos+, with

effects specified, 908.9 will be used.
no present

2. For HIS, includes ill-defined descriptions of

injury of external sites (ROT involving eye, head,
skqll , internal sites, nerves), such as mangled,
hurt, knocked, cracked, whacked, bumped, jarred,
that cannot be coded elsewhere.

ADVERSE EFFECTS FOR HIS

For HIS, adverse effects

poisonings will becoded

“overdose” or_” - “ “

.=~“+~’-’ ‘toxic effect of venom 989.5
~

adverse effects of chemical substance 989.9

adverse effects of drugs 995.2

POISONING BY

1. For HIS ,
be coded

DRUGS , MEDICAMENTS “AND 1310LCGICAL SUBSTANCES

any “overdose” or “poisoning” by drug will
to 977.9 only.

2. For mental disorders in 292 due to exposure (NOT

addiction), two codes are required: one for the

specified psychosis (292.0-292.9) and 977.9

3. If the adverse effect indicates an impairment, code

the impairment only. No additional code for adverse
effect (977.9) or nature of adverse effect is
required.
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CODE CATEGORY TITLE

1800-999)--continued

TOXIC EFFECTS OF SUBSTANCES CHIEFLY NONMEDICINAL
AS TO SOURCE (980-

~.7J—-----~\
---

/ Far-H~S, any toxic effect of venom will be coded to
>

989.5 and any adverse effects of chemical substance~,’
will be coded to 989.9 only. -------

—~--”

2. drugs, alcohol,

3.

4.

5.

or other substances, the condition will be coded
as per ICD.

For mental disorders in 292, due to exposure
(NOT addiction), two codes are required: one for
the spea’ified psychosis (292.0-292.9) and 989.9

.’

If the adverse effect indicates an impairment, code

the impairment only. No additional code for adverse

effect (989.9) or nature of adverse effect is
required.

For adverse effects of “shots”, vaccinations, and

other immunization ~rocedures, see 999, this “

Appendix.

OTHER AND UNSPECIFIED EFFECTS OF EXTERNAL CAUSES
(990-995) ..

1. See al= General Notes for 800-999, this Appendix.

2. For HIS, if a condition in 990-994, -3 mos, can be

coded to an injury of the types in 800-959, code the
injury in 800-959; NOT 990-994.

3. Effects codable to 990-994 will include, for HIS,

only those with onset in past 3 months. Conditions

in 990-994, 3 mos+, with 1-1owresent effects

S!Jecified, will be coded to 909.2 or 909.4; if a

suecified present effect is given, code the present

effect only.
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CATEC CRY TITLE

(800-999)--continued

CERTAIN ADVERSE EFFECTS NOT ELSEWFHE CLASSIFIED

(995)

UXSPECIFIED ADVERSE EFFECT OF DRUG, }!ECICANHT, A;:D
BIOLKICAL SUBSTANCE

1.

2.

3.

4.

5.

For HIS, adverse effect of drugs will be coded to

995.2. If the adverse effect is a skin cond~cior,
such as ras”nw.nich indicates dermatitis, code as
for Derzati:is, due to.

For gddiction to or 6eDendence on drugs, alcohol, or
other substances, the conditian will be coded as
per I.CD.

For mental disorders in 292, due to exposure (I$OT

addiction) rdo codes are required: one for the

specified psychosis (292.0-292.9) and 9!25.2
“.

If the ac?verse effect indicates an impairment,
code the impairment only. NO addicionai code f~z

adverse eifect (995.2) or nature of zciverse effect
is required.

For ativerse effects of “shots”,
other ircaunizacion procedures,
Appendix.

\.accinati.ens,an2
see 999, :nis
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OH-
-ENT CATEGORY TITLE

(800-999)--continued

COMPLICATIONS OF SURGICAL AND MEDICAL CARE NOT
ELSEWHERE CLASSIFIED (996-999)

Complications due to surgery that are classified elsewhere
by ICD will not be coded to 996-998,

As per ICD, adverse effects, or “complications,” due to
anesthetics or other drugs, used in surgery or for any
purpose, are to be coded as for Adverse Effects of
Medicinal Agents in 995.2, not to 996-999. Also,
adverse effects of radiation, for any purpose, are to
be coded as shown in 990--not to 996-999. For
complications of vaccination or preventive “shots,”
s 999.5, this Appendix.

1. For HIS, 996-999 will be used for present specified
difficulties , included in 996-999, due to or
following surgery.

2. For present conditions which qualify as a complication
of surgery, the condition itself will not be coded--
code only the complication, gnless the condition is
an impairment. If the condition or nature of
complication is an impairment, code the impairment
also, using the disease or injury for which surgery
was required as etiology.

If the disease or current injury (-3 mos) for which
surgery was required is given, -code this also; code
the complication; and any impairments indicated (see
Section V, Impairments.) For an injury 3 mos+, only

the complication and any impairment indicated will
be coded.

3. If a mental disorder in 293.9 or 310.0 is due to
brain surgery, code the mental disorder and 997.0.

4. If only the name of an operation is given on the
Condition P.2ge,with no presen: complications stated,
see.Section 111, Item I, 2a, for coding instructions.

5. If the name of an opezation is given on :he Condition

Page, with no present complication stated, bet with

mention of tliedisease or injury which reqcired the
surgery; code the disease or injury only. See
Section 111, Item 1.

6. Multiple conplica:ions codable to different L-diSit

codes in 996-999 will be coded separately.
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996.8

996.9

997.6

998.8

998.9

NOT
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CATEGORY ‘TITLE

(800 -999) --continued
(995-999)--continued

CCWPLICATIONS OF TKWS?LNTED ORGAN
For HIS, no additional code for abse~ce of part is re<uired.

COMPLICATIONS OF RE-ATTACHED lZXTRE!41TY
For HIS, no additional code for absence of part is required,
unless the extrezity cannot renain attached.

COMPLICATIONS AFFECTING SPECIFIED BODY SYSTEM, NGT
ELSEW_RE CLASSIFIED (997)

Includes symptoms and other conditions given as a
complication, when the symptom or condition affects a
specified body systen.

1. See 997.0-997.5 in Vol. 1 and code to appropriate
body system indicated in the complication..

2. If a specific body system is indiczted in thz

complication and it is not inclutied in 957.0-997.5,
code 997.9. ‘

Exclude%:
Menopausal symptoms following hysterectomy, code 627.4
Sterility following tubal ligation (female), code 628.2

See also Vol. 1 for Inclusions and Exclusions.

●✎

LATE AMPUTATION STUMP COMPLICATION

I’or HIS, code the absence of part in X20-X29 and 997.6
also. See also Section V, kpairments.

OTHER COMPLICATIONS OF PRCCE?lL~ES, NGT ELSEiw%lERE
CLASSIFIED (998)

OTHER SPECIFIED CO:!?LICATIC17S OF PRCCEDUKS, XGT
ELSEWHERE CLASSIFIED
Include% specified symptoms and contiizions given as e
complication when a 53ecifi,c bodv SYYSCET.<s no: in?iczr??.

UNSPECITIED CCM?LICATION OF PROC3XJRE, NOT 5LSZXHE?.E
CLASSIFIE3
IAzlcSes only complications of surger:~ k-ith mature of
tom??.icacion ucspecifieci.
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(800-999)--continued

COMPLICATIONS OF MEDICAL CARE, NOT ELSUG_iERE CLASSIFIED (999)

(See Vol. 2, under Complications, for terms indexed by
ICD to 999.0-999.9).

For HIS, complications of medical care as in 999.0-999.9
will include those present in the past 3 months, although
in some instances, the medical care may have been given
prior to that time.

GENERALIZED VACCINIA
For HIS, use this category only for current (-3 mos)

complications of vaccination for smallpox, consisting of
widespread skin eruptions or other evidence of “generalized
vaccinia.t’

ANAPHYI.ACTIC SHOCK
For HIS, use this category only when the reaction or
complication is a term coda’oleby ICD to 999.4.

OTHER SERUM REACTION
Includes current complications NEC consisting of reactions
such as allergy, fever, headache, rash, soreness, due to
vaccination or immunization, or ‘ts’nets,”for smallpox, flu,
tetanus or any condition.
Excludes complications of the specified types in 999.0-999.4
and complications stated to be allergic with skin conditions
involved, see Dexznatitis. See also Vol. 2 under
Complications, vaccination.

OTHER TRANSFUSION REACTION
See Vol. 2--Complications, transfusion for types codable

to 999.8 or elsewhere. For ~nv current transfusion “
complication, code also any known disease or injury which
required the transfusion.

OTHER AND UNSPECIFIED COMPLICATIONS OF MEDICAL CARE, NEC
&ludes complications of medical care NEC. See also notes

above 999.o,’ in Vol. 1 for exclusions.
EXC1 tj e= also all complications of surgical care, as in
995-;98.
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ACUTE /C~.ONIC CODE:

1= Chronic
2= Acute

1-DIGIT ETIOLOGY CODES FOR IMPAIRMENTS (X(JO-XQ9)

.0

.1

.2

.3

.4

.5

.6

.7

.8

.9

.x

v.-

Accident or injury except at birth
Cerebrovagcular disease (stroke)

(with arteriosclerosis) (with hypertension)
Neoplasm
Diabetes (with cataract or glaucoma)

poliomyelitis
Cataract with glaucoma
Cataract without glaucoma
Glaucoma without catzract
Other eye diseases
Congenital origin FiEC or birth injury

Other conditions not in .0 to .9
(non-traumatic) (non-congenital)
(hereditary) (old age) (“age” NOS)
Unknown or unsp~ified origin
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SH(2RTINDEX. DISZ4SE:

-A -

Abnormal
-basal metabolic rate 794.7
-electrocardiogram 794.3
-glucose tolerance test 790.2
--in pregnancy, childbirth, or

puerperium 648.8
-loss of weight 783.2
-Pap smear 795.0
-periods (menstrual) 626.9
-sites or types not listed above:
See Vol. 2

Abrasion: See Injury, superficial

Abscess, abscessed 682.9
-ear, acute 382.0
-gum 523.3
-lung 513.0
-specified sites, other’:See Vol.
-tooth, teeth (root) 522.5

Abgence
-breast X32
--nipple only (congenital) X32.9
-ear (flap) X90
-extremity: (complete or partial)
--lower only:
---feet, both X27
---foot, one X29
---leg, one X28
‘--legs, both X26
‘--toes on both feet X27
---+p(~} ~x35

‘--toe(s) on one foot X29
---+p(s) gnlv x35

--upper only:

---arm, one %3
---arms, both X20
‘--finger(s), one hand X25
----tip(s) onlV X35
----both hands X22
--.--tip(~) *X35

‘--hand, one X24
‘--hands, both X21
‘--thumb(s): See finger(s)
-eye: See Blindness
-jaw X9z
‘joint of:
‘-extz~itv X34

2

INJURIES. 13!PAIRXD?TS
$..,

Absence ---continued
-kidney X31
-larynx (voice box) Xll
-lip X90
-lung X30
-nail(s) 757.4
--acquired 703.8
-nose X90
-sites NEC--not impairments:

See Vol. 2
-teeth or tooth
--(-3 mos) NEC 525.1
---due to injury 873
‘-(3 mos+), any cause X92
--congenital X92.9
-tongue (congenital) X11.9

Ache(s), aching: See Pain

Acid stomach 536.8
-due to nerves (psychogenic) 306.4

“

Acne ?ZZC (See also Vol. 2) 706.1

Action
-heert
--fast: See Tachycardia
--irregular 427:9
---due to nezwes (psychogenic) 306.2
--slow 427.8

Addiction
-alcohol 303
-drug (See also Dependence, Vol. 2)
304.9

Adhesions (abdominal) 568.0
-postoperative 997.4

Alcohol, alcoholic
-addiction 303
-cirzhosis (liver) 571.2
-hangover 305.0
-poisoning, accide~tal (acute)

NEC 989.9
-psychosis hZC (See also Vol. 2)

~91.9
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Alcoholism (See also Vol. 2) 303

Allergy, allergic, NEC 995.3

present effects not suecifie~
--due to
---airborne substance NEC 477.9
----with asthma 493.0
---dusf or feathers 477.8
----with asthma 493.0
---pollen (grass) (ragweed) 477.0
---mith asthma 493.0
---pollen, dust, feathers (multiple

substance in 477.0-477.9) 477.7
----with asthma 493.0
--due to
---drugs NJX 995.2
----skin effect specified: See

Allergy, skin
---food (ingested) 693.1
----skin effect specified: See

Allergy, skin

-~
.- esDi~ry @a_iUSt&zL:
---asthma 493.9
----with cause stated 493.0
---breathing difficulty (lower

respiratory) 493.9
----with cause stated 493.0
----with hay fever 493.0
----upper respiratory only 477.9
----dth hay fever 477.9
----.-due EO pollen (grass)

(ragweed) 477.0
------due to substance other tha~

pollen 477.8
------due to multiple substance in

477.0-477.8: code 477.7
---chest 493.9
----with cause stated 493.0
----ith hay fever 493.0
---congestion (lung) MS 493.9
---=ith cause stated 493.0
----with hay fever 493.0
----upper respiratory (nasal)

(nose) 477.9
-----ith hay fever 477.9
------due to pollen (grass)

(ragweed) 477.0
------due to substance other than

pollen .477.8
------due to multiple substance in

477.0-477.8: code 477.7

.llergy, allergic ---continued
P~esent effects svecifie<--continued
-- espl~r~ Svstm involve~---

continued
---cough, coughing 493.9
----ith cause stated 493.0
----ith hay fever 493.0
---ear (and nose) 477.9
----ith hay fever 477.9
-----due to pollen (grass)

(ragweed) 477.0
-----due to substance other than

pollen 477.8
-----due to multiple substance in

477.0-477.8: code 477.7
-----and lower respiratory involve-

ment 493.0
----and lower respiratory involve-

ment 493.9
---hay fever (See also Hay fever)

477.9
----with
-----asthma 493.0
-----lower respiratory involve-

ment 493.0
-----conjunctivitis 477.9
------with asthma 493.0
----=kye watering 477.9
.~---~with asthma 493.0
-----upper respiratory allergies

477.9
------due to pollen (grass)

(ragweed) 477.0
------due to substance other than

poll&I1477.8
------due to multiple substance in

477.0-477.8: code 477.7
---multiple respiratory allergies
----upper respiratory 477.9
-----due to pollen (grass)

(ragweed) 477.0
-----due to substance other than

pollen 477.8
-----due to multiple substance in

477.0-477.8: code 477.7
----lower respiratory 493.9
-----with upper respiratory

allergies 493.9
------with cause stated 493.0
----with skin allergies: code

respiratory and skin
----~ith skin allergies and other

allergies: code respiratory,
skin, aridother

---nasal: See Allergy, hay fever
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I

Allergy, allergic---continued

present effects SPecified -continued
-- espiratory svscem involved--

continued
---sinus, sinusitis: See Allergy, hay

fever
---sneezing: See Allergy, hay fever
---sniffles: See Allergy, hay fever
---wheezing: See Allergy, asthma
--” n involvementc (dermatitis)

(~czema) (with rash or itching) NOS
692.9

---due to
----contactants: See Dermatitis, due

to, by substance contacted
----drugs
-----internal use (ingested)

(injected, shots) 693.0
-----external use (applied to

skin) 692.3
---eyelid 373.3
---food (ingested) 693.1
----in contact with skin 692.5
---hives: (See Urcicaria) 708.0
---lips 692.9
---multiple substances in 692.0-692.8:

code 692.9
---multiple substance in 693.0-693.8:

code 693.9
--multiple substance in 692.0-692.9

AND 693.0-693.8: code 693.2
-Othe~
--arthritis 716.2
--bee sting 989.5
‘-conjunctivitis, acute 372.0
---with hay fever 477.9
----due to,pollen (grass)

(ragweed) 477.0
‘---due to substance other than

pollen 477.8
‘--~ue to multiple substance in

477.0-477.8: code 477.7
‘---and asthma 493.0
‘-due to
---drug NEC 995.2

‘--shots (preventive) (serum)
(vaccine) NEC 999.5

‘--with shock 999.4
‘---of specified drugs 995.2

!..,.–.
‘“--with shock 995.0~t.....

:;;..2?
j’+....w
.:&~;g”.,. .

Allergy, allergic--continued
-Other---continued
--eye watering 372.0
--with hay fever 477.9
----due to pollen (grass)

(ragweed) 477.0
----due to substance other than

pollen 477.8
----due to multiple substance in

477.0-477.8: code 477.7
----and asthma 493.0

--gastritis 535.4
--gastrointestinal 558
--headache 346.2
-aigraine 346.2

Amnesia NOS 780~9

Amputation: See Absence, by site

Anemia 285.9
“.

-iron deficiency 280 -
--of pregnancy 648.2
-of pregnancy 648.2
-pernicious 281.0
--of pregnancy 648.2
‘puerperal, following child-
birth 648.2

-sickle cell 282.6
●.

Angina (pectoris) 413

Ankylosis: See Stiffness

Anosmia (loss of sense of
smell) X12
‘(-3 mos) 781.1

Apoplexy: See Stroke

Appendicitis, onset unknown 541
-acute (-3 mos) 540.9
-with peritonitis or ruptured

540.0
-chronic (3 uios+)542
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Appetite

-loss , poor 783.0

--due to nerves, NEC 307.5
-refusal to eat 307.1

Arches
-fallen or weak (with pain) X77

Arteriosclerosis, “arteriosclerotic”

(artery) (general) NEC 440.9

with
-mental disorder NEC 300.9 and code

the arteriosclerosis also
--psychosis 290.4 and code the

arteriosclerosis also
-brain 437.0

-extremities 440.2
-eyes (retina) 440.8
-heart 414.0

Arthritis (acute) (chronic) (See
also Vol. 2) 716.9
-with
--specified deformity: code the

arthritis and also X70-X79, by site
-“allergic” (any site) 716,2

-back NOS 721.9
-deformans (crippling)” 715.9
-degenerative (crippling) 715.9
--spine 721.9
-gout, or gouty 274.0 ?
-menopausal 716.3

-neck 721.0
-osteo: See Osteoarthritis

-psoriatic 696.0 *
-rheumatoid 714.0
--spine 720.0
-spine NOS 721.9
-“traumatic” 716.1
--spine 721.7

Artificial
-arm or leg: See Absence~ by site

-eye, one or both: See Manual, Visual
Impairments

.. .

-joint
--extremity X34
--trunk X33

< -opening (surgical) X94
--from bowel (any part) X94

---with present difficulties”or
malfunction X94 and 569.6 “

Es , LM.FA llU’lLNTb

Asthma (bronchial) 493.9
-with
--bronchitis : code bronchitis, by

onset and asthma also
--hay fever 493.0
--other allergies: See Allergy,

by system involved, multiple

sites
-cardiac (due to heart disease)

428.1
--with bronchitis: code bronchitis

by onset also

“Asthmatic” bronchitis: See Bronchitis

Astigmatism, any type 367.2

Ataxia, ataxic, NEC

-(-3 mos) 781.3
-(3 mos+): code to Partial

Paralysis, by site

-gait
--(-3 UICJS)781.2

--,(3mos+): code to Partial

paralysis, by site

Athlete’s foot 110.4

Atrophy, atrophic (muscle)

-limbs, back, trunk NEC:.See
Deformity; .by site

--due to stroke, polio, etc.:
See Manual, Deformity, limbs,

back, trunk

Attack
-heart 414.8

-B-

Backache: See Pain, back

“Backwardness” X19

—-—.
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SHORT INDEX , DIS-ZASES, 1

Bad
-eye(s) 379.9
-heart 429.9 .
-nerves 799.2
-teeth 521.0
-tonsils and adenoids 474.9

Bealing in ear (acute) (chronic) (See
also Ocitis Media, Vol. 2) 382.9

Bedsore(s) 707.0

3edwettin~ 788.3
-due to nerves 307.6

Bee sting (allergic) ?89.5

Bilicus (See also Voniting) 787.0

3irth injury or condition affecting:
-child
--less ti-i2n 2 nos. ai age NEC 767.9
---due to specified diseases of the

aother: See I!!ternalconditions,
vol.

---otb.er
-other:

Bixtkcarlc

2)
specified cause: See Vol. 2
See Delivery, complicated

(strawberry) 757.3
-face, stated to be disfiguring X90.9

Bite, bitten by
-anixal NEC: See licund,open
-chigger 133.8
-flea: See Injury, superficial
+uzzan NEC: See Wound, open
-insect (nonvenomous): See injury,

superficial
--venomous, poisonous 989.5
mosquito: See injury, superficial
-snake 989.5
--nonpoisonous: See Wound, open
-spider (poisonous or venomous) 989.5
--nonpoison 1s: See Injury, superficial
-tick 134.9

“Black eye” (current injury) 921

7
KRIES, IMPAI?.?ZM13

Black lung (See also Pneumoconiosis,
vol. 2) 500

Blackout (spells) 780.2

Bleeding (See also Hemorrhage) 455.0
-intermenstaal 626.8
-uterus, uterine NEC 626.9
-vagina, vaginal 623.8

Blind, blindness (acquired)
(congenital): See Section V,
Visual Impai~ents
-color 368.5 and XO1.8

31ister (traumatic): See Injury,
superficial

-“blood”: cxle as for Iienatom2,
vol. ?

-fever 054.9
-skin, nontraumatic NEC 7G9.S

Block
-cardiac k26.9
-heart 426.9
--artery NCS 414.9*
--congenital 746.8
--speci22ed t-ypeNIC G25.6
-kidney (See also Disease,
.= renal) 593.9

Blood
-“blister” or “t’Lnor”:cede as

for Henatcma, Vol. 2
-coughing Up 786.3
-count, 10V 289.9
-disease NXC 289.9
-in urine NCS 599.7
‘1OW N=C 2!39.9
-prQssure
--fluctuating 459.3
--low 458.9
-thick 289.9
-tired ~39.3

-too much 239.0
‘voaitirg 578.0
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Boil(g): (See also Vol. 2) 680.9
-ear 680.0

Bone, spur 726.9
-heel 726.7

Bowleg X76

Breakdown, nemous (See also Disorder,
mental) 300.9

Breaking out (skin) (See also Rash)
782.1

Breathing difficulty ,786.0
-allergic: See Allergy

Bright’s disease (See also Nephritis)
583.9
-“arteriosclerotic” (See also

~yp~~~e~~~cn, kidney, vol. 2) 403.9

Broken
-srches X77
--conge~ital X77.9
--due to injury, (-3 mos) 825
-blood vessels (See Rupture) 459.0
-bone: See Fracture
-teeth, tooth
--(-3 mos) ~C 525.1
---due to injury NEC 873
‘-(3 mos+) any cause X92
-veins (any site) (See also Rupture)

459.0

Bronchiectasis (any onset) 494
-with
--asthma 493.9 and &ode 494 also
--bronc”nitis,any onset 494

\

Bronchitis, onset unknown 490
-any onset
-with
---asthma: code asthma and

bronchitis, by onset
---bronchiectasis 494
---emphysema or emphysematous

492 and code bronchitis, by
onset

-due to or described as:
--allergy or “allergic”, any

onset 493.9
-(-3 mos) 466.0
-with
---asthma 493.9 and code 466.0

also
---cold (-3 ~OS) 466.0 ~
---influenza 487.1 !

i

---pneumonia 485
/.;

-(3 mos+) 491.9 -
--sith
---influenza: code both
--’’asthmatic”491.2
-onset unknown 490
--with
---influenza 487.1
‘,--’lasthmatic”493.9

Bruise: See Contusion

Bug, NOS 079.9

Bumps (caus’eand type unknown)
(See also Lumps) 782.2
-(-3 mos) due to injury
--site specified: code to Injury,

by site
--site unspecified 959

Bunion 727.1
with resulting deformity 727.1
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Burn (current) (se@ also Burn, Vol. 2)
949
-aria(s) 943
--with hand(s) 946
-back 9fL2
-chest 942
-eye(s) (only) 940
-face (and eye(s)) 941
-finger(s) (and hand(s)) 944
--and arm(s) 946
-hand(s) 9U
--with arm(s) 946
-head (and face) (and neck) (and

eye) 941
-hip 942
-leg(s) any part 945
multiple sites NEC: See Vol. 2
-neck (and face) (and eye) 941
-trunk 942
wrist(s) (and hands)(and fingers) 944

Bursitis NEC 727.3

-due to
--injury (-3 mos): Code to Injury only
--injury (3 mos+): Code to Bu=sitis
-elbow 726.3
-foot 726.7
-heel NEC 726.7
-hip 726.5
-knee 726.6
-shoulder 726.1
--adhesive 726.0
-specified site, other: See Vol. 2

Burst stitches or sutures

(complication of surgery) 998.3

Buzzing in ear: See Ringing in ear

-c -

Caked breast (any OnSet) (FWer?e~al>

poscpartm) 676.2

Calcification
-bursa 727.8
-cartilage XEC 733.9
-joint SEC 719.8
-ligament 728.8
--knee 717.8
-limbs, back, trunk (tendon) 727.8
-specified sites, other: See Vol. 2
-tendon 727.8
--with bursitis, synovitis or

tenosynovitis 727.8

Calcium deposits: See Vol. 2,
Calc5ficati.on

Callus (infected) 700

Cancer: See Vol. 2, Neoplasm,
malignant

~ultiple sites: See .4pp. 111,
lbO-239

-secondary sites: See Vol. 2,
Seccndary Xeg?lasn ,

Can’t focus eye 367.8

Cantt think ?@O.?

Cas~”in eye 376.9

Cataract (congenital) (immature)
(mature) (See also Vol. 2) 366.9
-due to injury:
--(-3 I-UOS): code 366.2 and the

injury
--(3 Uos+): code 366.2 only

Catch: See ?Zin

Cerebral palsy
-vich
--any ty?e OS paralysis in X51-

X6L: code X50

-since biztli or due to ‘cir:kk
injury X50.9
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Cerebrovascular accident (CVA) (See
also Stroke) 437.9

Cervical rib (congenital) X79.9

Chickenpox 052
with
--cold 052

Childbirth (mother): See Delivery

Chills 780.9
with
--fever 780.6

Choking spells NOS 784.9
-allergic (See also Asthma) 493.9

Cholesterol (abnormal) (high) ZLZC
272.0

Circulation
-defective, poor 459.9
--lower extremity (leg) 459.8

Circumcision
-as a diagnosis, not routine 605

Cirrhosis
-liver (chronic) 571.5
--alcoholic 571.2

Clawfoot (congenital) X76.9

Clavhand NZC X74

Cleft palate (congenital) (speech
defect) X91.9

Clicking in ear: See Ringing in ear

S, LYFAIRMENTS

Closed tear duct (congenital) 375.S

Clot (blood) (vein): code as for
Thrombosis

-am 453.8
-artery NOS 444.9
--specified site: See Embolism,

vol. 2
-brain 434.0
-heart 414.8
-intestine or mesenteric 557.0
-leg 451.2
-lung 415.1
-specified site NEC (vein or
artery not mentioned): See
Thrombosis

Clubfoot (since birth or
congenital) X78.9

Cocked up toe X76

Cockeye 378.9

‘.

Cold (head) (acute) (virus) (on
,.

stomach) (in eye) 460
-with
--bronchitis, acute 466.0
--chickenpox 052
--cough 460
--diarrhea (-3-rnos)NOS 460
--earache ‘368,7
--ear infection, acute 382.9
--flu, grippe, or influenza

(See also Influenza) 487.1

--german measles 056.9
--intestinal virus 008.8
--laryngitis, acuce 465.8
--mastoiditis, acute 383.0
--measles 055.9
--pneumonia NOS 486
--sinus (infection) acute 465.8
--sore throat, acute 465.8
--strep throat 034.0
--teething 460
--tonsillitis, acuce 465.8
--upset stomach L60

--virus diarzhea 008.8
-whooping cough 033.9

-allergic (See also Hay fever)
477.9

-bronchial, acute 466.0



SHOP.TINDEX. DIS-~SE:

Cold ---continued
-chest (acute) 466.0
--chronic 491.9
-(3 mos+) chronic 472.2
-deep 464.1
-head and chest, acute 465.8

Cold sore 054.9
-(-3 mos)
-with (-3 mos) cold 054.9
-(3 mos+) 054.9
--with cold: code both

Colic (See also Vol. 2) 789.0
-gallbladder or gallstone 574.2
-intestinal 789.0
-kidney 788.0
-psychogenic (due”to nerves) 306.4
-renal 788.0
-spasmodic 789.0

Colitis (non-infectious) (See also
Vol. 2) 558
-chronic 558
-dietetic 558
-due to nerves: ignore nerves
=4COU9 564.1
-spastic 564.1
-ulcerative (chronic) 556

Collapse (See also Vol. 2) 780.2
-general 780.2
-heart NOS 429.9
-lung NOS 518.0
-trachea 519.1
-vascular (peripheral) 785.5

Color blindness 368.5 and XO1.8

Colostomy (bag) X94
-wi!%
--present difficulties or

malfunction X94 and 569.6

C- (See ~~~o vol. 2) 780.0

_diabetic (with ketoacidosis) 250.2,.
-epileptic 345.3

.:-..:=, ‘hyperglycemic 250.2
& ‘hypoglycemic 251.0

11
IXJU31ES, LHPAIR.?ENTS

Complications (due to) (from) (of)
(See also Vol. 2)

-birth control pill 995.2
-contraceptive device, intra-

uterine NEC 996.7
--infection 996.6
--inflammtion 996.6
--echanical 996.3
-shots (preventive) (serum)

(vaccine) NEC 999.5
-with shock 999.4
--of substances (antibiotics)

(penicillin) (etc.) 995.2
-spinal puncture or tap 349.0
-surgical procedures (See Vol. 2,
Complications, surgical
procedures)

-vaccination NEC 999.9
--infection 999.3

Concussion (brain) (current) (See
aiso Vol. 2) 850
-liver 864
-lung 861

Confusion (mental) (state) (See
alSCI Vol. 2) 298.9

Congestion (See also Vol. 2) 799.8
-bronchial tube 519.1
-chest 514
-eye 3.72.7
-head 799.8
-lung 514
--active or acute 486 (See also

pneumonia)
-nose 460
-respiratory NEC 519.9
--upper 465.9
-retina 362.8
-throat 462

Conjunctivitis NEC (See also
Vol. 2) 372.3

-(-3 mos) acute (allergic) 372.0

I -(3 mos+) chronic 372 .~

Constipation 564.0
-due to nerves 306.4
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Contraction, contracture, contracted
-Achilles tendon X76
-Dupuytren’s X74 -
-joints, ligaments, muscles, or
tendons of limbs, back, trunk,
any onset: See Deformity, by
site

-paralytic: code as for Paralysis
-scar: See Scar

Contusion (skin surface intact)
(curren~) (See also Vol. 2) 924
-ankle (and foot) 924
-arm(s) any part 923
-back (and other part(s) of

trunk) 922
-chest wall (and other part(s) of

trunk) 922
-chin (and other part(s) of neck,

scalp, or face, excep~ eye) 920
-ear (auricle) (and other part(s)

of neck, scalp or face, except
eye) 920

-elbow (and foream) 923
-eye, any part 921
-face (any part, except eye(s) and

neck or scalp) 920
-finger(s) (nail) 923
-foot, feet (excluding toe(s)) 924
-forearm (and elbow) 923
-forehead (and other part(s) of
neck, scalp or face, except
eye) 920

-groin 922
-hand(s) (except fingers alone) 923
-head (any part, except eye) (and

face) (and neck) 920
-he~l 924
-hip (and thigh) 924
-bee (and lower leg) 924
-leg(s), any part 924
wltiple sites (not classifiable
to same 3 digit category) 924

-neck (and scalp or face any part
except eye) 920

-nose (and other part(s) of neck,
scalp or face except eye) 920

-rib cage 922
-scalp (and neck or face any part,

except eye) 920
-shoulder (and upper arm) 923
-thigh (and hip) 924
-toe(s) (nail(s)) 924!
-trunk (any part) 922

? IMPAIRMENTS

Convulsions (cause unknown) (-3 mos)
780.3
-chronic, repeated (3 mos+) 345.9

Corn(s) (infected) 700

Coronary conditions (any onset) NEC 414.9
with
--hypertension 414.9 and code the

hypertension also
-“arteriosclerotic” or due to

arteriosclerosis 414.0
-clot 414.8
-congenital 746.8
-obstructive 414.0
-thrombosis 414.8

Cough, coughing (acute) (chronic)
786.2

-allergic (See also Asthma) 493.9
-due to nerves 786.2
-smokers (cigarette) 491.0

COXS valga or vara X75

Coxalgia: See Pain, hip

Cradle cap (infantile) 691.8

Cr=ps, cr;ping (muscular) 729.8
-abdominal 789.0
-intestinal 789.0
--due to nemes (psychogenic)

306.4
-limbs (any part) (cause

unknown )
--(-3 mos) 729.8
--(3 mos+): See Orth. Imp.
-menst=al 625.3
-stomach 536.8
--due to nezwes (psychogenic) 306.4

Creaking joint 719.6

Crick in: See Pain, by site
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Cripple, crippled, c-ripplingNOS X99
-with
--arthritis: See Arthritis
--specified deformity: code Deformity,

by site

Crooked septum, nose 470

&

Cross eye 37S.0 “

croup
-“asthmatic” (See also Asthma) 493.9

--with bronchitis, any onset 493.9
-(-3 mos) 464.4
--bronchial, without asthma 466.0
‘(3 ~OS+) 476.0

Crush, crushed, crushing (current)
site unspecified 929

-i +&
--fracture: See Fracture
--open wound: See Wound, open
-bcne: See Fracture
-internal organ: See Injury, internal
-specified sites: See Vol. 2
“’severe”, unspecified site 869

Curvature
-spine X70
‘With heart disease: code X70 and

the heart disease
---due to or caused by the curvature:

code X70 and 416.1

Cut (extenal): See Wound, open

Cyst (See aLso Vol. 2, by type and
site)

-back (skin) 706.2
-benign
-With site:
‘--specified: code by site, under

cyst
‘-~specified 799.8
‘breast (benign) 610.0
‘bronchi 51.3.8
‘-conEen<t21 7L8.L

13

‘d

cyst ---concinu?d
-cervix 622.8
-colon 569.8
-ear (external) 706.2
-eye 379.8
--congenital 379.8
-eyebrow MC 706.2
-eyelid (sebaceous) 373.3
--infected 373.1
-face (skin) 706.2
-fallopian tube 620.8
-fatty: See Sebaceous
-female genital organs
-fibroid (utezus) 21S
-gallbladder 575.8
-knee HOS 717.8
-larynx 478.7
-lip (gland) 528.5
-lung 518.8
--congenital 748.4
-nose 478.1
--skin of 706.2
-ovary 620.2

NEC 624.8

-pilonidal (infected) (rectum)
685.1

-malignant 173.5
-prostate 600
-rectum 569.4
-sinus (nasal) 478.1
-skin (sebaceous) 706.2
--back, trunk, extremities 706.2
--breast 610.8
--e~elid 373.3
-spine (bone) 733.2
-sweat gland or duct 705.8
-thyroid NOS 246.2
-unspecified site or type 799.8

Cystic fibrosis (pancreas) 277.0

Cystitis 595.9
-acute (-3 mos) 595.0
-allergic 595.8
-chronic (3 nos~) 595.2
-specified NZC (See Vol. 2) 595.8

Cystocele (-rectocele)
-fe=a~e 61~.0

=ale 5?6.8
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-D -

Damage
-brain
--due to birth (infant) (-2 mos of

age) 767.0
---2 mos+ of age, no residual

specified X99
----specified residual: code residual

only
--(-3 mos) MC 348.9
---due to injury 854
‘-(3 xnos+)no residual specified X99
---residual specified: code residual

only
-coronary (See also Ischemia, heart,

vol. 2) 414.9
-liver 571.9
--alcoholic 571.3

Day blindness 368.1 and XO1.8

Deafmutism X05 and XII

Deafness (See also Manual, Hearing
Impairments)

-both ears X05
-tone 784.6
-unknown whether one or both ears X08
-(-3 mos)
--one ear only, complete or partial
---cause given: code cause on,ly
---cause unknown 388.9

Debility (general) 799.3
-due to nerves (any age) 300.5
-persons 65+ 797

Decayed tooth, teeth 521.0

Deficiency, deficient
-calcium 275.4
--dietary 269.3
-cardiac (See also Insufficiency,

myocardial, Vol. 2) 428.0
-diet 269.9
-iron 280
-thyroid (gland) 244.9

Deformity, deformed NIC X99
-ankle(s) X76
-arm(s) X73
-back NEC X70
-bone NEC X79
-breast bone X79
-chest X79
-chin (disfiguring) X90
-cranium X93
-ear(s) X90
-elbow(s) X73
-face X90
-finger(s) (and thumb(s)) X74
-foot, feet X76
--clubfoot (congenital] X78.9
--congenital X76.9
--flatfoot X77
-forearm X73
-forehead X90
-hand(s) X74
-head X93
-heels X76
-hip(s) X75
--congenital dislocation X75.9
-jaw X92

J -joint NEC X99
-knee(s) X76
-leg(s) X76
-lip X90
-lumbosacral joint X70
-mouth (disfiguring) X90
-neck X79
-nose X90
-pelvis.$X75-
-postural N’ECX79
-rib(s) X79
-shoulder(s) X73
-side (of body) IEC X79
-skull X93
-spine NEC X70
-sterrnan(breast bone) X79
-teeth X92
-thigh(s) X76
-thumb(s)(and finger(s)) X74
-toe(s) X76
-wrist(s) X73

Degenerationi degenerative (See
also Vol. 2, Deterioration)
-intervertebral disc, N2C (See
also Disc conditions) 722.6

--cervical (neck) 722.4
--lumbsr (low back) 722.5
--thoracic (middle back) 722.5

.
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Degeneration---continued-
-joint disease 715.9
--wltiple 715.0
--spine 721.9
-serve~ NEC (See also Disorder,

nerve Vol. 2) 349.9

Celivery (childbirth) (nonal) (See
also Delivery, Vol. 2) ’650
-breech 652.2
-cesarean (for) (section), complica-

tion not specified 669.7
--~ith complication specified: See

Delivery, cesarean, Vol. 2
-complicated ~c (See also Delivery,

complicated by, Vol. 2) 669.9
--by
---breech presentation 660.0
---deformity (acquired) (congenital)

pelvic organs or tissues NEC
660.2

---injury (to mother) NEC 665.9
--=alposition fetus WLC 660.0
---oversize fetus 660.1
---precipitate labor 661.3
‘--previous cesarean section 654.2
‘--prolonged labor 662.1
‘--retained membranes or portions of

placenta 666.2
‘followed by complications within

2 months: See Puezperal conditions

%?ression NEC (See also Depression,
VO1* 2) 311

“$~CUte” 296.I
*ue to nerves, nervous 300.4
‘senile 29o.2

~~~ngement

‘(-3 mos) current injury: code to
Dislocation, by site

“-&ee: See Tear, meniscus
‘-ther joints: See Dislocation, by

site
‘(-3 mos) injury not involved,

,- code
to Derangement, Vol. 2,.-....

‘(3 raos+)back, cartilage,.,.,.
%-4,.:‘$~,,$:.. joints,

old: Code to Orth. Imp., by site.---,-.

:%$:!

& ‘J.-:,:_.,

.

Dermatitis (allergic) (occupational)
(See also Allergy, skin di~ease~
involved) 692.9
-with
--other allergies: See Allergy,

other
--respiratory allergies: See

Allergy, respiratory system
-due to:
--chemical(s) SEC 692.4
---internal or taken internally

693.8
---irritant WC 692.L
-due to
--cosmetics 692.8
--detergents 692.0
--drugs 693.0
---applied to skin 69?.3
--dyes 692.8
--food (ingested) 693.1
---in contacc with skin 692.5
--metals 692.8
--multiple substances in 692.0-

“. 692.8: code 6?2.9
-=ultiple substances in 693.0-

693.8: code 693.9
-tiultiple substances in 692.0-

692.8 ANI 693.0- 693.8:
code 693.2

--nerves NEC 306.3
---and allergy: Ignore nerves
--nylon 652.4
--oils an’ilgi~ases 692.1
--other specified substances: See

Dermatitis, due to, Vol. 2
--penicillin (internal use) 693.0
---in contact with skin 692.3
--plants NEC 692.6
--poison ivy, oak, scnac 692.6
--shots (allergic reaction): See

Allergy, other, due to
--sunburn 692.7
-specified types: See Dermatitis,

vol. 2

Detachment, retina 361.9
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Deterioration (See also Vol. 2,
Degeneration) .

-heart, cardiac (See also
Degeneration, myocardial, Vol. 2)

429 .i
-nene 349.9 “

Deviation or deflection

-nasal (septum) 470
--congenital 754.0

Diabetes, diabetic (mellitus)
(congenital) (controlled) (severe)

(slight) (sugar) 250.0
-with

--acidosis 250.1
--coma 250.2
--other specified complications:

See Vols. l&2
-cataract 250.4 +
-gangrene 250.6 ~

Diarrhea, diarrheal NOS 558

-(-3 mos)
--with
---cold (See also Cold) 460
---dysentery 009.2 .
---influenza (See also Influenza)

487.8
--viral (intestinal) (with cold)

008.8
-allergic 558
-due to nerves 306.4
-ulcerative (chronic) 556
-viral (intestinal) 008,8

Diet problems (any age)

-faulty or insufficient NEC 269.9

‘overeating, overfeeding 783.6

Difficulty (See also Trouble)
-breaching NOS 786.0

--ailergic (See also Allergy) (lower
respiratory) 493.9

---upper respiratory only 477.9
--due to asthma 493.?
-swallowing 787.2

--due to ~erves 306.4
-walking: See Trouble walking

Digestion, poor 536.9
-due to nerves 306.4

Disability

-learning X19
--specific or special, any onset

X14

a~~”~
-any part or spine due to injury

--(:3 mos) 839
--(3 mos+) unspecified type 722.9
-degeneration, degenerative (see

also Vol. 2) 722.6
--cervical (neck) 722.4
--lumbar (low back) 722.5

--thoracic (middle back) 722.5
-displacement, prolapsed, rupture,

slipped (with neuritis,
radiculitis, sciatica, or other
pain) (See also Vol. 2) 722.2

--cervical (neck) 722.0

--with sciatica 724.3 and code
722.0 also

--lumbar (lower back) (with
sciatica) 722.1

--thoracic (middle back) (with
sciatica) 722.1

Disch.4rge, postnasal: See Sinusitts

Disease, diseased (site and type not

specified) 799.9
-back NEC (-3 mos) 724.9
--muscles NEC (-3 mos) 728.9

--(3 mos+): See Orth. Imp., back
-bladder 596.9

-blood 2?J9.9

--thick 289.9
--vessel 459.9
-bowel 569.9
-brain NEC 3L8.9
-breas: (See aiso Vol. 2) 611.9

--cystic (chronic) 610,1
--puerperal, postpartum NEC 676.3

--specified XEC 6il.8
-bronchial: code as for Bronchitis
-csrdiorenal (hypertensive)

(vascular) 404.9
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Disease, diseased---continued

-cardiovascular (arteriosclerosis)
429.2 and code arteriosclerosis
also, if reported

-cerebrovascular (See also Stroke)
437.9

-circulatory (system) TLC 459.9
-colon 569.9
-ear NEC (chronic) (inner) 388.9
-eye 379.9
-quscle 378.9
-female ;<OS 629.9
-fibrocystic (pancreas) (See also

Vol. 2) 277.0
--lung 518.8
---congenital 748.4
-gallbladder 575.9
-~ith gallstones 574.2
-gastric 537.9
-genital organs NZC
--fe=ale 629.9
--ale 608.9
-gland (lymph) 289.9
-hair (follicles) NEC 704.9
-heart (organic) (See also Vol. 2)

429.9

-With
---curvature of spine, code X70 and

the heart disease
‘---causing heart disease 416.1 and

code X70 also
‘--rheumatic fever
‘---(chronic) 398.9
--’’arteriosclerotic” LIL.O
‘-’’asthmatic!’428.1
‘--’’hypertensive” 402.9
‘-Congenital 746.9
‘-congestive (See also Failure,

heart, Vol. 2) 428.0
‘_coronary (See also Ischemia, heart,

vol. 2) 414.9
‘-due to nerves 306.2
‘-functional (with irregular heart

action) NEC 427.9
‘--due to nerves 306.2
--’’hypertensive” (See also

Hypertension, heart, vol. 2)

402.9
. ‘ill-defined 799.8~;j

‘Lntestine 569.9.,
~idney 593.9-,-.:,--:-
‘-’’hypertensive” 403.9-~,-’-‘#+ ,.
‘liver 573.9$$<%:

E

‘-chronic s71.9 o
w;- ‘--due to alcohol 571.3-,,“,
L%%~,
,.&

Disease, diseased---continued
-lung 518.8
-lymph (gland) (system) 289.9
menopausal (See also i!eno~ause)

627.2
menstrual (See also Menstrual

conditions) 626.9
-“mental” (See also Psychosis,

Vol. 2) 298.9
muscle 359.9
--eye (ball) 378.9
--limbs or back MC: See Trouble,

by site
-nails 703.9
-optic nerve 377.4
-prostate 602.9
--specified type NEC 602.8
-pulmonary 518.8
-renal, onset unknown 593.9
--onset known: See Nephritis
-respiratory NEC 519.9
-retina NEC 362.9
-scalp NEC 709.9
-skin NEC 709.9
--allergic (See also Allergy,
“. skin) 692.9
-stomach XEC 537.9
--due to nemes 306.4
--sour 536.8
-sweat glands NEC 705.9
-tendon NEC 727.9
-thyroid (gland) NEC 246.9
--with
---menopaV.se:‘code both
---menstrual disorder: code both
--overactive (See also Vol. 2,

Hyperthyroidism) 242.9
--underactive (See also Vol. 2,

Hypothyroidism) 244.9
---congenital 243
-tonsil(s) (and adenoids)

(chronic) 474.9

--(-3 mos) 463
-urinary tract 599.9
-uterus 621.9
-vein 459.9
%70Elb 621.9

Disfigurement (facial) (chin)
(ears) (lips) (mouth) (nose)
(io~ehead) X90
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Disintergative joint: See
Degenerative joint

Disjointed : See Dislocation

Dislocation (articular)

-congenital
--hip X75.9
--other sites: code to X70.9-X79.9,

by site
-current (-3 rnos) due to injury, site

not specified 839; specified site,
See Dislocation, Vol. 2

--ankle 837
--disc (See also Disc conditions) 839
--elbow 832
--finger(s) 834
--hand 839
--hip 835
--jaw 830
--knee 836
--shoulder 831
--wrist 833
-current (-3 mos) NM due to injury

718.2
-habitual, old, recurrent (3 mos+) “’
--jaw”X92
--limbs, back, trunk: code to Orth.

Imp., by site

--nose X90

Disorder: See aISO Disease

-allergic (See also Allergy) 995.3
-back: See Disesse, back
-digestive 536.9

--due to nerves 206.4
-emotional (See also Disorder,

mental) 300.9
-limb (-3 mos) NEC 729.9
--(3 mog+): code to Orth. Imp.

-mental (nonpsychotic) NEC 300.9
--due to or associated with:
--menopause : code 627.2 only
---senility: code 290.9 only
---stroke: code 316.8 and the stroke
---other physical ca~uses: See Vol. 1,

page 212, category 316 and
Appendix 111

-nervous 799.2
-uEerus : See Vol. 1, page 34S

Displaced uterus 621.6

Disturbance: See also Disease

-coordination
--(-3 ❑os) 781.3

--(3 mos+): code as for
Paralysis, partial

-emotional 307.9
-equilibrium (sense of

balance) 780.4
-feeding: See Feeding

Disturbance

-gait SEC
--(-3 IDOS) 781.2
--(3 mos+): code as for

Paralysis, partial
-hearing: See Rearing, impaired

=emory (See also Forgetfulness)
780.9

mental (See also Disorder, mental)
300.9

--due to or associated with
diseases classified elsewhere:
See Vol. 1, page 212, category
316 and App. III, and code the

disease also
-nervous 799.2
-sensation (cold, heat, localization
--numbness, burning, touch
--.(-3 mos) 782.0

---(3 Iilos+)X12
--smell, taste
---(-3 mos) 781.1

---(3 mos+) X12
~sleep 780.5
--due to nerves 307.4

Diverticulitis (See also ~ol. 2)
562.1

-bladder 596.3
-colon 562.1
-duodenm 562.0
-gastric 537 .1
-intestine (lar&e) 562.1
--small 562.0

Dizzinegs (due to nerves) 780.L

-ciueto ear cond<ticns: code to
ear condition s~ecified

--other specified conditions:
code to specified condicion
only



Double (See also Vcl. Z)
-jointed: code- to Orch. Imp. , by site
-vision

‘-(-3 mos) 368.2
--(3 mos+) 368.2 and X-code

Drinking (alcohol) (See also Vol. 2)

305.0

Drip, postnasal: See Sinusitis

Drooping eyelid (congenital) 374.3

Drop (paralytic)
-finger(s), one hand X45
-foot, one X49
-toe(s), one foot X49
-wrist, one X43

Dropsy (See also Vol. 2) 782.3
-abdomen 789.5
-kidney or renal (See also

Nephrosis, Vol. 2) 581.9
-lung (3 mos+) 514

‘-(-3 mos) 518.4

Drug

-addiction (See also Dependence,
vol. 2) 304.9

-adverse effect 995.2

-“overdose” 977.9

Drunkenness N(IS 305.o

Dry skin (with itching) 698.9

‘~ith other skin conditions in 680-
709: omit 698.9

-due to
‘-nerves 306.3
---and allergY: omit nerves

Dust on lung (See also ?neumoconiosis,
vol. 2) 504

Dysentery (See also Vol. 2) 009.o

-wi c“n
--diarrhea 009.2
-viral 008.8

Earache 388.7

-(-3 E’los)
--with
---cold, acute 388.7

Ear wax 380.4

Eczema (acute) (allergic) (chronic)

(occupational) (with itching) (See
also Denaatitis) 692.9
-with
--asthma or other respiratory

allergies : code the respiratory
allergy and eczema also -.

--other allergies: See Allergy,
respiratory, skin and other

-contact 692.9
-due to
--nerves, NEC 306.3
---and allergy: ig~ore nerves
--specified contactant: See

‘.Dermatitis

Edema, edematous (See also Vol. 2)

782.3
-allergic : See Allergy
-extremities (with pain)

--(-3 mos) 782.3
--(3 mos+): code to Orch. Imp.,

by site
-joint (with pain)

--(-3 mos) 719.0
‘-(3 mos+): code to Orch. Iap.,

by site
-lung

‘-(-3 RIOS) 518.4
--(3 mos+) ji~
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Effect, adverse NEC (See also Vol. 2)
-chemicals 989.9
-cold (temperature) -(weather) NEC

(-3 mos) 991.9
-drugs 995.2
--’’overdose” or “poisoning” 977.9
-gases, fumes, vapors 989.9
-radiation (diagnostic) (therapeutic)

(X-ray) NEC 990
-radioactive substance NEC 990
-radium NEC 990
-X-rays NEC 990

Emotional
-disorder NEC (See also Disorder,

mental) 300.9
-instability (excessive) 301.3
-problem 300.9
-upset (transient) 309.2

Emphysema (atrophic) (chronic) (lung)
(pulmonary) (senile) (See also
Vol. 2) 492
-with
--bronchitis : code 492 and the

bronchitis by onset

Endocarditis (chronic) (sclerotic)

(senile) (valvular) (valvular heart
disease) (leaking heart) 424.9
-with
--rheumatic fever 397.9
-“art’eriosclerotic” 424.9
-other specified types: Se= Vol. 2

Enlargement, enlarged: See also
Hypertrophy, Vol. 2

-adenoids (and tonsils) 474.1
-glands (lymph) 785-.6
-heart, cardiac (See also

Hypertrophy, cardiac, Vol. 2)
429.3

-liver 789.1
--’’acute”573.8
-lymph gland or node 785.6
-prostate 600
-spieen 789.2
-thyroid (gland) (See also Goiter)

240.9
-tonsils (and adenoids) 474.1

Enteritis (assume non-infectious) NOS
(See also Vol. 2) 558

-due to nerves: ignore nerves
-viral 008.8

Enterostomy X94
with
--present difficulties or

malfunction X94 and 569.6

Enuresis (child) (adult) 788.3
-due to nerves (psychogenic) 307.6

Epilepsy FTEC (See also Vol. 2) 345.9
any type:
-due to injury (-3 mos):
--specified: code to Injury,

specified type
--unspecified 854
-grand mal 345.1
-Jacksonian (focal) 345.5
aixed types 345.9
-petit mal 345.0
-traumatic (3 mos+): code to

Epilepsy only, by type, in
345.0-345.9

Excess
-drinking (alcohol) NEC 305.0
-eating 783.6
menstruation .626.2
--due to menopause 627.0
-potassium 276.7

-red corpuscles 289.6
%hite corpuscles 288.8

Excitation, excitement
nature or state NEC 309.2

-“reactive” 298.1

Exhaustion (physical NEC) 780.7
-mental NEC 300.5
-nervous NEC 300.5
-old age, 65+ 797

Eyestrain 368.1
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-F -

Factor, psychic associated with
diseases classified elsewhere 316. -

Failure, failed (See also Vol. 2)
-heart (any onset) NEC 428.9
--’’arteriosclerotic” 440.9
--congestive 428.0
--’’hypertensive” 402.9
-kidney or renal 586
-With
---hypertension (See also

Hypertension, kidney) 403.9
---hypertensive heart disease

(conditions in 402) 404.9
--acute 584.9
--chronic 585
---hypertensive (See also

Hypertension, kidney)
--hypertensive ( See also

Hypertension, kidney)
-respiration, respiratory
-seniIe (general) ?97
-transplant 996.8
--organ 996.8
--skin 996.5
-urinary 586

403.9

403.9
799.1

Fainting (fit) (spells) 780.2 ~

Fallen
-arches (with pain) X77
-bladder (acquired)
--congenital (female) (male) 753.8
--female 618.0
--le 596.8
-ovary 620.4
-specified sites: See Vol. 2,

Prolapse
-stomach 537.8
-uterus 618.1
-w=b 618.1

False
-labor (pains) (before delivery)
644.0

Farsighted 367.0

Fast heart beat: See Tachycardia

Fat, fatty

-cyst : See Cyst, skin (sebaceous)

-excessive (general) (See also
Overweight) 278.0

-heart 429.1
-tumor 214

Fatigue 780.7
-due to nerves (psychogenic) 300.5
-during pregnancy 646.8
-persons 65+ 797
-senile 797

Fear
-reaction 300.2

Feebleminded X19

Feeding
-dietary deficiency 269.9
-disturbance NEC 783.3
--due to nerves (psychogenic) 307.5
--newborn (less than 2 mos of

age) 779.3
-faulty 783.3
-improper 783.3
-loss of appetite NEC 783.0
--due to nerves (psychogenic) 3~7=5
-overfeeding 783.6
-problem NEC 783.3
--due to nenes (psychogenic) 307.5
--newborn (less than 2 mos of age)

779.3
-refusal to eat 307.1

Fever (See also Vol. 2) 780.6
-with chills 780.6
-blister 054.9
-%ith cold 054.9
-rheumatic (acute) (chronic) 390
--with
---cardiac hypertrophy 398.9
---endocarditis 397.9
---heart disease ~EC (conditions

classified in 429.3, 429.8 or
429.9) 398.9

---heart failure (congestive)

(conditions in 428.0, 428.9)
398.9
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Fever ---continued

-rheumatic---continued
--vfth---continued
---left ventricular failure

(conditions in 428.1 ) 398.9
---myocarditis (conditions in 429.0)

398.0
--stated to be “old”, “cured”,

‘%istory” ,“inactive” 399
-tick-bite 066.1

Fibroid (tumor) (cyst) (See also Vol. 2]
wterus 218

Fibrosis

-bladder 596.8
-cystic (of pancreas) 277.0
-vagina 623.8

Fit 780.3

-epileptic (See also Epilepsy) 345.9
-fainting 780.2

Flail
-joint (any onset): See Orth. Imp.,

by site

Flatfoot X77

Floater
-eye 379.2

“Flu” {See also Influenza)

-“gastric” NZC 008.8

Fluid (See also Vol. 2)

-abdanen 789.5
-chest NEC 511.9
-ear 388.9
-extremities: See Edema

-heart NEC 428,0
-joint
--(-3 mos) 719.0
‘-(3 moti): See Orth. Imp., by site
‘loss 276.5

F

[
Fluid ---continued
-lung (See Edema, lung) 514

k

--(-3 mos) 518.4
;.
y

--(3 ins+) 514
,.
{

-retention 276.6 4

I

$

:
Flutter I

-heart 427.4
--due to nenes (psychogenic) 306.2

Food
-poisoning (See also Vol. 2) 005.9
-=oxious or naturally toxic 988.9
---berries 988.2
---fish 988.0
--mshrocun 988.1
---plants NEC 988.2

Foreign body (See also Vol. 2)
-current entering through orifice
--bronchus (main) 934
--ear (external) 931
--eye (external) NEC 930
-mouth 935

,,--nose (paasage) 932
--throat 933
--tonsil 933
-in open ~d: See Wound, open
-old or resid-1
--h
---bone 733.9
---orifice, no 8pecified residual

908.5
---soft tiS8U@ 729.6
-operation-wound 998.4
-swallowed NEC 938

Forgetfulness 780.9
-due to
--arteriosclerosis &40.9
--old age, (65+) 797
--stroke (3 mos+) 437.9

Fracture (See also”Vol. 2) 829
-cument, (-3 mos)
--ankle NEC 824
--arm NEC 818
---lower (forearm) 813
---upper 812
--arms, both 819
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Fracture --continued

-current (-3 yes)--continued
--back NEC 805
--clavicle or collar bone 810

--ear dr- (due to injurY) 572
---not due to injury 3S4.2
---old (3 mos+) any cause 384.2
--elbow 812
--face bones 802
--finger(s) 816
--feet, bOth E28
--foot, except toe(s) alcne 825
--hand (one) 815
--heel 825
--hip NEC 820
--jaw (mandible) (maxilla) 802
--knee (cap) 822
--leg NEC 827
---lover 823
---upper “821
--legs, both 828
--multiple sites: See Vol. 2
--neck 805
--nose 802
--pelvis (with cr without visceral

iajury) ECS
-+ib(s), 807
--shoulder 612

--skull liEC 803
--spine or vertebrae NZC S05
--toe(s) (ens foot) 825
--wrist 814

Frostbite
-current (-3 mos) 991.3
--face 991.0
--foot ?91.2
--hand S91.1
--specifi ed sitz 3TC 991.3
-(3 mos+) no present effects

specified 909.4
‘-present effects sFecified: code

present effect only

Fungus (See also Mycosis)
-inf=c~i~n ~EC 1~7,9

--ear (outer) 111.8
--finger nails 110.1
--foot 110.4
--hand 11O.2
--scalp 110.0
--skin NEC 111.9
---foot 110.4
‘--hand 110.2

‘.

Fungus ---continued
-infection ---continued
--toenails 110.1
--vagina 112.1 +

-G-

Gal151adder
-disease or trouble NOS 575.9
-With gallstones 574.2
-infection: See Infection, gall-

bladder

Gallstones 574.2

Gangrene, gangrenous (infected~
(skin) (ulcer) (ulcerative) (See
also Vol. 2) 785.4
-“arteriosclerotic” (general)

(senile) 440.2 +
-bldc?er 595.8
-“diabetic” 250.6 ~
-extremity (lo-wer) (upper) ~85.~

-gallbladder (See also Chole-
cystitis, acute) 575.0

-intesZine 557.0
-lung 513.0
mesentery 557.0
-stomach 537.8

Gas 7S7.3
-.srocndhearz 787.3
-on stomach 787.3
-pains 787.3
-poisoning NEC 989.9

Gastralgia 536.8
-due to nerves (Fsychc~esic) 307.8 .

Gastritis (See also Vol. 2) 535.5
-acute 535.0
-alcoholic 535.3
-allergic 535.4
-chronic 535.1
-due to
--ciiectieficiency 25?.? ?

--nzrves 305.4
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Gastroenteritis (acute) (chronic)
(non-infectious) 558

-allergic 558
-dietetic 558
-due to nerves: ignore nerves
-influenzal L87.8
-viral NEC 008.8

Giddiness 780.4
-due to nerves (psychogenic) 305.9

Gigantism 253.0

Glaucoma (acquired NEC) (congenital)
(See also Vol. 2)

-any onset 365.1

Goiter (see also vol. ~) 240.9

Gout, gouty (See also Vol. 2) 274.9

Gravel (urinary) (See also Calculus)
592.9

Grip~e : See Influneza

Growth (neoplastic) (new) (See also
Neopliism, unspecified nature, Vol.
239.9

-benign: See Neoplasm, benign
-fibroid (uterus) NEC 218
=alignant: See Neoplasm, malignant
-precancerous, skin ???C7G9.9

2)

-H-

Hail~ (valgus or varus) X76

‘HamznertoeX76

Hangover (alcohol) 305.0

phard of hea=i~g: See Hearing, impaired

Zzrdening
-of arteries: See Arteriosclerosis

.

Ea=elip (Congenital) X~i.9

Hay fever (allergic) 477.9
-.’ith
--asthma 493.0
--other allergy: code L77.9 and the

other allergy
--other respiratory allergies

(lower) 493.0
---upper only 477.9

----due to
-----pollen (grass) (ragweed) 477.0
-----substance other than pollen

(dust) (feathers) 477.8
-----multiple substance in

477.0-477.9: code 477.7

----and lower L93.O
--skin allergy: code 477.9 and the

skin allergy: See also Allergy,

s’kin
-due co
--pollen (grass) (ragweed) 477.0
--substance other than pollen

(dust) (feathers) 477.8
--ultiple substance in

477.0-477.8: code 477.7

Headache 784.0
-allergic 346.2
~eyestrain 368.1
migraine 345.9
-nervous, oz due to nerves 784.0

‘SiCk 346.1
-sinus (See also Sinusitis) 473.9
-tension 784.0

Hearing, inpaired
-(-3 riles)“
--cause give”n:.code cause only
--cause unknown: code 388.9
-(3 mos+)
--both ears X06
--one ear only X07
--unknown w’nether one or both

ears XG9
-indicating I’deafness”: See

Deafness

Heart attzck ~14.8

Heartburn 787.1
-due Co nzrves (psychogenic) 305.4
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Heat (effects), current (See also
Vol. 2) 992.9
-allergy (skin) 692.8
-cramps 992.2
-excessive NEC 992.9
-prickly 705.1

-prostration NEC 992.5
-stroke 992.0
-sunburn 692.7

Hernatoma: See Vol. 2

Hemiparesis, 3 mos+ X51

Hemiplegia, hemiplegic, 3 mos+ X41

Hemophilia 286.0

Hemorrhage NEC (See also Vol. 2)
459.0
-artery 459.0
--brain or cerebral: See Vol. 2
--coronary 414.9 -.

--neck: code as for Hemorrhage,
brain, Vol. 2

-eye 379.8
-female genital organs or tract

NEC 626.8
--specific organs: See Vol. 2
-heart 429.8
-nose 784.7
-retina 362.8
-stomach 578.9

.

Hemorrhoids (piles) (See also Vol. 2)
455.6

-bleeding 455.8

Hepatitis, NEC, any onset (See also

vol. 2) 573.3
-“acute” 570
--’’infective” 070.1 +
-alcoholic 571.1
-“=hr~nic’! 571.4

-epidemic 070.1 -1-
-post-immunization 070.3 +
-post-transfusion 070.3 *
-virus 070.9 ~

25
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Hernia, hernial (acquired) (traumatic-

old)

-site unspecified 553.9
--with obstruction 552.9
---gangrenous 551.9
-due to current injury, heavy
lifting or strain (any site) 848

-groin or inguinal 550.9
--ich obstruction 550.1
--gangrenous (with obstruction)

550.0
-hiatal (esophageal) 553.3
--with obstruction 552.3
--congenital 750.6
--gangrenous (with obstruction)

551.3
-navel (umbilicus) 553.1
-other sites: See Vol. 2

Herpes, herpetic {See aLso Vol. 2)
054.9

-eye (zoste=) 053”.2~
--simplex 054.4 t
-eyelid (zoster) 053.2 ~
--simplex 054.4 *
-lip 05L.9
-zoster 053.9

Hiccough 786.8
-due to nerves (psychogenic)”

306.1

High

;blood pressure (See also
Hypertension) 401.9

--specified as malignant 401.C
--specified as ben2gn 401.1
-blood sugar 790.2
-cholesterol 272.0

.

Hives (bold) {with itching or
swelling) (See also Urticaria)

708.9
-chronic 708.8
-due to
-allergy or allergic 708.o
--cold or heat 708.2
--food 708.0
--nerves NEC 306.3 and =liergy:

ignore nemes

--plants 708.8
-giant 9?5.1
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Hoarseness
-(-3 mos) 784.4
-(3 mos+) Xll

Hodgkins disease NOS 201.9

Hole in heart 746.9

Hormone deficiency 259.9

Humpback, hunchback
-congenital X70.9

Hydrocephalus X93
-congenital X93.9

(acquired) X70

Hyperacidity (gastric) 536,8

-due to nerves (psychogenic) 306.4

Hyperactive, hyperactivity

-child 314.0

Hyperglycemia 790.6

Hypertension, hypertensive (arterial)
(disease) (essential) (See alsp
vol. 2) 401.9

NOTE : The following 4th digit sub-
divisions are for use with categories
401-405:

.0 specified as malignant

.1 specified as benign

.9 not specified as malignant

or benign

-with
--heart involvement (conditions in

428, 429.0-429.3, 429.8, 429.9
DUE TO hypertension) (See also

Hypertension, heart) 402.-
--renal sclerosis or failure

(conditions in 585, 586, 587)
(See also Hypertension, kidney)

403.-

-cardiorenal (disease) 404.-

l?ypertension, hypertensive--continued
-cardiovascular
--disease (arteriosclerotic) 402.-
--renal (disease) (sclerosis) 404.-
-complicating pregnancy, childbirth,
or the puerperium 642.9

-heart (disease) (conditions in 428,

429.0-429.3, 429.8, 429.9 DUE TO——
hypertension) 402.-

--i th
---hypertensive kidney disease

(conditions in 403) 40f+.-

---renal disease 404.-
-kidney 403.-
-vith
--_-heart involvement (conditions

in 428, 429.0-429.3, 429.8,
429.9 DUE TO hypertension) 404.-

---hypertensive heart disease
(conditions in 402. -) 404. -

-renal (See also Hypertension,
kidney) 403.-

Hypertrophy, hypertrophic (See also
Vol, 2)
-adenoids (and tonsils) (infected)

474.1
“-arthritis (chronic) 7L5.9
--spine 721.9
-breast 611.1
-cardiac (chronic) 429.3
-with
---rheumatic fever 398.9
--hypertensive (See also

Hypertension, heart) 402.9

-colon 569.:8 -
--congenital 751.3
-kidnsy 593.1
--congenital 753.3
-liver 789.1
--’’acute” 573.8
--congenital 751.6
-lymph gland 785.6

-ovary 620.8
-prostate 600
--congenital 752.8
-thyroid (gland) (See aiso

Goiter) 240.9
-tonsils (and adenoids) 474.1
-uterus 621.2
-vagina 623.8

-—

.



Hypoglycemia NOS- 251.2

I-Iypotension(See also Vol. 2) 458.9

-I-

I~?aired
-hearing: See Hearing, impaired
-vision: See F’-anual,Visual

Impairments

Impediment
-speech: See Speech defect

Impetigo (See also Vol. 2) 684

Improper food or diet NEC 269.9

-.
Incompetency, mental NEC 298.9

[
Incontinence (urine) 788.3
-feces 787.6

!
--due to nerves 307.j
-urine 788.3
--due to nerves 307.6

Incoordination, muscular
-(-3 mos) 781.3
-(3 mos+): code to paralysis,

partial, by site

Indigestion (bilious) (functional)

536.8
-acid 536.8
-nervous or.due.to nerves 306.4

Infarction, myocardial (any onset)
414.8

.

Infec~ion, infected 136.9
-bladder (See also Cystitis) 595.9
--(-3 mos) 595.0

--(3 mos+) 595.2
-chest (acute) (chronic) 519.8
-ear (acuce) (chronic) (middle) (See

also Otitis Media, Vol. 2) 382.9
--fungus (outer), any onset 111.8
--inner, any onset 386.3
--outer, any onset 380.1
-eye NEC 360.0
-eyelid NEC 373.9
-finger (skin) 686.9
--nail (with lymphangitis) 681.0
-foot (skin) 686.9
--fungus 110.4
-fungus {See Fungus) NEC 117.9
--vagina 112.1 +
-gallbladder (acute) 575.0
-with
---stones tn
----bile duct 574.3
----gallbladder 574.0
--chronic 575.1
--with

“, ----stones in
-----bile duct 574.4
-----gallbladder 574.1
-gland (lymph) (-3 mos) (in groin)

(under arm) (neck) NEC 683
--(3 mos+) 289.1

-~esenteric, any onset 289.2
--onset, un’known 289.3
-gum (S,ee~lso Gingivitis, Vol. 2)
--(-3 ITIOS) 523.0
--(3 ~+) 523.1

-intestine (with diarrhea) 009.0
--ififluenzal 487.8
--viral 008.8
-kidney 590.9
--and bladder 590.1
--with kidney stone: code 592.0

only
-leg (skin) NEC 686.9
-liver: See Hepatitis

-lung 518.8
--fungus NiC 117.9
-nail (chronic) (foot) (toe) (With

lynphangitis) 681.9
--finger 661.0
--ingrowing 703.0
-nerves : See Neuritis
-prostate (See also Prostatitis,

Vol. 2) (acute) (chronic) 601.1
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Infection, infected---continued

-respiratory NEC 519.8
--upper (acute) (infectious) (viral)

XEC 465.9
---multiple sites 465.8
---(3 mcjs+) 472.2

-skin NEC 686.9
-stomach 535.5
--viral 008.8
-throat (any onset) 478.2
--viral 462
-toe (skin) 686.9
--nail 681.9
---ingrowing 703.0
-tonsil (and adenoid) (chronic) 474.0
--(-3 mos) acute 463
-tooth , teeth 522.4
~rinary (tract) (See also Vol. 2) 599.0
-uterus 615.9

--(-3 mos) 615.0
--(3 mos+) 615.1
-virus NEC, NOS 079.9
-yeast ‘(See also Candidiasis, Vol. 2)

112.9
--vagina 112.1 +

Inflammation, i~flaumecl
-liver (See also Hepatitis) 573.3
--chronic 571.4
-lymph gland (onset unknown) (See also

Lymphadenitis, Vol. 2)”289.3

--(-3 mos) 683
=-{3 mos+) 289.1

Influenza (Asian) (viral) 487.1

-with
--bronchitis: See Bronchitis
--cold (and diarrhea) 487.1
--diarrhea 487.8
---and respiratory symptoms (upper)

487.1
--digestive synptoms only 487.8
--intestinal symptans only 487.8
--nervous synptoms but no digestive or

respiratory symptoms 487.8
--pneumonia (any form) 487.0
--sore throat (and digestive symptoms)

487.1

Ingrowingj ingrown

-hair 704.8

-nail (finger) (toe) (with infection)
703.0

‘URIES, I}lPAI.N!EXTS

Injury (current) 959
-abdomen, abdominal (viscera) 86S
-7nuscle or wall 959
-ankle 959
-arm (and shoulder) 959
-back NEC 959
-blood vessel MC 904
-brain NEC 854
-breast 959
-buttock 959
-cheek 959
-chest: See also Injury, internal,

chest
--all 959
-ear 959
-elbow (and forearm) (and wrist)

959
-extremity (upper) (lower) 959
-eye (lid) (muscle) (globe) 921
--superficial 918
-eyebrow 959
-face (and neck) 959
-feet 959
-finger(s) (nail) 959
-foot (and knee) (and leg) (and

ankle) 959
-forehead 959
-groin 959
-hand(s) (and fingers) 959
-head NEC 854
-heart 861
-heel 959
-internal 869
--chest 862
--gastrointestinal tract HEC 863
--heart (with open wound into

thorax) 861
--kidney 866
--liver 864
--lung (with open wound into

thorax) 861
--pe~-qis867

---~ith fracture, pelvis: See
Fracture, pelvis

--stomach 863
-intervertebral disc

--(-3 mos) 839
--(3 mos-): code 722.0-722.9, by

site
-joint NEC 959

‘-(3 mos +) with no residual
specified 908.9

-kidney 866
-knee 959

-larynx 959
-leg 959

-liver 864
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Injury ---continued
-lung 861
-mouth ?59
-nail (finger) (toe) 959
-neck NEC (and face) 959
-nerve (with open wound) (current)

(See Vol. 2) 957
--acoustic 951
--arm 955
--finger 955
--following bone injury: code bone

injury only
--foot, feet 956
--forearm 955
--leg 956
--optic 950
--sciatic 956
---thigh 956
--spinal 953
-nose 959
-scalp NEC 959
--superficial 910
-skull 803
-spinal cord (See also Vol. 2) 952
-spine NEC 959
-superficial (with infection) (See

also Vol. 2) 919
--ankle (and hip) (and thigh) (and

leg) (and knee) 916
--arm 913
---upper (and shoulder) 912
--back 911
--chest wall (and other parts of

trunk) 911
--chin (and other part(s) of face,

neck or scalp, except eye) 910
--eye, eyelid 918
--face (and neck or scalp) (any

parts except eye) 910
--finger(s) (nail) 915
--foot, feet (and toes) 917
‘-hand(s) (except fingers alone) 914
--head 910
--hip 916
‘-”knee 916
--leg, except foot 916
‘_multiple sites (not classifiable

to same 3-digit category) 919-
‘-scalp 910
‘-shoulder (and upper arm) 912
‘-toe(s) (nail) 917
‘-tooth, teeth 521.2
‘-trunk, any part 911

Injury ---continued
-temple 959
-thigh (and hip) 959
-toe (nail) 959
‘tooth, teeth 873
-whiplash (See ‘w%iplash) 847

Insomnia 780.5
-due to nerves 307.4

Instability

-emotional (excessive) 301.3
-joint
‘-(-3 mos) 718.8
---lumbosacral 724.6
---sacroiliac 724.6

--(3 mos+) (post traumatic): code
to Orth. Imp., by site

-nervous 301.8
-personality (emotional) 301.5

Ir=itabili~y
J -bowel or colon 564.1

--due to nerves 306.4

Irritation

-nervous NEC 799.2
-skin NEC 686.9
--allergic: See Allergy, skin

Itching (with dry skin) 698.9
-with
--other skin conditions in 680-

709: omit 698.9

-any site due to:
--allergy: See Allergy, skin
--nerves 306.3
---and allergy: ignore nerves
-anus (recttm) 69S.0

-ear(s) 698.9
-eyes (allergic) 372.0
--with hay fever 477.9
-genital organs 698.1
-other sites: See Vol. 2
-Jasherwcman’s 652.4
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-J-

“Jarred,” “jarring” -
-external site: See Injury, Vol. 2
-internal site: See Concussion, Vol. 2

Jaundice (yellow) (See also Vol. 2) 782.4

newborn NEC 774.6
-post tinization 070.3 ~
-post transfusion 070.3 +

Jerks, jerking 333.2

Jitters 799.2

Joint mice

-(-3 mos) 718.1
--knee 7i7.6
‘(3 mos+): code to Orth. Imp., by site

Jungle rot NEC: See Fungus infection,
skin

-K-

Keloid (scar) 701.4

Kernel (armpit or groin) 785.6

Knock-knee (genu valgum) X76

Knots (cause and type unknown) (unknown
if internal or externai) (site
unspecified) 782.2
‘any, (-3 mos), due to injury: code to

Injury, by site and type
--site or type unspecified 959
-any described as “benign” or

“malignant”: code as for Neoplasm
-breast 611.7
‘-(-3 I’iIOS) due to injury: code to

Injury, breast

--described as “benig~” or “malignant”:

code as for Neoplasm

Knots ---continued
-other sites, external or not known

if internal or external 782.2
-other sites, known to be internal

(See also Mass) “
--abdomen 789.3
--chest 786.6
--head 784.2
--neck 784.2

Kyphosis (See

spine) X70
also Curvature of

-L-

Labor
-false 644.0
-premature 644.1

Laceration: See also Wound, open
-accidental, complicating surgery

998.2
‘~rain (See also Vol. 2) 851’
-internal organ: See Injury,

internal, by site
-meniscus (knee) (current) 836
--site other than knee: code as

Sprain
---old: See Orth. Imp., by site
-muscle< See Sprain
-nerve: See*.Injury, nerve, by site
-sites , comp~icating delivery:

See Vol. 2

Lack of: See also Loss, lost
-appetite 783.0
--due to nerves 307.5
-coordination: See Incoordination

-memory: See Forgetfulness,
-red corpuscles 289.6
white corpuscles 288.8

Lame , lameness
-back or iinbs NEC: code as for

Trouble of those sites
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Laryngitis (acute) (viral) 464.0

with
--tracheitis 464.2
---acute 464.2
---chronic 476.1

‘(-3 mos) 464.0
-with
---influenza 487.1
-chronic 476.0
-with tracheitis (chronic) 476.1
-streptococcal 034.0

Lazy
-eye (muscle) 378.9
-liver 573.9

Leaky, leaking
-heart (See also Endocarditis)

424.9

Leukemia (congenital) (acute)
(chronic) (See also Vol. 2)

208.1

Light hurts eye 368.1

Limitation, motion

‘(3 mos+) NEC X89
-specified limb or back: code

Orth. Imp., by site

Limps, limping NEC
-(-3 mos) 719.7
‘(3 mos+) X89

Lipoma 214

Lisping

-(-3 mos) 307.9
-(3 Ulos+) Xll

Locked, locking
-knee X86
-other joints of limbs or back

‘-(-3 mos): See Ilerangenent, by
site

‘-(3 mos+): See Orth. Imp., by site

Loss, lost
-appetite 783.0
--due to nerves 307.5
-balance 780.4
-control of muscle: See

Incoordination, muscular
-equilibrium (sense) 780.4
-extremity: See Absence, by site
-hearing: See Manual, Hearing

Imp.
=emory: See Forgetfulness

=ind (See also Psychosis) 298.9
-organ or part: See Absence,

by site
-sensation NEC
--(-3 mos) 782.0

--(3 mos+) X12
-sense of
--smell, taste
‘--(-3 mos) 781.1
---(3 mos+) X12
--touch
---(-3 mos) 782.0

---(3 mos+) X12
-teeth, tooth: See Absence, teeth
-vision: See Manual, Visual Imp.

-voice

--(-3 mos) 784.4
--(3 mos+) Xll
-weight: See Weight, loss

LOW

-blood (count) NX 289.9
--pressure 458.9
--sugar.251.2
-gammaglo’bulin 279.0
=etabolism 783.9
-potassium 276.8
-thyroid (acquired) 244.9
--congenital 243

Lumbago (acute) (chronic) 724.2
-due to displacement, intervertebral

disc 722.1

Lumps (cause and type unknown) (un-
known if internal or external) (site
unspecified) 782.2
-any described as “benign” or

“malignant”: code as for Neoplasr,

-any, (-3 mos),
to Injury, by

--site and type

ciueto injury: code
site and type
unspecified 959
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Lumps ---continued
-breast 611.7
-kidney 753.3
-other sites, known to be internal (See

also Mass)
--abdomen 789.3
--chest 786.6
--head 784.2
--neck 784.2
--specified organ NEC: See Disease of

specific organ or site

Lymphadenitis 289.3
-any site, except mesenteric
--(-3 mos) 683
‘-(3 mos+) 289.1
-breast, puerperalp postpartum 675.2
-esenteric, any onset 289.2

-M-

Malformed, malformation: See Deformity

Mallet
-finger X74
-toe X76

Malnutrition NEC 263.9
+ith extreme wasting NEC 261
-protein 260

Malocclusion X92

Nfngled NEC 959

Ylshed: See Crushed

Mass: See Vol. 2

Mastitis (acute) 611.O

-chronic (cystic) 610.1
-cystic 610.1
-puerperal or any part of
nursing period 675.2

Measles (with cold) (bad) (black)
(hard) (old-fashioned) (red)
(8-day) (See also Vol. 2)
055.9

-German, French, liberty, or
3-day (with cold) 056.9

Medicine poisoning (by overdose)
977.9

Memory, bad: See Forgetfulness

Meniere’s disease 386.0
with hearing impairment (3 mos+):

code 386.0 and the hearing imp.

Menopause, ❑enopausal symptoms NZC
(See also Vol. 2) 627.2

-with
--depression (agitated) (psychotic):

code 296.1 only
--migraine: code 346.9 and 627.2
--nerves, nervousness NEC: code

627.2 only
--psychosis NEC~ code 298.8 only
--th~oid conditions: code 627.2

and the thyroid condition
-arthritis 716.3
-surgical 627.4

Menstrual conditons NEC (See also
Vol. 2) 626.9

with
-=igraine: code both
--nerves: code 626.0-626.9, by type

only
--thyroid condition: code both
-excessive 626.2

--due to menopause 627.0
-irregular 626.4
-painful 625.3
-scanty 626.1
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Mental
-deficiency or retardation X19
-deterioration,-“disease,”

incompetence (See also
Psychosis) 298.9

-disorder, disturbance or upset
(See also Disorder, mental) 300.9

-exhaustion 300.5
-problem, trouble, or condition NEC

3C0.9

Micxocephaly (congenitslj X93.9

Migraine (headache) 346.9
~ich
--disturbance (temporary) of

vision: code 346.8 only
-asnopause: code 346.9 and 627.2
--sinus conditions: code 346.9 and

the sinus condition
-allergic 346.2
-due to
-~enstrual conditions 625.4
--nerves 346.9

Hind bad (See also Psychosis) 298.9

l?iscarriage: Se= ~b~rtion,

spontaneous, Vol. 2

Missing: See Absence, by site

Mongolian,(idiot), mongolism X19.9

Monoplegia
-(-3 mos) 781.4
-(3 mos+): code as for Paralysis,

by site and cause

Morning sickness (with ordinary .
disccanfort)643.0

-with neuritis arising in
pregnancy 646.4

MUpS 072.9
-encephalitis 072.2 ~
-orchi:is 072.0 ~

Murmur, heart (functional) (congenital)
785.2

-type specified: See Vol. 2
-type and cause unspecified 785.2

Myalgia (pain in muscle) (cause
unknoun )
-(-3 mos)
--back 724.5
---low or lumbar 724.2

--limbs 729.5
-multiple sites (back or neck, and

limbs) 729.9
--neck 723.1
--rib 786.5
--side 780.9
--site unspecified 729.1
-(3 mos+): code as for Orth. Imp.,

by site
--site unspecified X89

Myocarditis (See also Vol. 2) 429.0
-ith
--arteriosclerosis 429.0 and code

arteriosclerosis also
--rhe~atic fever 398.0

“~.ypertensive” 402.9

Myopia (congenital) 367.1

+ -

Narcolepsy (due to any past disease or
injury) 347

Nasopharyngitis

‘(-3 mos) 460
‘(3 =os+) 472.2
--ulcerative 472.2

Nausea (See also Vomiting) 787.0
-of pregnancy 643.0
‘nervous or due to nerves 306.4

Nearsighted 367.1
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?leaplasm: See Vol. 2
-secondary: See Secondary, VO1 . 2

Nephritis, onset unkncwn (See also Vol. 2)
583.9

with

--edana 581.9
‘(-3 UKM) 580.9
-(3 mos+) 582.9
--’’arteriosclerotic”403.9

Nemes, nemous, nervousness (bad)
(disorder) (disturbance) (tension)
(trouble) 799.2

-anxiety 300.0
-breakdown or collapse (See also
.Disorder, mental) 300.9
-cOl,on306.4
-constipation 306.4
-cough 786.2
-depression, depressive (reaction) 300.4
-diarrhea 306.4
-due to or caused by:

--arteriosclerosis {brain), stroke, or
others in 430-435, 437: code 316.8
and the cause

‘-8SthIIW: code 316.1 and the cause
--epilepsy: code 316.8 and the cause
--enopaus e: code 627.2 only
--enstrual disorders: See Menstmal

conditions
--other physical causes: code 316.-

and the disease specified
as cause

--senility (old age) 65+ 290.9
-exhaustion 300.5
-fatigue 300.5
-headache 784.0
-heart 306.2
-indigestion 306.4
-itching, rash, or skin trouble 306.3
‘-due to or with allergy: code to the

allergy only
-spasm: See Spasm
-stomach 306,4
-tic 307.2
-upset 799.2
-vomiting (frequent) 306.4
-weakness 300.5

Neuralgia, neuritis (See also Vol. 2)
729.2
-arm 356.9
-back 729.2
-brachial (ne~e) 723.4
-cheek 352.9
-face 350.9
-facial nerve 351.8
-foot 729.2
-hand 356.9
-heart: code as for Disease, heart
-hip 729.2
-knee 729.2
-leg 729.2
mltiple sites having different

code numbers: 356.9
-optic nerve 377.3
-sciatic (nerve] 724.3
-shoulder 729.2
-thigh 729.2

Night blindness 368.6 and XO1.8

No depth perception .367.8

Node, nodule
-cause and type unknown 782.2
-thyroid (gland) NW 241.0
-vocal cords 478.5

Nosebleed (epistaxis) 784.7
-“allergic”? See Allergy, nasal

Numbness (no feeling) (any site)
-(-3 mos) 782.0
-(3 mos+) HZ

4“

Obesity (See Overweight) 278.0

.
.“
:,

.



Observation (for)
-no condition found 7?9.5
-X-rays, thermography and ultra-

sound exa=s
--abdominal area 793.6
--biliary tract 793.3
--bladder 793.5

{ --breast 793.8
--head 793.0

~ --gallbladder 793.3

I --gastrointestinal tract 793.4

~
--genitou:inary organs 793.5
--heart 793.2

i
j --intrathoracic organs 793.2

--kidney 793.5

/ --lung 793.1
-=ediastimm 793.2
--msculoskeletal systm 793.7
--other specified sites 7?3.9
--skull 793.0
:ti~re:er793.5

Obstructicri,obstructed (See also
vol. 2)

-artery (See also Embolism, a:tery)
444.9

-bladdez neck (acquired) 596.0
--con~ezital 753.5
-“Dowel(See also Obsmuction,

intestine) 560.9
-bronchus 5i9.1
-colon 560.9
-corona:y (artery) (heart) 414.0
-esophagus 530.3
-fallopian tcbe 628.2
-gallbaldc?er575.2
--with stones 574.2
-intestine (See also Vol. 2) 560.9
-kidney 593.8
-lung 518.8
-nasal 478.1
-prostate 600
-rectum 569.4
-respiratory’519.8
--chronic 496
-stomach 537.8
--acute 536.1
-vein 459.2

Old age (senility)
-persons 65+ (with forgetfulness)

(wish weakness) 797
-causing or with
‘-enCal changes NZC, code 290.9

only
--nervousness, code 290.9 only
--psychosis, code 290.2 only

Open leg 707.1

Orthopedic Lnpatrment--non-paralyiic
NEC 3 mos+ (weakness) (trouble)
(pain) (stifZness) See also Manual,
Xon-paralytcc 0rt50~ed5c Impairment

-ankle(s) (and foot, feet) X86
-arm(s) (artypart(s)) (and
shoulder) X84

-back, spine or ‘.?ezzebrze
(sacroiliac) (en:ire back)
(lower NZC) X80

-collar bcne X89
-due to nerves: ignore ner*/es
-elbow(s) X84
-feet, foot X8EI
--and leg(s) X96
-finger(s) (and thumb(s)) X84
--and ha.id(s)X34
--and a=(s) X3L
-foot, any ?srt X26
-groin X39
-hand(s) (any pa=t(s)) X84
--and an(s) X9fL
-hip(s).X85’
--congenital dislocation X75.9
-ill-defined sites X89
-jaw X92
-knee(s) (and leg(s)) X86
-leg(s) (any par:(s)) X86
-neck region (oI vertebrae) X30
-?elvis X85
-rib(s) X89
-shoulder(s) (and am(s)) X~4
-side X89
-spine (See also back) X30
-thigh(s) Xa6
-thunib(s)(See also finger(s)) X84
-toe(s) (and foot any part) X86
--and Leg(s) X86
-trunk, NOS X89
-vertebrae (See also back) X80
wrist(s) (and hand(s)) X84
--and arm(s) X34
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I

Osteoarthritis (See also Vol. 2) 715.9
-spine 721.9

-....i.) 382,

Ocosclerosis 387.9
-causing impaired hearing or deafness:

code 387.9 and X-code

Overactive
-thyroid (See also Vol. 2) 242.9

“Ov~rdase” (dregs) 977.9

Overeating 783.6
-due to nerves 307.5

Overexertion 994.5

Overtrained 780.7

Gvertized 780.7

Over~eigh~ 278.0
-due :a
--glands NOS 259.9
---thyroid (low) 244.9

--overeating 278.0

-P-

?a~z, sire unspecified 780.9

NOTE : Fcr pain (3 mos+) referable to
back, joints, limbs, ribs and side of”

unknown cause or due to old injury, se
orthopedic Impairment, by site.

-abdomen 789.0
-aakle 719.4
--with swelling

I Pain---continued
-arch 729.5
-with swelling 729.8
--(3 mos+) X77
-arm 729.5
--with swelLing 729.8
-back 724.5
--due to nerves: ignore nerves
‘-~OW 724.2
--sacroiliac 724.6
-breast 611.7
-chest 786.5
--muscle
---(-3 mos) 729.1

---(3 mos+): See Orth. Imp.
-ear 388.7
-elbow 719.4
-with swelling 719.0
-eye 379.8
-face, facial 784.0
-finger 729.5
--with sweiling 729.8
-flank 789.0
-foot 729.5
-with swelling 729.8
-gas (intestinal) (stomach) 787.3
-groin 789.0
-hand 729.5
--with swelling 729.8
-head (See also Headache) 784.0
-heart 786.5
-hip 719.4
--with swelling 719.0
-intestines (any part) 789.0
-jaw 526.9.
--(3 Kuds:)X92
-joint(s) of limb(s) 719.4
--due to ne~es: ignore newes
-*it. swelling 719.0
-knee 719.4
--with swelIing 719.0
-leg 729.5
--with sweliing 729.8
~a~illa: See pain, jaw

=ultiple sites in 719-729 (with
stiffness) (with swelling) 729.9

-muscle(s) 729.1
--(3 mo.s+): code as for Orth.

Imp., by site
-neck 723.1
-rectum 569.&
-rib 786.5
-shoulde~ 719.4
--with swelling 719.O
-side 780.9
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Pain ---continued

-stomach 536.8
--due to nerves 307.8
-throat NOS 784.1
-tongue 529.6

Palpitation, heart 785.1

-due to nerves 306.2

palsy (See also Paralysis, complete
or partial) NOS X63

-Bell’s (3 mos+) X61
--(-3 Inos) 351.0
-bulbar (progressive) 335.2
-cerebral (any onset) (any type)

x5o
--congenital (since birth) X50.9
-infantile: See Palsy, cerebral
-shaking (Parkinson’s) (arterio-

sclerotic) 332.0

Paralysis
-agitans (any onset) (Parkinson’s)

(arteriosclerotic) 332.0
-infantile : See Poliomyelitis

-onset (-3 mos), with cause:
--known: code cause only
--unknown (complete or partial):
-“-g arm, leg, hand, finger,

foot or toe 781.4
---ocher sites (bladder, face,

larynx, etc.): See”Vol. 2
---spine or spinal NOS 344.1
---w or more specified extzemitie:

437.9
-complete or partial MC (3 mos+)

X64

-com~lete (3 mos-)
--ankle (one leg involved, and foot

same leg) X47
--ankles (both legs involved and

foot or feet) X46
--anus (sphincter) X62
--arm, one (with haad andlor

finger(s) of same arm) X43
--arm, both (with hand(s) and/or

finger(s)) XL2
--Bell’s X61
--bladder (sphincter) X62
--d<gesrive organs X63
‘-entire body X40
--face X61

Paralysis ---continued
-complete (3 mos+ )--continued
--feet, both (with toe(s) on one or

both feet) (without mention of
leg(s)) X48

--feet, both (with toe(s) on one or
both feet and mention of one
leg involved) X47 and code
other foot also

--feet, both (with toe(s) on one or
both feet and both leg(s)) X46

--finger(s) (one hand involved)

(without mention”of arm) x45
--finger(s) (one hand involved,

with mention of same arm) X43

--fingers (both hands involved)
(without mention of arms) X44

--fingers (both hands involved and
mention of one arm involved)
X43 and code other hand also

--fingers (both hands involved and
both arms) X42

--foot, one (yith toe(s) on same
foot only) (without mention of
leg) X49

--foot, one (-~ithtoe(s) on same
foot and same leg involved) X47

--hand, one (with finger(s) on same
hand) (without mention of arm)

X45

--hand, one (with finger(s) on same
hand) (with same arm involved)
x43

--”nands,both (with finges(s) on one
or both hand(s)) (without mention
of arm) x~~

--hands, “both (with finger(s) on one
or both hand(s) and ne~cion of one
arm invoived) X43 and code other
hand also

--hands, both (with finger(s) on one
or both hand(s) and both arm(s))

X42
--infantile (residual): code by site

in X40-X64, with Lch digit Of “4”

--larynx or voc21 cord Xf13
---with speech impaired X11
--leg, one (with feat and/cr toe(s)

same leg) X47
--legs, both (with foot or feet and/

or toe(s)) X46
--shoulder X60
--side (one side of body, includiag

limbs, same side) (keniplegia)
X4 ~
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‘aralysis---continued
-comulete (3 mos+ )---continued

--site not specified X64-
--spine, spinal (cord) X60

--throat or tongue X63
---ith speech impaired Xll
--toe(s) (one foot involved) (without

mention of leg) X49
--toe(s) (one foot involved, with

mention of same leg) X47
--toes (both feet involved) (without

mention of leg(s)) X48
--toes (both feet involved, and

mention of one leg) X47 and code
other foot also

--toes (both feet involved, and both
legs involved) X46

--trunk NEC X60
--vocal cord X63
--with speech impaired XII
-u2rti21 (3 mos+)

--ankle (one leg involved, and foot,
same leg) X57

--an”Kles (both legs involved and foot
or feet) X56

--anus (sphincter) X62
--arm, one (with hand and/or finger(s)

of same arm) X53
--arms, both (with hand(s) and/or

finger(s)) X52
---bladderX62
--digestive organs X63
--ezcire body X60
--face X61
--feet, both (with toe(s) on one or both

feet) (without mention of Leg(s))
X58

--feet, both (with toe(s) on one or bo:h
feet and mentioc of one leg
involved) X57 and code ocher foot
also

.
--zeet, both (with toe(s) on one or both

feet and both legs) X56
--finger(s) (one hand involved)

(without mention of am) X55
--finger(s) (one hand involved, with

mention of same arm) X53
--fingers (both hands involved)

(without mention of arms) X54
--fingers (bcth hands involved and

mention of one arm involved) X53
and ccc?eother hand also

‘-fingers (both hands involved and
both arms) X52

“-foot, one (with toe(s) on same foot)

(without mention of leg) X59

I Paralysis ---continued
-partial (3 mos+ )---continued

--foot, one (with toe(s) on same
foot and same leg involved) X57

--hand, one (with finger(s) on same
hand) (without mention of arm)
x55

--hand, one (with finger(s) on same
hand) (with same am involved)
x53

--hands, both (with finger(s) on one
or both hand(s)) (without mention
of arm(s)) X54

--hands, both (with finge=(s) an one
or both hand(s) and mention of
one arm involved) X53 and code
other hand also

--hands, both (with finge=(s) on
one or both hand(s) and both
arm(s)) X52

--hemiparesis X51
--larynx or vocal cord X63
--with speech impai=ent Xll
--leg, one (with foot and/or toe(s),

same leg) X57
--legs, both (with foot Or fee~

and/or toe(s)) X56
--paraparesis X56
--shoulder X60
--side (one side of body, including

limbs, same side) X51
--site not specified X64

--spine, spinal (cord) X60
--throat or tongue X63
--~ith speech impairment X11
--toe(s) (ome fOot invol-~ed)

(without mention of leg) X59
--toe(s) (one ice: involved, ~i~h

mention of same leg) X57
--toes (both feet involved)

(without mention of leg(s)) X58
--toes (both feet involved and

mention of one leg) X57 and
code the other foot also

--toes (bcth feet involved and
both lezs invo~ved) X5fJ

--tzunk hTC X60
--vocal cord X63
--with speec’n impairment Xll

Paraparesis X56

paraplegia, paraplegic (3 mos-) Mb
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Paresis : See Paralysis, partial, by

site

Parkinson’s disease (See Paralysis

agitans) 332,.0

penicillin, adverse effect (allergic)

(current) (old) 9S5.2
-applied to skin 692.3

Perforated or punctured

384.2
-traumatic

--(-3 mos) 872
‘-(3 ICOS+) 384.2
---with hearing 10SS:

eardrum

code to
Hearing Impairment only

Phlebitis NZC 451.9
-lower extremities 451 2

Pi~eon
-breast X79
-toe X76

Piles (hemorrhoids) 455.6

?inched nerve (old) (See also

Neuropathy, entrapment) 355.9
-arm 354.9
-back 353.9
-cranial (in head) NEC 352.9
-current injury: See Injury, nerve
-optic 377.3
-neck 353.2
-spine NOS 353.9

Pink eye 372.0

Plate (in)
-head or skull (3 mos+) X93 ‘
-or pin, in extremities with:
--fracture: code as for frzcture
--no disability or effects: Delete
--disability or effects XEC 996.7

Pleurisy NEC 511.0
-(-3 mtjs) 511.0

--with
---influenza 4!37.1
---pneumonia: code to Pneumonia,

by type

-(3 mos+) 511.0
--due to or caused by

\

---influenza 511.0
---pneumonia 511.0 I

Pneumoconiosis (See also Vol. 2) 505

-coal miner’s 500
-dust NEC 504
-fumes (from silo) 506.9

Pneumonia NEC (See also Vol. 2) 486 ~
-(-3 mos) \

--with I
---bronchitis

----(-3 mos) 485
I

----(3 mos+): code both i
---cold !

----(-3 mos): code to Pneumonia,

by type
----(3 mos+): code both
---influenza I

----(-3 mos) ~87.O
----(3 mos+) 487.0 i
---pleurisy
----(-3 mos): code to Pneumonia,

by type
----(3 mos+): code both

-“aLlergie” 518.3
-“asthmatic” 493.9

-bronchial 485
-chronic (3 mos+) 515
-“viral” “virus” 480.9
--with influenza 487.0 1

Poison ivy, oak, sumac, other plants
(allergic) (occupational) 692.6

Poisoning (by)

-carbon monoxide ?89.9
-chemicals 9S9.9
-drugs 977.9
-food NEC (bacteria) (infected) 005.9
--naturally toxic NEC 988.9

--noxious
--noxious
--noxious

mushrooms 988.1
plants XEC 988.2

shellfish 988.0
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Poisoning --continued

-insect 989.5

-lead 989.9
-ptomaine NEC 005.9 .
-snake 989.5
-substances’ in contact with skin,

causing dermatitis, rashes, etc. :
code as for Dermatitis

-sun (allergic) 692.7

Poliomyelitis (See also Vol. 2)

-old or inactive (3 mos+) 335.2
--causing

---impairment: code impairment only

Polyp (See also Vol. 2)

-cervix 622.7
-ear (middle) 385.3
-larynx (mucous) 478.4
-nasal, nose (mucous) 471.9
--cavity 471.0
--septum 471.9
--sinus 471.8
-ovary 620.8
-rectum 569.0
-uterus 621.0
-vocal cord (mucous) 478.4

Poor vision: See Manual, Visual
Impairments

Postnasal drip: See Sinusitis

Posture, poor (given as a condition)

(any onset) X79
-causing other conditions: code the

other condition only

Pregnancy (See also Vol. 2) ,
-before delivery
--with
---anemia, arising in pregnancy 648.2
---hemorrhage NEC 641.9

----threatened abortion 640.0
---hypertension, arising in

preg~ancy 642.9
---minor complaints (headache, fatigue,

backache, frequent urination, no
complications but with cut-down

days) 646.8

Pregnancy --continued
-before delivery--continued
--with

---neuritis, arising during
pregnancy 646.4

---varicose veins 671.0
---vomiting (mild) 643.9
----due to specified cause NEC 643.8
----pernicious, serious 643.0
--complications NEC 646.9
-complicated by
--conditions in 001-790.2: see categories

642, 646, 647, 648 and 674 -

-normal : DO not code

Prematurity NEC 765.1

Pressure on nerve: See Pinched nerve

Prickly heat 705.1

Prostration, nervous 300.5

Piuritus: See Itching

Psoriasis 696.1

-“arthropathic” or “arthritic”
696.0+

-mouth 528.6

Psychosis (see also Vol. 2) 298.9

-due to or associated with:
--alcoholism NEC 291.9
---delirium tremens 291.0

--drug addiction 292.9
--menopause NEC 298.8
--presenility 290.1
--senility NEC 290.2

Ptomaine poisoning NEC 005.9

“ Ptosis (eyelid) (congenital) 374.3

Puerperal conditions, within 2 months

after delivery (See also Vol. 2)

-hemorrhage following delivery, new
admission 666.2

--retained placenta (fragments) 666.2
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Puerperal conditions, within 2 months
after delivery--continued
-infection 670
--breast, any time during nursing

period 675.9
-minor complaints (headache,

backache, fatigue) 674.8
-retained placenta, without

hemorrhage 667.1

Pulled muscle: See Sprain

Pus (in) (See also Infection)
-urine 599.0

Pylorospasm 537.8
-due to nerves 306.4
-infantile or congenital 750.5

Pyorrhea 523.4

-Q-

Ouadriplegia (3 mos+) X40

-R-

Radiation effects or sickness
(-3 mos) NEC 990

Radiculitis (See also Vol. 2) 729.2

Rape (See also Nature and site of
injury) 959

Rapid
-growth (physical) 253.I3
-heart 785.0
--due to nerves 306.2

&Sh NW 782.1
-aliergic (See also Allergy) 692.?
-diaper 691.0

Rash--continued
-drug (internal use) 693.0
--applied to skin 692.3
-due to
--nerves 306.3
---and allergy: ignore nerves
--shots: See Allergy, other, due to

shots
--specified substance: See Dermatitis,

due to
-food 693.1
--ingested 693.1
--in contact with skin 692.5
-heat 705.1
-nettle 708.8
-serum (prophylactic)(therapeutic) 999.5

Reaction
-allergic (See also Allergy) NEC 995.3
--drug NEC 995.2
-anxiety 300.0
-drug NEC 995.2
--’’overdose”or “poisoning” 977.9
-lumbar puncture 349.0

Refusal of food NEC 307.1

Rejection
-food NEC 307.1
-transplant 996.8
--organ 996.8
--skin 996.5

●.

Retardation, mental X19

Retention, retained
-fluid 276.6
-urine 788.2
--due to nerves 306.5
-water (in tissues) (See also

Edema) 7S2.3

Retina, retinal disease MC 362.9
-detachment 361.9
-hemorrhage 362.8
-inflammation 363.2

Retinitis (See also Vol. 2) 363.2

I -pigment~ss 362.7
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Retrolental

-fibroplasia 362.2

Revenge
-140ntezumas 009.0

RH (factor)
-incompatibility
--affecting newborn 773.0

--noted during pregnancy 656.1

Rheumatic

-fever (acute) (chronic) (See also
vol. 2) 390

--with
---cardiac hypertrophy 398.9

---carditis 398.9
---endocarditis 397.9
---heart disease NEC (conditions

classified in 429.3, 429.8, 429.9)
398.9

---heart failure (congestive)
(conditions in 428.0, 428.9) 398.9

---left ventricular failure

(conditions in 428.1) 398.9
---myocarditis (conditions in 429.0)

398.0
--stated to be “cured”, “old”, or

“history”, “inactive” 399

Ftheumatism, rheumatic (acute) (chronic)
NEC 729.0

-back 724.9
-joirit (chronic) NEC 716.9
-muscular 729.0
-spine 724.9

Rhythm
-hesrt, abnormal 427.9

Ringing in ears

-(-3 mos) 388.3
-{3 mos+): code as for Impaired hearing

in X-code and 388.3

Rising in ear: See Infection, ear

Roaring in ear: See Ringing in ear

Rose fever (See also Hay fever) 477.9

Running, ru~ny
-ear: See Infection, ear

-nose (chronic) 472.0

‘-(-3 mos) 460
--allergic 477.9
-sore of leg 707.1

Rupture, ruptured (See also Vol. 2)
553.9

-blood vessel (See also Hemorrhage)
459.0

--(-3 mos) due to injury: See
Injury, blood vessel

-cartilage, current: See Sprain,
by site

--knee (semilunar) 836
---old X86
-disc : See Disc
-eardrum 384.2
--traumatic

‘--(-3 mos) 872
---(3 mos+) 384.2

-ligament or tendon, current: See

Sprain, by site
--(3 mos+): Code to Orth. Imp.,

by site
“/ -navel 553.1

-other sites: See Vol. 2 under
Rupture

-- s-..

Scar (painful) (tender) (contracting)

-cornea, acquired or congenital

371.0
-eardrums (3 mos+) 384,2
-facial disfigurement (chin, ears,

face, lips, mouth, nose) X90
-keloid (any site) 701.4
-limbs, neck, back, trunk (external):

code as Deformity of those sites
-lung (base) 518.8
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Sciatica 724.3
-due to displacement of disc 722.1

Sclerosis
-renal 5S7
--with
---hypertension 403.9
---hypertensive heart disease

(conditions in 402) 4G4.9

Scol.iosis (See also Curvature of

spine) X70

Scratch: See Injury, superficial

Seizures (See Convulsions) 780.3
-epileptic (See also Epilepsy)

345.9

Senile, senility (with weakness)
(with forgetfulness) 797
-with
--depression 290.2
-=ental changes NEC 290.9
--psychosis 290.2

Sensitive, sensitivity
-indicating allergy: See Allergy
-indicating pain: See Pain
-scar: See Scar

Shakes, shaking
trembling

NOS: See Tremor,

Shaking palsy or paralysis (See also
Parkinsonism, Vol. 2) 332.0

Shingles (See also Herpes zoster,

vol. 2) 053.9
-eye 053.2 +

Shock 785.5

-due to
--shots (preventive) (serum)

(vaccine) 995.0
-emotional 308.9
-nervous or mental 309.9
-paralytic 437.9
-postoperative 998.0
-surgical 998.0
-traumatic: code nature of injury

only

snort, shortening, shortness
-Achilles tendon X76
-breath 786.0
-leg or arm: code as Deformity,

by site

Sick (to) (in) (on)
-stomach: See Upset, stomach

Sickness

-morning 6&3.O

Sinusitis (nasal) (chronic) (See
also VOL. 2) L73.9

-(-3 mos) ~61.9
--i th
---cold, acute 465.8
---influenza 487.1
-“allergic” (See also Hay fever)

477.9
-dug,to; caused by
--allergy, any sinus 477.9
--deviated septum 470
--hay fever 477.9
--migraine : code 346.9 and the

sinusitis

Skin
-adolescent: See Acne
-dry (with itching) 698.9
-irritation NEC 686.9

Skinned: See Iajury, superficial
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Sleep
-disorder 780.5
--due to nerves 307.4

s low
-heart rate 427.8
-learner X19

Smashed: See Crushed

Sore
-breaat 611.7
--puerperal, postpartum, any onset 676.3
-extremity or trunk: See Pain
--indicating infection: See Infection,

by site
-eye 379.9
-indicating infection: See Infection
-muscle: See Myalgia
-on skin: See Infection, skin

-open or running (skin)
--(-3 mos): code as for Infection, skin
--(3 mos+): code as for Ulcer, skin
-throat, acute (viral) 462
--with
---cold, acute 465.8
---influenza 487.1
--chronic k72.1
--strep .034.0
-skin: See Infection, skin

Spasm(s)
-site unspecified 781.0
-colon 564.1
--due to nerves 306.4
-eyelid 333.8
-face or facial 351.8
--habit 307.2
-habit or tic, any site 307.2
-heart: See Angina
-larynx 478.7
--due to nerves: ignore nenes
-limbs, back, trunk WC: code as for

Trouble of those sites
-muscle

‘-(-3 mOS) 728.8
‘-(3 mos+): code as for Orth. Imp., by

site
-pylorus: See ?ylorospasm
-retinal (artery) 362.3

Spasm(s) ---continued
-sacroiliac (old)
--(-3 mos) 724.6

--(3 mos+) X80
-stomach 536.8
--due to nerves 306.4
-throat 478.2
--due to nerves: ignore nerves
-tongue 529.8

I

Spastic (muscles)
-colon: See Spasm, colon
-since birth: code as for Cerebral

palsy
-stomach: See Spasm, stomach
-unspecified site, or of limbs,

back, trunk, and not since birth,
3 mos+: code as for paralysis,
partial, of those sites

Speech defect, disorder,

disturbance, impediment NEC
-with
--cleft palate X91.9

-(-3 mos) 784.5
--due to nerves 307.9
--stammering, stuttering 307.0

-(3mos+) Xll
--stammering, stuttering X1O

Spina bifida (congenital) X71.9

Spitting blood. (See also Hemoptysis)
786.3

Splinter: code by site under Injury,
superficial

Split, splitting

-lip, conge~ital X91.9
-+ith cleft palate X91.9
-nails 703.8

spots

-on skin NEC 709.0
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Spotting, inte-rmenstrual NEC 626.4

-irregular 626.6

-regular 626.5

Sprain, strain (cartilage) (joint)

(ligament) (muscle) (tendon)

-( -3 mos ) NOT due to injury 718.2
--knee 717.5
--sacroiliac 724.6
-(3 mos+) chronic or old

--jaw X92
--limbs, back, trunk: code as for

Orth. Imp., by site

-current (-3 mos) (See also Vol. 2,
Sprain) 848

--wit~ open wound: code as Wound,

open

--ankle (and foot) 845
--arm (upper) (and shoulder) 840
---lower (forearm) 841
--back or spine NEC 847

---lumbar 847
---sacroiliac or lumbosacral 846
--collar bone 840
--finger(s) 842

--foot 845
--hand 842
--hip (and thigh) 843
--knee (cartilage) (tendon) 844
--leg 8LL4

-multiple sites except fingers
alone or toes alone 848

--neck 847
--rib (cage) 8Ul

--sacroiliac 846
--shoulder (=nd -uppei arm) 84C

--thigh (and hip) 843
--toe(s) 845..
--vertebrae (dorsal) (lumbar)

(sacral) (thoracic) 847
-wrist 842

:.,
. . ..: . .
. .

..”.:
,- . .

.

Sprengel’s deformity (congenital)

x73 .9

“.

Sta~ering
-(-3 mos) 307.0

-(3 mos+) X1O

Stiffness

-chronic, 3 IUOS+ or old

--jaw X92

--limbs, back, trunk, NEC: code as
Orth. Imp., by site

---’’permanent”: code as Deformity,

by site
-current, -3 mos (See also Pain,

-3 mos, by site)

--ankle 719.5
--elbow 719.5
--ftnger 719.5
--hip 719.5
--joint NEC 71!?.5
--knee 719.5
--multiple sites 719.5
--neck 719.5

--sacroiliac 72G.6

--shoulder 71?.5
--specified site NEC 719.5
--spine 72~.8
-Vist 719.5

Sting (animal) (bee) (fish) (insect)

(jel+yiish) (Foztuguese man-o-war)
(wasp) (vencmous) 969.5

-plant 692.6

Stitch
-a3scess 99&.5
-burst (in operation wound} $S8.3
meaning pain
--in back 724.5

--other sites: See ?ain

Stone(s) (calculus) (See als~ ‘JO1. 2)

-bladder 594.1
-lcitiney592.0

-ureter 592.1
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Strep
-throat (with cold) 034.0

St~esg

-(-3 mos): See 308, Vol. 1
-(3 s00s+):See 309, Vol. 1

Stroke (See also Vol. 2) 437.9
-“arteriosclerotic” 437.0
-ith present effects of:
--nonpsychotic mental disorders: code

316.8 also
--psychosis 294.1
---’’arteriosclerosisof brain” 290.4
---intracranial 294.8
--paralysis or other impairments,

3 mos+: code to the X-code by type
and etiology. Code stroke-also.

Stuttering
-(-3 mos) 307.0
-(3 mos+) X1O

Sty, stye 373.1

Sugar
-in blood NOS 790.6
--high 790.2
‘“1OW 251.2
-in urine 791.5

Sun poisoning <allergic) 692.7

Sunburn 692.7

Sunst=cke, current 992.0

Suspected
-no condicion found 799.5

Swelling, swollen
-site not specified 780.9
-any site, due co allergy: code

Allergy only
-abdomen 789.3
-breast 611.7
-extremities (with pain)

‘-(-3 mos) 729.8
‘-(3 mos+): code as Orth. Imp.,

by site
-glands (lymph) (any onset) 785.6
-intestines 789.3
-joints of limbs (with pain)
--(-3 mos) 719.0
‘-(3 mo.s+):code as Orth. Imp.,

by site
-stomach 789.3

Swimmer’s
-ear 380.1

Synovitis (See also Vol. 2) 727.0

“.

-T-

Tachycardia 785.0
-due to nerves 306.2
-specified type: See Vol. 2

Tear, torn (traumatic) (See also
Wound, open)
-cartilage: See Sprain
-flesh NEC: See Wound, open
-internal organ {abdomen, chest or

pelvis): See Injury, internal,
by site

-ligament: See Sprain
meniscus (knee): See Sprain
-muscle: See Sprain
-tendon: See Sprain

Teething (syndrome) 520.7
-with cold, acute 460

Temper 301.3

.,
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Tendinitis, tendinitis (See also
Vol. 2) 726.9

‘lenosynovitis (See also Vol. 2)

727.0

Tension NOS 799.2

-headache 784.0
-nervous 799.2
-“state” 300.9

Tetter 709.9

Thick
-blood 289.9

Threatened
-abortion or

delivery)
-with

miscarriage (without
640.0

--abortion or miscarriage: See
Abortion, spontaneous, Vol. 2)

Thrombosis (vein) (See also Vol. 2)
453.9

-artery (See also Vol. 2) 444.9
-brain or cerebral (any onset)

434.0
-coronary (artery), heart, or

myocardium (any onset) 414.8
-eye 362.3
-leg 451.2
-lung 415.1
-retina 362.3

Tibial torsion X76

Tic (habit) (nervous) (facial) (eye)
(eyelid) 307.2
-douloureux, NOS (See also Vol. 2)

350.1

Tick
-bite 134.9

Tinnitus: See Ringing in ear

Tired blood 289.9

Tiredness 7S0.7

Tongue-tie X11.9

Tonsils
-bad, diseased
--acute 463
--chronic 474.9

Tonsillitis

-(-3 mos) 463
-with
---cold, acute 465.8
---influenza 487.1
-(3 mos+) 474.0

Tooth, teeth
-bad, decayed 521.0

Toothache, cause not specified
525.9

Torticollis (cont=acture, neck)

-any onset X79

Transplant’
-compIfcation hZC 996.7
--organ (failure) (infection)

(rejection) 996.8
--skin NEC 996.7
---infection 996.6

OQ” 5---rejection ..0.

Tremor, trembling
-site and cause unknown 781.0
-any site (3 mos+)
--due to
---stroke and other paralytic

diseases: code as ?aralysts,
partial, by site

-due to
--olc?age, 65A 797
-hereaicary 333.1
muscle (-3 mos) 72S.3
--(3 mos+): Cclteas Ckth. Liq.,

by site
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Tremor, trembling---continued
-Parkinson’s (See Paralysis agitans)

332.0
-specified sites, tvve unspecified,
involving back, limbs, trunk: See
Trouble of those sites

Trick knee (See also Section V) X86

Trouble (See also Disease)
-female NOS, any onset 629.9
-(-3 rnos)cause unknown
--back 724.9
---low or lumbar 724.9
---uscles 728.8
--hearing 388.4
--jaw 526.9
--joint(s) of limb(s) 719.9
--limb(s) 729.5
--muscles 728.8
--ultiple sites, back or neck and

limbs, muscles 729.9
--neck 723.9
---muscles728.8
--rib(s) 786.9
--seeing 379.9
--speechNEC 784.5
--walkingNEC 719.7
-(3 mos+)
--back, limbs, neck, trunk: See Orth.

Imp., by site
--hearing NEC: code as Hearing

Impairment
--jaw X92
--muscle: See Orth. Imp., by site
--rib(s)X89
--seeing: See Manual, Visual

Impairments
=-speech NEC Xll
-walking NEC X89

Tuberculosis (lung) (pulmonary) (See
also Vol. 2) 011.9

‘non-pulmonary,not arrested: See
Vol. 2, by site

-stated to be “arrested” or “inactive”
(pulmonary) (any site) 019

T~or (See also Vol. 2) 239.9

Tunnel vision 368.4

Twitching: See Tremor

-u-

Ulcer (See also Vol. 2) 707.9
-decubitus (any site) 707.0
-duodenal (chronic) 532.7
--with
---hemorrhage 532.4
----and perforation 532.6
---perforation 532.5
----and hemorrhage 532.6
-gum 523.8
-leg or lower extremity 707.1
--decubitus (from pressure) 707.0
--varicose 454.0
---infected 454.2
71iOUth 528.9
-nose, nasal (passage) (septum)

478.1
--varicose 456.8
-peptic (chronic) (site

unspecified) 533.7
--with
---hemorrhage 533.4
----and perforation 533.6
---perforating 533.5
-skin (chronic) (See also Vol. 2)

707.9
--due to diabetes 250.9
--lower extremity 707.1
---due,to diabetes 250.9
-stcxaach(&hronic) 531.7
-With
---hemorrhage 531.4
----and perforation 531.6
---perforation 531.5
----and hemorrhage 531.6
-tooth 525.9
-varicose (leg) 454.0
--infected 454.2

Underactive
-thyroid (acquired) 244.9
--congenital 243



.
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Underweight 783.4
-any onset or degree
--due to -
---cancer or other active disease:

code the cause only
---refusal or rejection of food

307.1
-extreme
-;due to
---malnutrition 261
-not extreme or degree not

specified, any onset
--cause not stated 783.4
--due to
---dietary problems 269.9
---malnut~ition 263.9

Undiagnosed (disease) 799.9

Unknown 799.9
-diagnosis 799.9

Unstable
-colon 569.9
‘joint of limbs, or of back or

spine (Lmnbosacral)
(sacroiliac) (neck region): See
Trouble of those sites

Upper respiratory infection NEC
465.9

Upset
-emotiodal 309.2
-gastrointestinal 536.8
--due to nerves 306.4
--virus 008.8
-intestinal (large) (small) 564.9
--due to nerves 306.4
--virus 008.8
-mental 300.9
-nervous 799.2
-stomach 536.8
--due to nerves 306.4
--with acidity 536.8
---due to nerves 306.4

Uremia (See also Vol. 2) 586
-chronic 585
-hypertensive (See also

Hypertension, kidney) 403.9

Urination (difficult) (painful)
788.0
-abnormal 788.6
-frequent 788.4
--due to nerves 306.5
-scanty 788.5
-uncontrolled 788.3
--due to nerves 307.6

Urine, abnormal NEC 791.9
-albumin in 791.0
-blood in 599.7
-cloudy NEC 791.9
-pus in 599.0
-retention 788.2
--due to nerves 306.5
-sugar in 791.5

Urticaria (with itching or
swelling) 708.9
-chronic 708.8
-due to
--allergy or allergic 708.0
--cold or heat 708.2
--food 708.0
--nerves NEC 306.3
---and allergy: ignore nerves
--plimts 708.8
-giant 995.1

-v -

Vaccination
-complication or reaction NEC

999.9
--infection 999.3

Vaccinia 999.0
-without vaccination 051.0
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Vaginitis (acute) (chronic) 616.1
-due to Trichomonas 131.0 t

Varicose (See also Vol. 2)
-vein (lower extremity) 454.9
--infected 454.1
---with ulcer 454.2
--in pregnancy or puerperium 671.0
--other specified sites: See Vol. 2
--lcerated 454.0
---infected 454.2

Virus, viral (infection) 079.9
-these 519.9
-cold: See Cold
-diarrhea (with cold) 008.8
-influenza: See Influenza
-intestinal 008.8
--with cold 008.8
-lung 480.9
-pneumonia 480.9
-With influenza 487.0
-sore throat 462

Vision, half, poor, trouble with: See
Manual, Visual Impairments

-blu~ed
--(-3 mos) 368.8
‘-(3 mos+) code to X-code
-double
‘-(-3 mos) 368.2
‘-(3 mos+) 368.2 and X-code
-tunnel 368.4

Voice
-change or loss
--(-3 mos) 7ti4.4
--(3 mos+) Xll

Vomiting (bilious) 787.0
-allergic 535.4
-blood 578.0
-following gastrointestinal surgery

564.3
-frequent or pernicious 536.2
--in pregnancy (abnormal) 543.0
-nervous or due to nerves 306.4
-newborn 779.3
-of pregnancy (mild) 643.9
--due to
‘--specific cause XEC 643.8

Vulvitis (allergic) (acute) (chronic)
(See also Vol. 2) 616.1

-w-

Walking .
-difficulty
--(-3 mos) NEC 719.7
‘-(3 mos+) NEC X89
--due to nerves: ignore nerves

Wart (common) (plantar) (viral)
078.1
-senile 702

Washerwoman’s itch (allergic)
692.4

Wasting
-disease 799.4
-extreme (due to malnutrition) 261

-on knee
--(-3 Inos)719.0
--(3 mos+): See Ortho. Imp., knee

Watering *.

-eyes 379.9
--allergic 372.0
--with hay fever: See Hay fever

Wax in ears 380.4

Weak, weakness

Note: For paralytic weakness,

3 mos+, See Paralysis, partial

For weakness NEC, 3 mos+, of back,

joints, limbs: See Orth. Imp., by
site

-sire and type unspecified (all

over) (general) 780.7
--of newborn 779.8

--65+ (old age) 797
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Weak, weakness---continued
-arches (acquired) (congenital)

(chronic) X7?
-back (-3 mos) 724.9

--low or lumbar 724.9
-bladder 788.3
-eyes NEC 379.9
-eye muscles 378.9
-heart (muscle) or cardiac 428.9
‘joints of limbs (-3 mos) 719.6
-kidney 788.9
-limbs 729.5
--muscles 728.9
mind X19
-muscle 728.9
-myocardium 428.9
-nervous NEC 300.5

Web, webbed
-fingers X74.9
-necklX79.9
-toesiX76.9

Weight
-gain: See Ovemeight
-loss, any onset 783.2
--due to
---active disease: code disease

only
---dietary problems 269.9
--malnutrition 263.9

Wheezing 786.0
-allergic: See Asthma

Whiplash injury (neck) 847
-effects NEC (3 mos+) X80

‘Whooping cough 033.9
with pneumonia 033.9 ~

Worn out (See also Weakness) 780.7

Worry 799.2

Wound, open {cut) (Laceration) (-3 mos)

(complicated) (with foreign body)
(with infection) (see also Vol. 2)

879
-with
--foreign body, 3 mos-, (residual or

old) having entered thraugtiopen
wound

---bone 733.9
---soft tissue 729.6
‘(3 mos+) with no residual specified

code by site to 906.0-906.1 (See
vol. 1)

-abdomen, abdcminal (external) .

(muscle) (wall) 879
-ankle 891
-arm 88L
--forearm (lower) 881
--upper 880
-back 876
-breast 879
-chest (wall) (external) 875
-chin 873
-ear (auzicle) (external) 872
--drum 872

‘--(3 IUOS+) 384.2
-eye(s) (globe) 871
-eyebrow 873
-eyelid (muscle) 870
-face (excepc ear and eye) (multiple

sites) 873
-feet 892
-finger(s) (naiL) (subungual)

(thumb(s)) 883
-foot (any part except toe(s)

alone) 892
-foreazm 881
-forehead 873
-gzoin 879
-hand 882
-head NEC 873
-heel 892
-hip 890
-jaw (fracture not involved) 873
-knee 891
-leg (except thigh) (raltiple)

891
-mcuth 873
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Wound, open---continued
-multiple
--unspecified site 879 -

Nom : Multiple open wounds of sites
classifiable to the same 4-digit
caeegory should be classified to thst
category unless they are in different
limbs. Multiple open wounds of sites
classifiable to different 4-digit
categories, or in different limbs,
should be coded separately.

-neck 874
-scalp 873
-shoulder (and upper arm) 880
-skin NEC 879
-thigh (and hip) 890
-throat 874
-toe(s) (nail) (subungual) 893
-trunk (multiple) (specified part)

NEC 879
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SYMPTOMS

The following is an alphabetical list of selecced terms called
“symptoms” for the sake of convenience. These term are classified
by HIS and ICD i: various ways, according to type, site, onset and
cause. They are frequently manifestations of a disease, abnormality
or “trouble” and if a more specific diagfiosis of the condicio~ can
be found, the latter is to be preferred for cociing purposes.

some of these terms are regarded’as impairments if the onset is 3
months plus. Example: pa;n or swelling of limbs, back
3 mos+ are coded to X80-X89.

-A-

Abnorma 1
eye color
eye movement
palpitations
pulsations
retraction of eye
sensations
tongue color

Abnormality, fluid
Ache (pain) any part of

body
Acne
Adjustment problem
Aggressiveness
Agitated
Agraphia
Amenorrhea
Amnesia
Anesthesia
Anger
Anorexia
Anxiety
Apa chy
A?hasia

Appetite
abnorma 1
decreased
excessive
loss of
no

Apprehension
Archralgia
Ascites
Atrophy of

extremities
muscles

Attack, convulsion
Avoiding people

-E -

Backache
Bad
breath
complexion
heart
nerves

Bag of water broke
Balance, loss of
Baldness

Bedwetcing
Behavior disturbances
Belching
Bitterness
Blackhead
Blackouts
Bleeding, any part of body
Blemishes
Blister

skin
tongue

Bloated
before periods ..

gas
Blocked ear
Blood spots in eye
Bloodshot eyes
Blotches
Blueness
Blushing
Bowel ftmctioa changes
Bradycardia
Breaking

nails
out (skin)

Breathing problems

Brittle’
‘nz~r

na:ls
“Burring” sensation, any

part of body

or trunk,

Bur?ing
Butterflies

-c-

Cachexia
Can’t

get pregnant
open eye

Change in skin
texture

Charleyhorse
Chest symp~omS 80s
Chewing difficulty

Ciiewing on hair
Ctlills
Ctioking
Circulation problems
Clacmy skin
Clots, menstrual
Cloudy eye appearance
Clumsiness
Coated tongue
Coitus, painful
Cold

body tez~erzcure
sore

Colic NOS

infantile
incescinal
rena1

Collapse

Color change in skin
Coma
Compulsions
ConCitian

“near:
scalp
skin
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Confusion
Congestion

chest
lung
nasal
sinus

Constipation
Convulsions
Coordination, pOOr
Coryza
Cough, coughing up NOS

blood
Croupy
phlegm
smokers
sputum

Cracked
lips
nails
skin

Cracking ear
Cramps, any part of body
Crazy acting
Crick, any part of body
Crue 1ty
Czying

too much (infant)
adult

Cyazosis

-D-

Defecation, painful
Dehydration
Dejected
Delusions
Depression
Destructiveness
Development

breasts, uneven
e~rly
lack af
sexual, delayed or

early
Diaper rash
Diarrhea
Difficulty walking
Discharge, any part of

body
Discoloration, skin
Discomfort

chest

stgmach

Discontented
3islike of self

Disorder

growth
menstrual
motor function
respiratory rhythm
respiratory sound

Distention

abdominal (gas)
bladder

Distress
gastrointestinal
heart
respiratory

stomach
Dizziness
Drainage

ear
umbilicus

Drip, postnasal
Drooling
Drooping

eyelids
facial

Dropping sensation,
pelvic region

Dropsy
Drowsiness
Dryness, any part of

body
Dysmenorrhea
Dyspareunia
Dyspepsia
Dysphagia
Dyspnea
Dysuria

..

-E -

Earache
Eats too much
Edema
Emesis
Emotional upset
Encopresis
Enlarged

any part of body
glands of internal

organs
Enuresis
Epist2xis
Eruption, skin
E:ythema

Euphoria

Excessive

perspiration
sweating
thirst

Exhaustion

-F-

Failure to thrive
Fainting (spells)
Falling out hair
False labor
Fatigue
Fears
Febriie
Feeding problems
Feeling, feelings

faint
loss of
of uterus falling out
prickly

Fever
Fever blister
Fidgety
Fits
Flakiness of scalp or

skin
Flashes, hot
Flatulence
Floaters
Fluid

eardrum
imbalance

on abdomen
retention

Flushed
Fluttering

eyes
heart

Forgetfulness
Freckles
Frigidity
Fullness

abdominal
bladder

FUSSy infant

Gagging

Gas
distention
excessive
pain
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L

Gasping for breath
Giddiness

. Going crazY
Grief
Grinding

jaw
joints
teeth

Guilt

-H-

Hair, hairness
abnormal
falling out

Halitosis
Hal luc inations

Halos around eyes
Headache
Hearing voices
Heartbeat

increased
skipping
slow

weak
etc.

Heartburn
Heart murmur
Hema~emesis
Hernaturia
Hemorrhage, any part of

body
Hemoptysis
Hiccoughs
Hiccups
Hirsutism
Hoarsness
Homosexuality
Hopelessness
Hormone deficiency
Hostility
Hungryl always
Hyperactivity
Hyperesthesia
Hypernasality
Hypersomnia
Hypertrophy
Hyperventilation
Hysteria

-I -

Lll
Lmbalance, fluid
Immaturity
Impacted

intestines

sinuses
teeth

Impotence
Incontinence

stool
stress
urine

Incoordination
Indecision
7.ndigestion
;nfection, any part of body
infertility
inflammation, any part of

body
kgrown nail
Cnsomnia
[nversion of nipple
Lrregular

heartbeats
menstruation

pulse
Irregularity
Irritable, irritability

adult
infants
premenstmal

Irritation
eye
skin
throat

4.
vulva

Isolation, social
Itching, any part of body

-J-

Jaundice

Jerking, any pare of body
.iock itch

KnOt
breast
stomach

Lack of
confidence
growth

Lacrimation
Lactation, improper
Lassitude
Leaking, rectal
Lesions skin
Lethargy
Leukorrhea, vagina
Light

flashes
hurts eyes

Lightheadedness
Limping
Listlessness
Locked bowel
Loose stools
Losing mind
Loss of

ap?etite
consciousness
control (over

behavior)
equilibrium

hair
memory
sense of balance
senses
weight

Low
blood count
blood pressure

Low o: high
metabolism

●
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SYMPTOMS

-M-

Malaise
Yilingering

Mass, any part of body
Masturbation, excessive
Matter, eye
Melena
Membranes, ~uptured
Memory

disturbance
loss of

Menarche, delayed or

early
Menopause symptoms
Menorrhagia
Menstrual problems
Mental slowness
Misery, any part of

body
Movement limitation
Mucus, excessive (nose)

-N -

Nail biting
Xausea
Needles and pins
Nerves , any mention of
Nervous

breakdown
stomach

Night sweats
Nightmares
Hodes , enlarged
Nodules

breast
skin

Noises
hearing (psychiatric:
in ear

Nosebleed
Not feeling well
Numtytess

-0-

Obesity
Obsessions
Obstruction, nasal
Odor , vaginal

Jiliness of
hair
skin

31igomenorrhea
Srthopnea
2ut of breath
3veraggressivness
overactivity
Overweight

-P-

Pain, any part of body
Paleness

Pallor
Palpitations
I?anic
Paresthesia
Passed, passing

blood
Out
stones

Peeling, skin
Personality disturbance
Phlegm

bloody
coughingup

excessive
Phobia
Photophobia
Photosensitivity
Picking or Pulling

at ears
Pigmentation,
Pimples
Pinched nerve
Pinkeye
Plugged ear
Polydipsia

Pooped
Poor heart
Popping ear
Pressure

back

chest
ear
he6d
pelvic
sinus

skin

Prickly sensation
Prostration

Protrusion eyes
Psychosexual disorders
Pulled muscle
Pus
Pylorospasm
Pyuria

-Q-

Quarrelsome

-R -

Rash
Rattle chest
Red nose
Redness

eyes
nose
skin

Respiratory, respiration
insufficiency
labored
painful
sighing

Restlessness
Retching
Retention of fluid
Ridges

nails
tongue

Rigidity, abdominal
Ringing in head
Roughness, skin
Rubor
Ruddy, skin
Runaway
Rundown
Runny nose
Runs

-s -

Sadness

Sagging breasts
S21iva , excessive
Scaliness, skin

Sciatica
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Scratchy throat
SeeinS things
Seizures
Semiconscious
Sense of suffocation
Sensation disturbances
Shaken up

Shaking
Shortness of breath
Shuffling steps
Shyness
Sick NOS

co stcrnach
Sleep disturbances
Slow pulse “
Sluggish
Slurring
Smoking, excessive
Smooth tongce
Sneezing
SnifleS
Snoring
Something in throat
Somnolence
Sore(s), except canker

.

Soreness, any-part of body

Spe!.ls
Spitting Up blood
Splitting nails

Spot on
nails
skin

Spotting
during pregnancy
vagina 1

.sputum
blood in
cough<ng up
excessive
pus in

Squinting
Staggering
Sta~ering
Sterility

Stiffness
stool

blood in
bulky
facty
loose
mucus in
pus in
unusual color or odor
wOn3s in

SW.QTOF!!

Stopped up
ears
nose
sinus

Strain, eye
Strider
Scuffed up

nose, nasal
Stumbling

Stupor
Stuttering
Superfluous, hair
Swallowing

dtffic=lty in
pain

Swelling, any part of body
Swollen glands
Swimmers ear
Syncope

-T -

Tachycardia
Tezring, eye ...
Temper problems
Tenderness, any parr of body
Tennis elbow “.
Tension

nervous
premenstrual

Tnrowing up
Tnumbsucking
Tickle, throat

●.

Tics
TiZhcness, chest

Tingling
Tired, tiredness
Tired blood
Toothache
Tremors, trezfoling
Twitch XOS

eyelid

-u-

Upset

enotional
s:onach

Urine a0ac~21ity,
any kind

-v -

Ve::i~o
Vi:us-NOS

iscescinal “
sEomach
throat

Vomiting NOS
blood

-W -

!’kzt XGS
Kasci.rtgex:rez.%ci?.s

Wate= broke
Uacery eyes
IJzx,waxy

esr
S:kin

We~k, weaiczess
Welts
Fneals
.L-neezing

whelps
L“nL:ehe2ds
Withdrawal
woozy
~o~n o~c

?JO:ried

%in!cles
Wrist drop

-Y -

Yellow

eyes

skin

I
I



INDEX OF OPEWLTIGNS A.ND NON -OPERATIVE PltWEWR5S , FOR S1S

Note : See Appendix II of the Medical Coding Manual for the classification

of Operations and Non-Operative Procedures used by HIS, with a general

explanation of its content and form. In the following Index of Operations
and Non-Operative Procedures, for HIS, names of operations and procedures
are listed in alphabetical order. Operations for certain specified
conditions are listed in the &lphabetical order of the condition. Fcr
example: Cataract operation 13; Harelip operation 27; pilonidal cyst
operation 86. Codes for operations which are classified according to site--
and which are not classified elsewhere to a particular kind of operation or
condition --are found by site under the heading “OpE~TION, ~LC.” The
abbreviation “OF NEC,” seen frequently in this Index, means “operation
not elsewhere classified.”

Operations are classifed in nine groups of procedures:

l-Incision 2-Excision 3-Amputation 4-introduction 5-Endoscopy

6-Repair 7-Destruction 8-Suturing 9-Manipulation

These procedures are defined as follows:

1. Incision is a cutting into; an opening. Suf?ixes commonly used are:

-otomy---a cutting (to cut into)
-Ostolay---a cucting into to form an opening
-centesis ---a puncture (aspiration)

2. Excision is a cutting out. Suffixes comonly used are:

-ectomy ---a cutting out (to cut out, excise, or excision)
-exeresis ---removal (to strip out)

3. Amputation is cutting off. No suffix is used. However, these words
mean amputation:

Disarticulation
Dismemberment

●.

4. Introduction No suffix is used. However, these words mean
introduction:

Injections Implantations
Insertions Transfusion

5. Endoscopy is viewing or looking within. The suffix used is:

-scopy (view)

In this procedure a
are :

Anoscopy --viewing

scope is used. Some examples of this praceduze

of anus
Bronchoscopy --vi&ing of bronchus
Cystoscopy --viewing of t’ne urinary bladder
Otoscopy ‘-viewing of the external ear

,.. . . . ,.



2
INDEX 07?OPEMTIONS AND NON -OPERATIVE PROCEDURES , FOR HIS

6. Repair means to form. Suffixes commonly used are:

-plasty (to forxi)
-ostomy (a mouth)
-desis (a binding)
-pexy (a fixing)

Procedures are as follows:

-plasty (repair or reform) (lengthen or shorten) (graft) (attach or
reattach) (advancement) (recessions) (open reduction)

-ostomy (join together and form permanent openings between two
distinct spaces.) .

-desis (fusion) (stabilization) Example: Arthrodesis--a surgical
stabilization of a joint.

-pexy (fixation) (suspension)

7. Destruction is a breaking down. Suffixes commonly used are:

-clasis (destroy) (to break down)
-tripsy (crush)
-Lysis (to loosen) (to free)

Some procedures for which no suffixes are used but are of the
destructive type are:

cauterization (a branding iron) diathermy (heating through)
debrideruent

8. Suturing is a

-rrhaphy (a

Some examples

(clean out) fulguration (lightening)

sewing. The suffix used is:

seam)

of this procedure are:

4.

Laryngorrhaphy--suturing of larynx

Asteziorrhaphy=-suturing of arterY
Bronchorrhaphy--suturing of bronchus
Enterorrhaphy--suturing of intestine

9. Manipulation is handling. Suffixes commonly used are:

-tasis (a stretching)
-ectasia (out--a stretched condition or dilatation)

Some procedures are:
Closed redhction (of fracture)
Application (of cast)
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Anascgpy 49

INDEX OF OPERATIONS AND NON

-A -

Abortion, therapeutic 69
-by
--cesarean section 74
--dilation and curettage 69
--hysterectomy 68
--intra-amniotic injection

(saline) 75

Abscess, drained: See Erainage,
by site ‘

Acupuncture 99

Adhesions NEC (See also Lysis,
vol. 3) 54

-abdominal 54
-blac?der57
-gallbladder 54
-intestines 54
-lung 33
-nose, nasal 21
-~terus 54

Air injected into (See also
Injection, Vol. 3):

-brain or spinal cord 87
-peritoneum 54
-pieural space (for collapsing

lung) 33

Arnpucation, any part
-arm(s) 84
-leg(s) 84

Anuezysm, repair 39
-by
--excision 38
-coronary artery 36
--bypass 36
-valve 35
--replacement 35

3
PEMTIVE PRCCEDL!RES, FOR HIS

Aorcogram, acrtography 88

Appenc?ectomy (for appendicitis) 47

Appendicitis, operation for 47

Arteriogram, arteriography
-veins: See ?hlebography

88

Aspiration (See also Vol. 3)
-bronchus 96
-chest 34
-joint 81
-lung 33
-?leural cavity 34
-spinal (puncture) 03
-trachea 96

-B-

Bandage 93

Biopsy (excisional) (See also Op NEC)
-appendix 45
-artery (any site) 38
-blood vessel (any site) 38
-bone 77 .
--fad’ial76
---nasal, nose bones 21
---nasal sinus 22
-brain 01
-cerebral meninges 01
-cervix 67
-colon 45
-duodenwn 45
-intestine SEC 65
-joint 80

-uterus 68
--by
---D&C 69

Birthmark removed 86

Block, nerve (by injeccicc) 04
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INDEX OF OPE.MTIONS AND NON-

Boil (on skin) lanced, drained 86

Breech delivery or extraction 72

Bronchogram 87

Bronchoscopy 33

Bunion removed 77

Bunionectomy 77

Bursectomy 83
-hand 82

Bypass (See also VO1. 3)
-artery 39
-coronary 36

-c-

Callus removed 86

Cancer, operation 50Z: See Op NEc

-with removal of organ or part: See
Remova 1

Cardiac pacemaker

-adjustment (battery) (electrodes)
(pulse generator) 37

-insertion (permanent) (temporary) 37

Carpal tunnel syndrome ope;ation 04

.
c. A. T. 88

Cataract operation 13

ERATIVE PROCEDURES, FOR HIS

Cauterization (See also OP NEC)

-cervix 67
-larynx 30
-lung 32
-uterus 68
-vocal cords 30

Cesarean (birth) (delivery) (operation)
(section) 74

Change
-cast, NEC 97

Chemotherapy, for cancer, NEC 99

Cholecystectomy 51

Circumcision (male) 64

-female 71

Cleft palate operation 27

Clot removed (See also Incision,
by site)

-bladder 57
-kidney (without incision) 56
--by incision 55
-ureter (by catheter) (without

indision) 56
--by incision

Cobalt therapy

Colostomy 46

55

92

Consultation 89

Corn renoved 86

Counseling (for)
-alcoholism 94
-drug addiction 94
-eye 95



5
INDEX OF OYEFWTIONS-AND NON-OPEMTIVE PROCEDURES, FOR HIS

Curettage, uterus (with dilation) 69

Cyst operations

-pilonidal 86
-other sites and types: See

Excision, lesion, by site

Cystocele operation 70

Cystogram 87

Cystoscopy 57

-D-

D&C 69

Deaf training 95

Decompression: See Vol. 3

Delivery NOS 75

-breech 72
-cesarean 74
-forceps 72
-normal or spontaneous 75

Derangement, knee, any operation 81

Dilation (and curettage) uterus 69
9

Disc (spinal) (ruptured) (slipped)
-fusion 81
-operation, NOS 80
-other sites : See OP NEC I

Dislocation (joint) procedu:’es 79
-with fracture: See Fracture
-jaw 76
-knee 79

-nose 21
-spine or vertebra 03
--disc 80

Diverticulitis operation

-duodenum 45

-intestine 45
-stomach 43
-other sites: See OF NEC

Drainage (with incision) (See also
Incision, by site)

-abscess
--skin 86
--other sites: Code to Drainage

or Incision, by site
-boils , skin 86
-cyst
--pancreas (by catheter) 52
--pilonidal 86
--spleen 41
--other sites: Code to Drainage

or Incision, by site

-ear
--external 18
--inner 20
--iddle 20
-lung 33
-lymph channel, gland, node 40
-salivary gland or duct 26
-sebaceous cyst 86
-stomach 43
-stye 08

Dressing

-burn 93
-ulcer 93
-wound 93
$.

Duodenectomy 45

-for ulcer(s) 45

-E-

EEG 89

EKG 89

EMG 93

-eye 95
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I
Sznbolectcxny(any site) 38

Encephalogram 87

%cephalography 87

Znema 96

Enterectomy 45

Examination (for)
-breast
--manual 89
--X-ray 87
-dental 89
--X-ray 87
-eye 95
-glaucoma 95
-gynecological 89
-physical 89

Zxchange transfusion 99

Zxcision (See also Vol. 3)
-cartilage 80
--intervertebral 80
--knee 80
--nasal 21
-lesion
--abdominal wall 54
--adenoids and
--anus 49
--artery 38
--bladder 57
--blood vessel
--bone 77
---facial 76
----nasal 21
----sinuses 22
----skull 01
---jaw 76
--brain 01
--breast 85
--cervix 67
--cornea 11
--diaphragm 34
--duodenum 45
--eye, eyeball

tonsils 28

38

16

Excision--continued
-lesion-continued
--eyebrow (skin) 08
--eyelid 08
--fallopian tube 66
--foot, feet 86
--groin region (inguinal) 54
---skin 86
--gum 24
--intestine 45
--joint 80
--kidney 55
--larynx 30
--lip 27
--lung 32
--lynph structure(s) (channel) (node)

(vessel) 40
--mammary duct 85
-aastoid (bone) 20
‘71iOUth NM 27
--nail 86
--nerve 04
---sympathetic 05
--ovary 65
--pancreas 52
--pe~~ic wall 54

--peritoneum 54
--pharynx 29
--pituitary (gland) 07
--prostate 60
--pulmonary 32
--rectun 48
--salivary gland or duct 26
--skin 86
---breaq.t85
---nose 21
---scrotum 61
--spinal cord
--spleen 41
--stmnach NEC
--sweat gland
--thpoid 06
--tongue 25
--tonsil 28
--ureter 56
--urethra 58
--uterus 68
--vagina 70
--vein 38
--vocal cords

03

43
86

30

Exploratory (abdominal) 54
-sites except abdominal: See

Incision

.
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-1?-

Face lift $6 .

Fistula, operation for (See also

Closure, fistula, Vol. 3)
-anus 49
-bladder 57
-bone 77
--facial 76
---nasal 21
---sinuses 22
---skull 01
--jaw 76
-cervix 67
-colon 46
-diaphr~gm 34
-esophagus 42
-gastric NEC 44
-intestine 46
-joint 80
-kidney 55
-larynx 31
mouth 27
-pharynx NEC 29
-rectum 48
-stomach NEC 44
-vagina 70

Fitting
-contact lens 95
-hearing aid 95
-total dentures 99

Foreign body removed (See Removal,
foreign body)

Fractures, procedures for NEC 79
-jaw 76
-nose 21
-refraccures 78
--nose 21
-skull 02
-spine 03

Freeing of adhesions (abdcminai)’ 54
-bladder 57
-blood bessels 39

7
IPEMTIVE PROCEDURES. FOR HIS

Freeing of adhesions--continued
-bursa 83
--hand 82
-cartilage of joint 93
-chest wall 33
-ear 20
-eyelid 08
-eye muscle 15
-fallopian tube 65
-gallbladder 54
-hand 82
-intestines 54
-joint 80
-kidney 59
-lung 33
-muscle 83
--hand 82
-nerve 04
-nose, nasal 21
-ovary 65
-pelvic 54
-pharynx 29
-spinal cord 03
-spleen 54
-tendon 83
--hand 82
-thorax 34
-tongue 25
-trachea 31
-ureter 59
-urethra 58
-uterus 54
-vagina 70

Gallstones, operation for 51

Gastrectomy (complete) (partial) 43
-for ulcer(s) 43

Goiter removed 06

Graft
-aneurysm 3?
-artery 39
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Graft--continued
-blood vessel 39
-bone 78
--facial 76
---nose 21
--joint 81
--skull 02
--thumb 82
-cornea 11
-ear 18
--inner 20
-eyebrow 18
-eyelid 08
-eye socket (skin) (cartilage)

(bone) 16
-hand (muscle) (tendon) 82
--skin 86
-larynx 31
‘lip 27
muscle 83
--hand 82
-nerve 04
-skin 86
--ear 18
--eyelid 08
--lip 27
--nose 21
-tendon 83
--hand 82
-vein 39

Growth, removed: See Excision, lesion
-with removal of organ or part: See

Remova1

-H-

Harelip operation 27

Zearing test 95

Hemorrhoidectomy 49

Hemorrhoids operation 49

Hernia ope=ation 53

TVS PROCEDURES. FOR HIS

Herniorrhaphy 53

Hydrocele operation
-female 69
sale 63
--scrotum 61

Hysterectomy (complete) (partial) 68

-I-

Immunization
-allergy 99
-DPT 99
-influenza 99
-measles 99
-viral 99

Implantation of radioactive
(bomb) (needles) (seeds)

Incision (and drainage)
-abscess
--appendix 47
--skin 86
---eyebrow, eyelid 08
---lips 27
---nose 21 .
-anus 49 ‘-
-appendix 47
-artery 38
-bile duct 51
-bladtier57
-blood vessel 38
-boil: See Skin
-bone 77
--facial 76
--nose 21
---skull 01
-breast (skin) 85
-bursa 83
--hand 82
-cemix 69
-cheek 86
-chest =all 34
-duodenun 45
-ear (external) 18
--inner 20
--middle 20

substance
92
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Incision (and drainage )--continued
-esophagus 42
-eyebrow, eyelid 08
-face 86
--nose 21
-fallopian tube 66
-gallbladder 51
-groin region 54
--skin 86
-gum 24
-ingrown nail 86
-intestine 45
-joint structures 80
-kidney 55
-larynx 31
-lung 33
-lymph (channel) (node) (vessel) 40
-mastoid 20
=outh 27
_muscle 83
--hand 82
-nail(s) 86
-neck 86
-nose 21
-ovary 65
-pancreas 52
-pilonidal cyst 86
-pituitary (gland) 07
-pleura 34
-prostate 60
-reczum 48
-salivary gland or ckct 26
-scrotum 61
-sebaceous cyst 86
-skin 86
--breast 85
--ear 18
--nose 21
-skull 01
-spinal cord 03
-spleen 41
-stomach 43
-stye 08
-tendon 83
--hand 82
-thyroid gland NEC 06
-tonsil 28
-trachea 31
-ureter 56
-urethra 58
-uterus 68
-vagina 70
-vein 38
-vertebral column 03

9

EPATIVE PRCX2EDURES, FCR HIS

infection, skin, NEC, operations
for 86

-ear 18
-eyebrow, eyelid 08
-lips 27
-nose 21

Insertion, pin, for fracture 79
~ith refracture 78
--nose 21
-pacemaker 37

-J-

Jejunectoiay 45
-for ulcer(s) 45

Jejunotomy NEC 45

-K -

Keratectomy 11

Keratotomy 11

*.

Knee derangement or dislocation,
operations for 81

-L-

kainectomy 03
-for spinal disc 80

Laparocomy (exploratory) 54

Laryngogram 87
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Laryngoscopy 31

Iavage
-bronchus NEC 96
-gastric 96
-nasal sinus (es) 22
-peritoneal 54
-trachea NEC 96

Ligation (See also Vol. 3)
-aneurysm 39
-artery (See also Vol. 3) 38
~-adrenal 07
--coronary 36
-fallopian tube 66
-hemorrhoids 49
-spermatic cord 63
-thyroid vessel 06
-ein(s) 38
--varicose 38
-Jart 86

Lipoma resmved 86

Lobectomy (complete) (partial)
-brain 01
-lung 32
-thyroid 06

Lcbotomy (brain) 01

Lower G. I. series (X-=ay) 87

Lysis : See Adhesioqs

-M-

Mammography 87

Massage
-heart (external) (manual) 99
--open 37

Mastectmy (complete) (partial)
(female) (male) 85

MTIVE PRCCEUJRES, FCR HIS

M.astoidectomy 20

Menta 1
-disorder

--surgical test foz 87
--treatment for 94

Miles Operation (proctectomy) 48

Moles (skin) removed 86

Mouth to mouth

Myelogram 87

lfyelography 87

resuscitation 93

-3-

Nail (finger) (toe) (infected)
(ingrtiing)

-surgery far 86

Nasopharyngogram 87

●✎

Nephrectomy 55

Nephroscopy 55

Nerve
-block (by injection) 04
-disorder
--surgical test 89
--trea&nent for 05
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$

-0-

t Obstetric procedures: See DeLivery

Omentectomy 54

-..
Operation NZC, by site
Note : For operations for a
specified condition see first under
name oi that condition in this Index

-site ill-defined or unknown 00
-abdomen, abdominal 54
-adrenal gland 07
-ankle 81
-anus 49
-aorta 39
-appendix NEC 47
-arm 86
-armpit (axilla) 86
-artery 39
-back 86
-bile (gall) ducts or passage 51
-bladder (urinary) 57
-blood vessel 39
-bone NEC 78
--facial 76
--jaw 76
--marrow 41
--nose 21
--skull,NEC 02
-bowel 46
-brain 02
-breast NEC (female) (male) 85
-breastbone 78
-bronchial (tubes) 33
-bursa 83
--hand 82
-buttock 86
-cardiac NEC 37
--septum NEC 3S
--valve FCEC 35
-carotid body or gland 39
-cartilage 80
--ear 18

--nose 21
--cemporomandibular joint 76
-cecum 46
-cerebral meninges 02
-cervix 69

-cheek 86
-chest cavity NOS j4

-chin 86

11
‘EIUTIVEPRCCEDU?KS, FOP.HIS

Operation NEC---continued
-colon 46
-conjunctiva 10
-cornea 11
-cranium 02
-cystocele NEC 70
-dental NEC 24
-diaphragm XEC 34
-digestive tract NEC 46
-duodenum XEC 46
-ear, any part 18
--mastoid involved 20
-elbow 81
-endocrine gland NEC 07
-epididynis NEC 63
-esophagus 42
-eustachian tube (ear) 20
-eyeball NEC 16
-eyelid NEC 08
-face NEC 27
-facial bane or joint 76
-fallopian tube 66
-fascia NEC 83

--hand 82
-feet 86
-female (genital organs) NW 7}
-finger 81
--nail 86
-foot 86
-forearm 86
-forehead 86
-gall duct 51
-gallbladder 51
-gastric 44
-genital organ NEC
--female 71
-~a,le 64
-gland NOS 00
--endocrine NEC 07
--lacrimal 09
--lymph 40
--prostate 60
--thyroid 06
-glaucoma NZC L2
-groin 54
-gum NEC 24
-hair follicles 86
-hand 86
-harelip 27
-head 86
-heart NEC 37
--artery 36
--valves 35
-heel 86

-hemorrhoids P!EC49

—
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Operation NEC---continued
-hepatic NEC 50
-hip 81
-ileum (intestine) 46
-ilium 78
-inguinal region 54
-intervertebral disc 80
-intestines 46
-iris NEC 12
-jaw NOS 76
--bone 76
-jejunum 46
-joint 81
--facial NEC 76
‘kidney 55
-knee 81
:lacrimal gland 09
-larynx 31
-leg 86
-lens NEC 13
-ligament hTC 81
-lip 27
-liver 50
-lung 33
-lymph channel, gland, node or

vessel 40
-sale genital ~rgans NEC 64
-mandible NEC 76
-arrow (bone) 41
-mastoid 20
=eninges (spinal) 03
--cerebral 02
mesentery 54
_tflOUth 27
-muscle 83
--eye 15
--hand 82
--heart 35
mmsculoskeletal system 84
-myocardium 37
-nail (finger or toe) 86
-nasal sinus 22
-nasopharynx 29
-navel NEC 54
-neck 86
-neme 04
--optic 04
-nervous systmn NEC 05
-nipple 85
-node (lymph) 40
-nose, nasal 21
--bone 21
--septum 21
--sinus 22
--skin of 21

:RATIYZPROCEDURES. FOR HIS

Operation NEC---continued
-nostril 21
--skin of 21
-obstetric NEC 75
-omentum 54
-optic nerve 04
-oral cavity 27
-orbit 16
-ovary 65
-oviduct 69
-palate (hard) (soft) 27
-pancreas 52
-parathyroid (gland) 06
-parotid gland or duct 26
-pelvic, pelvis
--bone 78
--female
---uterus 69
---vagina 70
--male 54
-penis 64
-pericardium 37
-perineum (female) 71
--male 86
-peritoneum 54
-pharynx 29
-pineal gland 07
-pituitary gland 07
-pleura, pleural cavity or space 34
-prostate (gland) 60
-pulmonary 33
-pylorus 44
-reccal, rectum 48
-rec:ocele 70
-renal 55
-respiratory’{tract)33
-retina 14
-rib 78
-salivary gland 26
-scalp 86
-scrotum 61
-sebaceous gland 86
-seminal vesicle 60
-sex transformation 64
-shoulder 81
-side NOS 00
-sigmoid 46
-sinus (accessory) (nasal) 22
-skin hTC 86
--ear 18
--eyelid 08
--sose 21
--lip 27
-skull 02

1
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Operation NEC---continued

-soft tissue NEC 83
--hand 82
-spermatic cord 63
-spinal cord or meninges 03
-spine NEC 03
-spleen 41
-sterilization hZC
--female (See also specific

operation) 66 ,
--male (See also Ligation, vas

deferens) 63
-stomach 44
-subcutaneous tissue 86
-submaxillary gland or duct 26
-sympathetic neme 05
-sweat gland 86
-tear duct 09
-teeth 24
--removal 23
-temple 86
-temporal (region) 86
-tendon 83
--eye 15
--hand 82
-testicle 62
-thigh 86
-thorax 34
-throat 29
-thumb 81
-thymus gland 07
-thyroi’dgland G6
-toe 81
--nail 86
-tongue 25
-tongue tie 25
-tonsil 28
-tooth 24
--removal 23
-trachea 31
-umbilicus 54
-ureter 56
-urethra 58
-urinary organ or system 59
-uterus 69
-uvula 27
-vagina 70
-valve of heart 35
-vascular 39
-vein 39
-vertebra 78
-vessel 39
--cardiac 36
-vocal cord 31

13

QPERATIVE PROCED~KES. FOR HIS

Operation NEC---continued
-vulva 71
-womb 69
-rist 81

Ostectomy 77
-facial 76
-nose 21

Otosclerosis

-operation for

-P-

Pacemaker
-cardiac 37
--battery type
--sensing type

19

NEC 99

99
--temporary (during and immediately

following cardiac surgery) 39

Packing

-auditory canal 96
-nose, for epistaxis 21
-vaginal 96

?aracentesis

-abdcxnlnal54
-anierior chamber (eye) 12
-bladder 57
-cornea 12
-eye 12
-thoracic 34
-tympanum 20
-with incubation 20

Pharyngogram 87

Phlebography (See also vol. 3) 88
-lower extremity 88

D-.lercing ear, external la

Pilonidal cyst operation 86
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Plasma exchange 99

Pneumoencepha logram 87

Polyps removed: See Excision,
lesion, by site

?roctectomy 48

Proctoscopy 48

Prostate (gland) any condition, any
operation for 60

Pwping out: See Lavage

Puncture
-artery 38
--for arteriography 88
-bladder 57
-bursa 83
--hand 82
-cranial 01
--with contrast media (dye) 87
-fallopian tube 66
-heart 37
-joint 81
-kidney 55
-larynx 31
-lumbar (diagnostic) (removal of

dye) 03
-lung (for aspiration) 33
-nasal sinus 22
-pleural cavity 34
-spinal 03

-spleen 41
-sternal (for bone marrow biopsy) 41
-vein 38
--for phlebography 8.8

pyelograut, pyelography 87

ATIVZ PROCEDURES. FOR HIS

-R-

Radiation therapy 92

Radium implantation or insertion 92

Reattachment
-extremity 84

Rectocele operation 70

Reduction
-breast 85
-dislocation (of joint)

(manipulation) (with cast)
(with splint) (with traction
device) 79

-fracture (bone) (with cast)
(with splint) (with
traction device) 7?

--facial (bone) NEC 76
--jaw
---lower 76
---upper 76
--nasal 21
--skull 02
--spine 03

Refracture
-bone 78 .. ‘
-nasal 21

Regulation, menstrual 69

Release
-clubioot 83
-Dupuytren’s contracture 82
-joint 80
-pressure
-auscle 83
---hand 82
web contracture (skin) 86

Removal: See also Excision
-adenoids (and tonsils) 2S
-appendix 47

-arm(s) 84
-artery (part) 38
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Removal ---continued
-blood clot: See Incision, by site

-brace 97 -
-breast (complete) (partial)

(female) (male) (implan~ 85
-bursa 83
--hand 82
-cardiac pacemaker battery or

system 37
-cartilage 80
--intervertebral 80
--knee 80
--nasal 21
-cast 97
--with reapplication 97
-cervix 67
-cornea 11
-coronary artery obstruction 36
-c?uodenum45
--for ulcer(s) 45
-eyeball 16
-feet 84
-finger(s) 84
-foot 8L
-foreign body NEC (See also

Incision, by site) 98
--abdominal 54
--auditory canal, external 18
--bladder 57
--bronchus 98
---by incision 33
--ear 98

---with incision 18
--esophagus 98
---by incision 42
--eyelid 98
---?Jyincision 08
--foot 98
--intestine 98
---by incision 45
--lung 33
--nose 98
---by incision 21
--peritoneal cavity 54
--pharynx 98
---by incision Q9
--retina 14
--skin 98
---by incision
--crzchea 98
---by incision
-gall ducts or
-hand(s) 86

86

31
gallbladder 51

15
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Remova 1---continued
-impacted feces (rectw) (manual)

(by flushing) 96
-intestine (part of) WC 45
-intrauterine contraceptive device

(IUD) 97
-jejunum NEC 45

--for ulcer 45
-kic?ney55
-leg(s) 84
-lung (part of) 32
-astoid 20
-nail (bed) (fold) 86
-pacemaker
--cardiac 37
-spleen 41
-stomach (part of) MC 43
--for ulcer(s) 43
-thumb(s) 84
-thyroid 06
-toe(s) 84
-tonsil (and adenoids) 28
-uterus (any part) (See also

Hysterectomy) 68
-veins NEC 38

Repair
-aneurysm 39
--coronary artery 36
-artery NEC 39
-cleft
--lip 27
--palate 27
-coronary artery 36
-cy~tocele
--andrectocele 70
-ear (external) 18
--lop ear 18
--protruding 18
-female organs MC 71
-fracture: See Reduction,

fracture
-heart 37
--valve 35
-hernia MC 53
--abdominal sites 53
-knee (joint) NEC 81
-ocular muscle 15
-retina 14
-scazs (of skin) 66

Root carial 23
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Rupture, ruptured NEC, operation
for
-appendix 47
-cartilage of knee 81
-disc (spinal) 80
-ligament of knee 81

-s-

Scan, Scanning
‘liver 92

Scars
-of skin repaired 86

Shock therapy 94

S%gmoidoscopy 45

Spinal, spine NOS , operations NEC 03
-cord 03
-disc conditions (ruptured)

(slipped) 80
-dislocationNEC 03
-fracture 03
-tap (for test) 03

Splenectomy 41

Splenogram 88

Sterilization
-female (See also specific

operation) 66
male NEC (See also Ligation, vas

deferens) 63

Stitches: See Suture

~TSVE PROCEDURES, FOR HIS

Stones removed
-bile duct 51
-bladder 57
-gallbladder 51
-kidney (by incision) 55
--without incision 56
-prostate 60
-ureter 56
-urethra 58

Submucous reseccion (for deviated
nasal septum) 21

Suture (laceration)
-abdaninal wall 54
-adenoid 28
-aneurysm (cerebral)

(peripheral) 39
-anus 49
-artery 39
-bladder 57
-blood vessel 39
-breast (skin) 85
-cexvix 67
-chest wall 34
-colon 46
-cornea 11
-diaphragm,34
-ear, external 18
-eyeball 16
-eyebrw~ 08
-eyelid 08
-gallbladder.51
-gum 24 ‘
-heart 37
-intestine 46
‘lip 27
-liver 50
-lung 33
=outh 27
mscle 83
--hand 82
-other sites: See Vol. 3
-pelvic floor 71
-retina 14
-scalp 86
-skin 86
-with giaft: See Graf~, skin
-tendon 23
--hand 82
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-T-

Tapping (drawing off fluid)

-abdominal 54
-chest NEC 34
-cranial 01
-joint S1
-lumbar (diagnostic) (removal of

dye) 03
-other sites: See OP NEC
-pleural cavity 34
-spinal 03
-thorax 34

Tear, operation for NEC
-cartilage 81
-knee 81
-ligament 81
-tendon 83
--hand 82

I
Testing (for)
-cardiac
--function 89
--stress 89
-hearing function 95
-glaucoma 95
-intelligence 9&
-neurological function 89

Tlnerapy
-electroshock 94
-hearing NEC 95
-heat NEC 93
-hot packs 93
-inhalation NEC 93

-physical NEC 93
-psychiatric NEC 94
-radiation 92
-radium 92
-respiratory 93
-shock 94
-speech (for defect) 93

Thoracentesis 34

Thyroidectomy (ccmplete)
(partial) 06

R4TIVE P?,CCEDLTRES,FOR HIS

Tongue tie operation 25

Tonsil operation NEC 28

Tonsillectomy (and adenoidectomy) 28

Tracheostmny 31
‘for assistance in breathing 31

Tracheotomy 31
-for assistance in breathing 31

Traction 93
-with reduction of fracture or

dislocation: See Reduction,
dislocation

Transfusion (of) 99
-blood (whole) 99
-exchange 99
-plasma 99

Transplant
-azcery 39 q
--renal 39
-bone (See also Graft, bone) 78
-corneal (See also Keratoplascy) 11

-heart 37
-kidney 55
-liver 50
-+enal 55
-s”Kin: See Graft, skin

Transurechral resection (for
prosta:e ccndition) ~~

Tumor removed: See Excision, lesion,
by size

-with removal of organ or part:
See Removzl
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Tying
-tubes (femaie) 66 .
-veins NEC 38
--varicose 38

-u-

Ulcer(s), operation for

-with removal of organ or pa:c:
.See Rezoval

-duodenum 44
-gastric 44
-intestine 46
-jejunum 46
-skin 86
-stomach 44

Umbilicus, operations for
-hernia 53
-other conditions 54

Upper G. 1. se=ies (X-ray) 87

-v -

Valve of hear: operat~on 35

Varicose veins operations (ligation)

(stripping) 38

Vasectomy 63

Vein operation KEC 39

-for hemorrhoids 69
-varicose ~LC 38

Vision check 95

-w-

Warts removed 86

Wert’neim operation (See also
Hysterectomy) 68

hiirlpool baths 93

-x -

X-rays (diagnostic) NEC 88
-abdomen (wall) 38
-bronchus 87
-chest (-wall)87
-dental NEC 37
-digesEive !xac: G7
-eye 95
-fallopian tubes 87
-genital orSans
--male or female 67
-head 87
-heart 87
-intestines 87
-lung 87
-skeletal NZC 83
-skull 87
-spLne 87
-teezti87
-therapeutic (~or czeatzent) S2
-~ettna 14
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